PREFACE

1. This parts catalog covers the parts for crawler backhoe of Europe.
The England specification in the Parts Catalog for B27 (England Australia)
(Issue No. : 000Y00S3030) has been copied into the Parts Catalog for B27
(Ammann) (Issue No. 000Y00S2890) which will be published as a parts list of
European standard specifications. In addition, this parts list containing additional

design change will be published in revised adition.

{History>

1ST Edition pub. No. : 000Y00S2890
(B27 (AMMANN) ) Issued :© July, 1989
1ST Edition pub. No. : 000Y00S3030
(827 (ENGFANDIA)) Issued : March, 1990

2ND Edition pub. No. : 000Y00S2891
(B27 (EUROPE) ) Issued : April, 1991

2 . The Mounted engine of Model 3TN84L-RBS(Q29132B).

3. Color

Color Munsel No. Paint Code (16 £ ) Spray
YANMAR Saffron Yellow 1.0Y7.5/11 933110-91603 977620-30381
YANMAR Cream White 5.0Y9/1 981101-09614 981101-10140
YANMAR Charcoal Gray N2 981101-09516 977620-30371

4 . As this parts catalog covers the specifications of several countries, the Fig. No.
for the applicable countries is shown in the following way.
a) When the applicable figure varies according to the appropriate country(s).

Example 1:

COUNTRY | UK | AY | EP | < Abbreviation of the country concerned
UK : United Kingdom Model
AY  Ammann Model

Fig. No. — 19 18

‘ EP : All Eurpe Model
Fig. number on the page on which the country concerned is shown
In case of Example 1 above, AY (Ammann Model) is shown in Fig. 19 and

EP (All Eurpe Model) in Fig.19. UK (United Kingdom Model) is not applicable.




b) When only one figure is available to be applied to one or more countries.

Example 2 :

COUNTRY UK | AY | EP | «<—Abbreviation of the country concerned
<« The country concerned is indicated by a
circle (O).

APPLICATION | — O -

In case of Example 2 AY (Ammann Model) is the applicable country.
(Note)
When the figure or specification is common to all destinations, no indication is

given.



SPECIFICATIONS

Name YANMAR CRAWLER BACHOE
Model B27-P(R) B27-C(R)
o Model 3TNB4L-RBS

2

uw | Type Vertical 3-cylinder water-cooled diesel

o Transport length mm 4485

.é Transport width mm 1470 1500
£

a Transport height mm 2360 2385
Std. bucket capacity m? 0.07

Std. bucket width (Outside) mm 450

Max. digging depth mm 2650(2800 Blade)

Max. cutting depth mm 4620 4120
Max. dump height mm 3250 2830

Max. reach at ground level

mm

4430

Min. swing radius

mm

1640(Right Swing 1240) 1950 (Right Swing 1470)

Boom swing angle degree Left 50 - Right 90

Max. digging force (Std. bucket)| kgf 2050

Travel speed kg/h 2.2

Gradability degree 30

Average ground pressure kgf/cm 0.263(0.258) 0.274(0.269)
Track shoe width mm 320

© Width X height mm 1470350

&

@ Capacity m* 0.18

Machine mass kg 2700(2650) 2820(2770)

{ ) shows to the specification of rubber crowler.




*{18 Fig. 1,2,3,4,5

LABEL

a5 . A5 & v=aTh-2 Fig.b
TOOL .TOOLS BOX & MANUAL CASE

EEBOEFR
PARTS NAME

Y75~ Fig. 7
MUFFLER

I79Yy~-+ Fig 8
AIR CLEANER

I vwssh Fig 10
ENGINE MOUNT

E—% & ¥7024 Fig.1/
HEATER & DEFROSTER
ZFy T Anx & L —rT9k Fig. 31
STEP. INSTRUMENT PANEL & SEAT MOUNT

5% Fig. 18
RADIO

*y/E Fig. 3
CANOPY
*vtEr Fig. 3
CABIN

ELECTRIC PART

Fie mg]4J5

3
4

HYD. OIL TAN

H$RKY28-7 Fig. 52

K

37Y{A> Fig 5354555657,58596

HYD. OIL_PIPING

7=7327 Fig. 14
WORK LAMP

J—-L & P-4 Fig. 62
BOOM & ARM

T—L U4 Fig.37
ARM CYLINDER

7 2

Y

NF=s0>% Fig. 3536\
BOOM CYLINDER

X472 U>4 Fg.39
SWING CYLINDER N
I h7%1%s Fig. 61
GREASING NN

A

4—\\\\\
0
R

0

NryroUCH Fig 38

BUCKET CYLINDER BLADE CYL!

JL—ryus4 Fig. 40

NDER

0-5 & 7yvxh Figl9
ROLLER & ADJUST
70-35 Fig. 20

3YT-5%& w9+ Fig 11
RADIATOR & MOUNT
F.O.827 & F.O.X47 Figl12
FUEL TANK & FUEL LINE
Koy b Fig.32
BONNET

Fo7 & ovxsr Fig 41
HYD. OIL_PUMP & JOINT

,,/_,\qh \
ISNIEN
KISLZ (NVT)  Fig 5]
LVE (VALVE)

77t Fig.©Q
ACCELERATOR
ol

N

Va9 E—42 Fig.42
DRIVING MOTOR

yrv44 Fig. 21

LINK STAND

vasavss Fig 2223242526
CONTROL EQUIPMENT
H4¥a9LN~2 kv /N Fig. 27
OPERATION LLEVER STOPPER

nNy57y Fig. 13
BATTERY
Ju—-4 Fig. 28
FRAME
BOHIRTYLY & wohqayy Fig 29
TURNING BEARING & TURNING LOCK
TJL—Lhn— Fig.30

FRAME COVER

toh1{E~-% Fig. 43

TURNING MOTOR

AL ~xNTadL r Fig 44

SWIVEL JOINT

2> ra—nrny Fig 45,4647 48,49
CONTROL VALVE

erhtTL—%507 Fig. 50

TURNING BRAKE VALVE

CRAWLER



T=L3T k=1 K-LR{vH t—-% ~y K527 FLN—E=2  pn-LF.T A~ | ZA R I
BOOM LAMP HORN HORN S.W. HEATER HEAD LAMP WIPER MOTOR ROOM LAMP spEijéiR SV‘V{ISS
1 Ox SU%
I © RADIO
8 o [
0
] WB |3 E (=) [/ s Gr ArE>
l = s K .l b caBiN_ |
ool z B _l— :
3 3 - = E~-421 %
= HEATER S.W.
w A IN—-
of 2] J|e W rLw ALy F
= e Bw] [LB @‘w WIPER ;
M- . - . S.W.
0 (;J WB — WB L L :
aof |53 r LB LB vrRrh YR o
LW LW Ny KSLT
T W W YG ’0 l-;i(E‘%?
. . Bw] [Bw LAMP S.W.
= L L : [
< ve| |v8 ] el R SHSAH
s. Y awl [ow s | CIGAR
527 » - 8 LIGHTER
Froh—~ BR| [BR R R H
LAMP 8 8 ‘ 1
CHECKER | & te] [C RW L 5 %
® on D Y8 =
{ | A Or :U
{0A LR =
- v v @ ERgY
Fy-y - sl [e & s GW — GW e GWGW | oL 527
hAiaEd S B I E1-ZKy 7R ve| |v8 el [ [ I1-37L7 e
INDICATOR | (B Bl e FUSE_B0X | ch ‘;;8 tel L2 WATER TEMP O X
el e @ Fo—y =
r RB . BR| [BR B B ] CHG. D
HIFAUL~| O B 1 RY RY — W
SAFETY  [rw 1 : or} [or o)
RELAY :
o Br l B B > x’
8R R <
Br (—BR 1 1 W8 wB
Br VA i
= or (= | ) R v8 a BUZZER
A R R rRB| [RB
L¥aL-4 N L L . /W
REGULATOR
]k 2 gzl =)
B} B & FI—A—%
N L] v aw IL ST G : Green (8) Rr| 2A HOUR METER
—@ -—Jl-iﬂiu;_n 8 : Black (%)
L R : Red {#)
L : Blue (i)
: ‘ . T=L5 TR YF
W White (&) BOOM LLAMP
Y @ Yeltow (&) S.W.
Or: Orange ()
SL: Skyblue (®)
&) o Lg: Light-green (R#)
= ) A=F1L9R1 9
2 - n X [Bri Brown (®) STARTING S.W.
Jib—4% R A A
a3 AFmF gL TE—g GENERATOR OIL. PRESSURE S.W.

= ATTERY TARTING MOTOR IrE-4 Gr=BFLTAL 5 F
BATTER oS AR HEATER WATER TEMP. S.W.



1A,1,,772142-03700, ,"LABEL SET, CABINE",1,,,.,5555535535555>5
1B,1,,772142-03701, ,"LABEL SET, CABINE EP",,,,,1,,.55555553553551
2,2,,172143-03170, ,LABEL,1,,,,1,,,,,.5555555>
3,2,,172148-03170, ,"LABEL, STRIPE(LB)",1,,,.,1,,.,5553555555>5
4,2,,172143-03180, ,LABEL,1,,,,1,,,,,55555555>
5,2,,172148-03180, ,""LABEL, STRIPE(REAR A™,1,,,,1,,,,5555555535
6,2,,172148-03190, ,"LABEL, STRIPE(REAR B",1,,,,1,,,,55555355555
7,2,,172148-03200, ,"'LABEL, STRIPE(REAR C",1,,,,1,,,,55555355525
8,2,,172143-03210, ,LABEL,2,,,,2,,,,,,5555555>
9,2,,172148-03210, ,"LABEL, STRIPE(RA)".,1,,,.1,,.55553555555>5
10,2,,172143-03220, ,LABEL,1,,,,1,,,,,555555555
11,2,,172142-03230, ,""LABEL ,SPACIFICATION",1,,,,1,,,555553555553
12,2,,172142-03240, ,"'LABEL,OIL/WATER F,G",1,,,,1,,.55535555355>5
13,2,,172143-03240, ,LABEL ,1,,,.1,,,,,5:555555>
14,2,,172148-03240, ,"LABEL, PROTECTOR(L)",1,,,,1,,,55555555533
15,2,,172148-03250, ,""LABEL, PROTECTOR(R)",1,,,51,,555555555535
16,2,,172143-03260, ,""LABEL, OPERATION",1,,,,1,,,,555555555>5
17,2,,172148-03260, ,"'LABEL, STRIPE(RB)",1,,,,1,,,555535555335
18,2,,172142-03270, ,"LABEL,MODEL B27",2,,,.2,,.5553555255>5
19,2,,172148-03270, ,"LABEL, STRIPE(CA)".,1,,,.1,..555535555575
20,2,,172142-03280, ,LABEL,1,,,,1,,,,,555555555
21,2,,172148-03280, ,"LABEL, STRIPE(CB)",1,,,,1,,555535525355>5
22,2,,172137-03290, ,"LABEL, NO.1 MARK"™,1,,,,1,,.,55555555553
23,2,,172137-03300, ,"LABEL, TURNING LOCK",1,,,,1,,.,.555535555
24A,2,,172148-03300, ,""LABEL, 700(L)(BOOM™,1,,,,55555555555533
24B,2,,172142-03451, ,"LABEL, BOOM™,,,,,2,,,,,.55555555551
25,2,,172148-03310, ,"LABEL, 700(R)(BOOM™,1,,,555555535525335>5
26,2,,172141-03360, ,"LABEL, START SWITCH",1,,,,1,,.555535555535
27,2,,172138-03750, ,"LABEL, GREASE"™,1,,,.1,,.:555555355>5
28,2,,172137-03780, ,"LABEL, THROTTLE",1,,,.1,..,.555535554
29,2,,22857-300050, ,""SCREW 3X 5".,4,,,.4,..:553523533>»
30,2,,933112-45300, ,"LABEL, DANGER (A)",1,,,.1,,555535555355>5
31,2,,933112-45400, ,"LABEL, DANGER (B)",1,,.,,.1,,,.5555555525
32,2,,933112-50700, ,"LABEL, OIL FEED",1,,,.1,,.,.555535555
33,2,,933112-52500, ,"LABEL, FUEL",1,,,,1,..,.555535555
34,2,,933112-54300, ,"LABEL, AIR CLEANER™,1,,,,1,,.,55535555355>5
35,2,,933112-55700, ,"LABEL, SUB-TANK",1,,,.,1,,,.555555555>5
36,2,,933112-55800, ,"LABEL, RADIATER",1,,,.1,,.,.:55535555
37,2,,933112-55900, ,"LABEL, ANTI-FREEZING",1,,,,1,,,.55553555535
38,2,,172141-03210, ,"LABEL, SELECT",1,,,.,1,,.:555555955>5
39,2,,172135-03220, ,"LABEL, CAB.DOOR",1,,,,1,,W,,72148066,M21109,,,,,,,5,555,1
41,1,,172131-03710, ,"LABEL(LWA 95", ,,,.1,,,..5:5535555551
42,1,,172312-03710, ,"LABEL(LPA 84", ,,,.1,,,.:522253335551
43,1, ,933112-45500, ,"LABEL, CAUTION",1,,,.1,,.1,,,,.555555
44,1,,194340-65580, ,LABEL,1,,,,1,,,2,,,,,,,555>

45,1, ,22857-300050, ,""SCREW 3X 5",4,,,,4,,.2,55535552335
46,1,,172143-03250, ,"LABEL ,ADJUST CRAWLER",1,,,,1,,,3,,.55555535



AAN(FrEY)
Fig. LABEL (CABIN SPEC.)

COUNTRY | AY | UK | EP | UK(OPT
Fig No. 1 2 1 5

]
inc. 2~39

®»s81
VIEWED FRoM B

\_m

CONTRY TAY TURTEP A ™ CONTRY [AY TURTE

arfon O] - | — carjon | -] - | O
pu::C

22 i

27 — \\29

\

#IENO. THILE
MACHINE SERIAL NO.

IS STAMPED INTO 16 1 18
THIS LOCATION l

\O\

RY
42 -
CATION
4]
@ HhSRL 13
IEWED FROM(B)

31 30

. 17
s ;

20 1 i 35 15




1A,1,,772142-03750, ,""LABEL SET, CABINE(UK",,,1,,,5555555552535
1B,1,,772142-03751, ,""LABEL SET, CABINE(UK",,,,,1,,,1,,,,,,,,,XX,M21109,
2,2,,772142-03170, ,"LABEL ASSY, ENGLISH",,,.,.,1,,.2,,5553555555
3,3,,172141-03420, ,"LABEL, GREASING",,.,1,.,1,,,..,,5555555>5
4,3,,172141-03440, ,LABEL,,,1,,1,,,,,,,555555>
5,3,,172141-03450, ,"LABEL, RESERVER(C)™,,.,1,,1,,,555555555135
6,3,,172141-03460, ,"LABEL, (D)",,.,1,,1,,,,.55555555>
7,3,,172141-03490, ,"LABEL, PROTECTOR",,,2,,2,,,555355535535>»
8,3,,172142-03510, ,"LABEL,SPACIFICATION",,.,1,.,1,,,..,5555255>5
9,3,,172142-03520, ,""LABEL,,OIL/WATER F,G",,,1,,1,,,,5555555535
10,3,,172142-03530, ,LABEL, ,,1,,1,,,,,,55555555
11,3,,172122-03740, ,"LABEL, GREASE",,,1,,1,,,.555555535>5
12,3,,172519-03770, ,LABEL, ,,,,1,,,55555555555551
13,3,,172122-03912, ,LABEL,,,1,.,1,,,,,55555555>
14,3,,172125-03950, ,"LABEL, AIR CLEANER",,.1,.,1,,,..55555355>5
15,3,,121120-44800, ,"LABEL, RADIATOR™,,,1,,1,,,,5553555535
16,3, ,124764-44810, ,"LABEL, SUB-TANK",,,,.1,,555555553555551
17,3, ,124764-44920, ,"LABEL, ANTI-FREEZING",,,1,,1,,,,55535555535
18,3,,933112-50300, ,"LABEL, OIL FEED",,.,1,.,1,,...55555255>5
19,3,,933112-52100, ,"LABEL, FUEL",,.,1,.,1,,....2555355>5
20,2,,172148-03170, ,"LABEL, STRIPE(LB)",,.,1,,1,,,.55555555135
21,2,,172148-03180, ,"LABEL, STRIPE(REAR A", ,.1,,1,,,.55553552325
22,2,,172148-03190, ,"LABEL, STRIPE(REAR B",,.,1,,1,,,.55553552325
23,2,,172148-03200, ,"LABEL, STRIPE(REAR C",,.1,,1,,..5555553555
24,2,,172148-03210, ,"LABEL, STRIPE(RA)",,.,1,,1,,,,55555555135
25,2,,172135-03220, ,"LABEL, CAB.DOOR",,,1,.1,,.,.:52555535>»
26,2,,172148-03240, ,"LABEL, PROTECTOR(L)",,,1,,1,,,555555355555
27,2,,172148-03250, ,"LABEL, PROTECTOR(R)™,,,1,,1,,.555555355555
28,2,,172148-03260, ,"LABEL, STRIPE(RB)",,.,1,,1,,,,.555555545
29,2,,172142-03270, ,"LABEL ,MODEL B27",,,2,,2,,.5535553532523
30,2,,172148-03270, ,"'LABEL, STRIPE(CA)",,.1,,1,,,.55555555135
31,2,,172148-03280, ,"LABEL, STRIPE(CB)",,.,1,,1,,,55535555355>5
32,2,,172137-03290, ,"LABEL, NO.1 MARK",,.,1,,1,,,.55553555555
33,2,,172137-03300, ,"LABEL, TURNING LOCK",,,1,,1,,,,.555535555
34A,2,,172148-03300, ,""LABEL, 700(L)(BOOM™, ,,1,,,5555555555533
34B,2,,172151-03451, ,"LABEL, BOOM", ,,,.2,55553555532553
35,2,,172148-03310, ,"LABEL, 700(R)(BOOM™, ,,1,,1,,,55535555355>5
36,2,,172141-03360, ,"LABEL, START SWITCH",,,1,.1,,.,.:55535555
37,2,,172137-03780, ,"LABEL, THROTTLE",,,1,.1,,.,.:55535555
38,2,,22857-300050, ,""SCREW 3X 5",,,4,.,4,,.:5535522355>5
39,1,,172143-03260, ,"LABEL, OPERATION",,,1,,1,,,.5555555555
40,1,,172141-03210, ,"LABEL, SELECT",,,1,,1,,..55535555535

42,1, ,172141-03500, ,""LABEL ,ADJUST CRAWLER",,,1,,1,,.,3,.,,.555555>



XM (F 4 EL)(UK)

Fig. LABEL (CABIN SPEC.)(UK)
CONTRY | AY JUK| EP JuK(opT Vinc. 2 ~38
Figh. |1 | 211 [ 5 \ |
il
17 R 1
0
114
=y =
A gll
( —
%/lé)V?E%}l!’:ROM @A % = Il

3 dow

N—-:BAA

TOUNTRY TAY [URTEF . TORTRY TAY UK
PR “ToT- AN 348 PPL - 1E
CAT[ON \ ~_ CAT [N - 10

\\ 38
PANO. $THI B / /
MACHINE SERIAL NO.| 40 40 of 31

IS STAMPED INTO
| THIS LOCATION [

LCUUNTRY | AY TUKTE

APPLI- O




1A,1,,772142-03710, ,"LABEL SET, CANOPY"™,,l,,..:555535535535>5
1B,1,,772142-03711, ,"LABEL SET, CANOPY",,.,,,.1,,555553555353551
2,2,,172148-03140, ,"'LABEL, STRIPE(F)",.,1,,,,1,,,5555532525
3,2,,172148-03160, ,""LABEL, STRIPE(LA)",.1,,..1,.,,55355555>5
4,2,,172143-03170, ,LABEL,,1,,,,1,,,,,,555555>
5,2,,172148-03170, ,""LABEL, STRIPE(LB)",,1,,,,1,,555535555555
6,2,,172143-03180, ,LABEL,,1,,,,1,,,,,5555555>
7,2,,172148-03180, ,"'LABEL, STRIPE(REAR A",.1,,,,1,,,55555355525
8,2,,172148-03190, ,"LABEL, STRIPE(REAR B",,1,,,,1,,,.555555545
9,2,,172148-03200, ,""LABEL, STRIPE(REAR C",,1,,,,1,,,55555555135
10,2,,172143-03210, ,LABEL, ,2,,,,2,,,,,55555555
11,2,,172148-03210, ,"'LABEL, STRIPE(RA)",,1,,,.,1,,.5555552335
12,2,,172143-03220, ,LABEL,,1,,,,1,,,,,,5555555
13,2,,172142-03230, ,"LABEL,SPACIFICATION",,1,,,.1,,,..,.555555>
14,2,,172142-03240, ,"LABEL,OIL/WATER F,G",,1,,,,1,,,55555555133
15,2,,172143-03240, ,LABEL, ,1,,,,1,,,,.:5555555
16,2,,172148-03240, ,"'LABEL, PROTECTOR(L)",.,1,,,51,.55555553555>5
17,2,,172148-03250, ,"'LABEL, PROTECTOR(R)",.,1,,,51,.55555553555>5
18,2,,172143-03260, ,"LABEL, OPERATION",.,1,,,,1,,,,555535555
19,2,,172148-03260, ,"LABEL, STRIPE(RB)",.1,,,.1,,,5553555555>5
20,2,,172142-03270, ,"LABEL,MODEL B27",.2,,..2..2553533533>»
21,2,,172142-03280, ,LABEL, ,1,,,,1,,.,,:5555555
22,2,,172137-03290, ,"LABEL, NO.1 MARK",,1,,,,1,,,,555555553
23,2,,172137-03300, ,"LABEL, TURNING LOCK",.,1,,,.1,,,.555535555
24A,2,,172148-03300, ,""LABEL, 700(L)(BOOM™, ,1,,,,5555555555593
24B,2,,172142-03451, ,"LABEL, BOOM™,,,,,,2,,,,,55555555551
25,2,,172148-03310, ,"LABEL, 700(R)(BOOM™, ,1,,,,555553525355>5
26,2,,172141-03360, ,"LABEL, START SWITCH",,1,,,.1,,,.555555535
27,2,,172138-03750, ,"LABEL, GREASE",.,1,,.,.1,...,.555555>
28,2,,172137-03780, ,"LABEL, THROTTLE",,1,,,,1,.,.5555355554
29,2,,22857-300050, ,"SCREW 3X 5",.,4,,.,.4.,.553523533>»
30,2,,933112-45300, ,"LABEL, DANGER (A)",.1,,.,,1,,,553555355>5
31,2,,933112-45400, ,"LABEL, DANGER (B)",.1,.,,.1,,.,.555555545
32,2,,933112-50700, ,"LABEL, OIL FEED",.,1,,,.1,..,.555535555
33,2,,933112-52500, ,"LABEL, FUEL",.,1,,,,1,,,.5555355555
34,2,,933112-54300, ,"LABEL, AIR CLEANER",,1,,,,1,,,,55555555>5
35,2,,933112-55700, ,"LABEL, SUB-TANK",,1,,,,1,,.5535555555>5
36,2,,933112-55800, ,"LABEL, RADIATER",.,1,,..1,.,.555535555
37,2,,933112-55900, ,"LABEL, ANTI-FREEZING",,1,,,.,1,,.,:5553555535
38,2,,172141-03210, ,"LABEL, SELECT",,1,,,.1,....5555555>

40,1, ,933112-45500, ,"LABEL, CAUTION",,1,,,,1,,1,,,,.555555
41,1,,194340-65580, ,LABEL, ,1,,,,1,,2,,,,,,,,5,>

42,1, ,22857-300050, ,""SCREW 3X 5",.,4,,,.,4..2,..53352335

43,1, ,172143-03250, ,""LABEL ,ADJUST CRAWLER",,1,,,.1,.3,.,.:.5555>
44,1,,172131-03710, ,"LABEL(LWA 95", ,,,,.1,...::5555555551
45,1,,172142-03780, ,"LABEL(LPA 78", ,,,,.1...5::22255333551



AN (v /E)
Fig. LABEL (CANOPY SPEC.)
COUNTRY | AY | UK | EP | UK(OPT 35%135:83;;8
FighNo. | 3] 4] 3] 5 D72142-03730
EF\() inc. 2 ~38 \/ ](\) 37 36
K A =
s
C\%?V?E%%ROM@ 2% IOO 24
| TEgea ¢ | = &l
J 18 03 4-@_
o B W e JIEX
\V/IéJW7E%“I’=ROM® il /- / ! B
\
%—2“ 12 14 13 28 38 33 10
TONTRY TAY JUKTEP UKTEF
Al - ~ _ - B 7~
CATION | - 10O

22 —2
o7 29
| I N
TN
RENO. THEE
MACHINE: SERIAL NO.
IS STAMPED INTO
THIS LOCATION
15
30
31
\
7
i 9
27 R 35
|
8

\
41,42




1A,1,,772142-03740, ,""LABEL(UK) SET,CANOPY", ,,,1,,,5555552525135
1B,1,,772142-03741, ,""LABEL(UK) SET,CANOPY",,,,,>1,,1,,,55555555
2,2,,772142-03170, ,"LABEL ASSY, ENGLISH",,,.,.,,1,,2,,.55555555
3,3,,172141-03420, ,"LABEL, GREASING",,,,1,.1,,..,,.555555>
4,3,,172141-03440, ,LABEL,,,,1,,1,,,,,,555555>
5,3,,172141-03450, ,""LABEL, RESERVER(C)",,,,1,,1,,,55555555135
6,3,,172141-03460, ,"LABEL, (D)",,,,1,.1,,,.5:555555>
7,3,,172141-03940, ,LABEL,,,.2,,,,3,,,,,555555
7-1,3,,172141-03490, ,"LABEL, PROTECTOR",,,.2,.2,,55535525355>5
8,3,,172142-03510, ,"LABEL,SPACIFICATION", ,,,1,,1,,,.,.555555>5
9,3,,172142-03520, ,""LABEL ,OIL/WATER F,G",,,,1,,1,,,5555555535
10,3,,172142-03530, ,LABEL, ,,,1,,1,,,,,,5.55555
11,3,,172122-03740, ,"LABEL, GREASE",,,,1,,1,,,:55555555>5
12,3,,172519-03770, ,LABEL, ,,,,,1,,.,:.5555555551
13,3,,172122-03912, ,LABEL,,,,1,,1,,,,,,555555>

14,3, ,172125-03950, ,"LABEL, AIR CLEANER",,,.1,.1,.,,.,5555555>
15,3,,121120-44800, ,""LABEL, RADIATOR",,,,1,,1,,,.,555555535
16,3, ,124764-44810, ,"LABEL, SUB-TANK",,,,..1,.55555553555551
17,3, ,124764-44920, ,""LABEL, ANTI-FREEZING",,,,1,,1,,,,555555535
18,3,,933112-50300, ,"LABEL, OIL FEED",,,,1,.1,...,.5555355>5
19,3,,933112-52100, ,"LABEL, FUEL",,,.1,.,1,..,:55355554
20,2,,172148-03140, ,"LABEL, STRIPE(F)",,.,.1,.1,,.5555552355
21,2,,172148-03160, ,"LABEL, STRIPE(LA)",,,.1,,1,,,,555553555>5
22,2,,172148-03170, ,"LABEL, STRIPE(LB)",,,.1,,1,,,,555553555>5
23,2,,172148-03180, ,"'LABEL, STRIPE(REAR A", ,,.1,,1,,,,55555355>
24,2,,172148-03190, ,"'LABEL, STRIPE(REAR B",,,,1,,1,,,55555353555
25,2,,172148-03200, ,"LABEL, STRIPE(REAR C",,,,1,,1,,,5555552355
26,2,,172148-03210, ,"LABEL, STRIPE(RA)",,,.1,,1,,,.53555355>5
27,2,,172148-03240, ,"LABEL, PROTECTOR(L)",,.,.1,.1,,..555555545
28,2,,172148-03250, ,""LABEL, PROTECTOR(R)",,.,.1,,1,,,5555555533
29,2,,172148-03260, ,"LABEL, STRIPE(RB)",,,.1,,1,,,55555555135
30,2,,172142-03270, ,"LABEL,MODEL B27",,,.2,,2,,55535535533>»
31,2,,172137-03290, ,"LABEL, NO.1 MARK",,,.,1,,1,,,...5555555
32,2,,172137-03300, ,"LABEL, TURNING LOCK",,,,1,,1,,,.,555535555
33A,2,,172148-03300, ,""LABEL, 700(L)(BOOM™, ,,,1,,,555555555593
33B,2,,172151-03451, ,"LABEL, BOOM", ,,,,,255553555532553
34,2,,172148-03310, ,"LABEL, 700(R)(BOOM™, ,,,1,,5555535525355>5
35,2,,172141-03360, ,"LABEL, START SWITCH",,,.,1,.1,.,.555535555
36,2,,172137-03780, ,"LABEL, THROTTLE",,,.,1,.,1,.,.555535555
37,2,,22857-300050, ,""SCREW 3X 5",,,,4,,4,,.5535552355>5
39,1,,172141-03500, ,"LABEL ,ADJUST CRAWLER",,,,1,,1,,4,,,.555355>
40,1,,172143-03260, ,"LABEL, OPERATION",,,.,1,,1,,,,,55555535
41,1,,172141-03210, ,""LABEL, SELECT",,,.1,.1,.....555555>



AN (F v/ E)UK)

Fig. LABEL (CANOPY SPEC.)(UK)
COUNTRY | AY [ UK | EP | UK(OPT 1 inc. 2~37 D72141-03730
et T3 12 151 5 | D72142-03740

2inc. 3~ 19

13 185 71715
V)

W i e
-

BHI8N .
VIEWED FROM &

C BN -
VIEWED FROM B

31 —20
I s 37

——

\

BENO. TR B !
MACHINE' SERIAL NQ. i
IS STAMPED INTO 30 21
THIS LOCATION l

23
T 25

107 =6




,,172142-03170, ,"LABEL ASSY, ENGLISH",,,1,1,,,.1,,,...5555>
,,172141-03420, ,"LABEL, GREASING",,,1,1,,,,55535555535>»
,»,172141-03440, ,LABEL,,,1,1,,,,,,,55555555

»»,172141-03450, ,"LABEL, RESERVER(C)",,.,1,1,,,,.5555555525
»,172141-03460, ,"LABEL, (D)",,,1,1,,,,,5555352535
,»,172141-03490, ,"LABEL, PROTECTOR",,.2,2,,,.553555355553
2,,172142-03510, ,"LABEL,SPACIFICATION",,,1,1,,,,,5555555523
8,2,,172142-03520, ,"'LABEL ,OIL/WATER F,G",,,1,1,,,,55535555355>5
9,2,,172142-03530, ,LABEL, ,,1,1,,,,.,,55555555
10,2,,172122-03740, ,"'LABEL, GREASE",,,1,1,,,,.:5553555535
11,2,,172519-03770, ,LABEL, ,,1,1,,,,,5555555555
12,2,,172122-03912, ,LABEL,,,1,1,,,,.555555555
13,2,,172125-03950, ,"LABEL, AIR CLEANER",,,1,1,,,..555555555>5
14,2,,121120-44800, ,"LABEL, RADIATOR",,.,1,1,,,...55555355>5
15,2,,124764-44810, ,"'LABEL, SUB-TANK",,,1,1,,,...55555355>5
16,2, ,124764-44920, ,"LABEL, ANTI-FREEZING",,,1,1,,,,,.5535555535
17,2,,933112-50300, ,"LABEL, OIL FEED",,,1,1,,,,,5555555535
18,2,,933112-52100, ,"LABEL, FUEL",,,1,1,,,,,,555555555
19,1,,172141-03500, ,"LABEL,,ADJUST CRAWLER",,,1,1,,,.2,,,55555535
20,1,,172131-03710, ,"LABEL(LWA 95", ,,,,1,1,,3,,.,555555>
21,1,,172142-03780, ,"LABEL(LPA 78",,,,,,1,.3,,5555335555
22,1,,172148-03830, ,"LABEL(LPA 83",,,,,1,,,3,,555555555
23,1,,194340-65580, ,LABEL ,1,1,,,,,,3,,,5555555>5
24,1,,933112-45400, ,"LABEL, DANGER (B)",,,.,.1,1,,3,.....55545

1,1
2,2
3,2
4,2
5,2
6,2
7



. ALINA(UKAAY ) F T 50
Fig. LABEL (UK REMODELING)OPTION

COUNTRY | AY | UK | EP | UK(OPT ] inc.2 ~18
FigNo. |1,23,4]1,2] 5 Y

ELT:‘ g y 1 1\77 1614

sy —
AnZRI —. a S
VIEWED FROMAJ 1 k:ﬁD |
— 13
{ &
g e N p— b
- «B ="
BrsaL | e
VIEWED FROM'B) I
fy/ 3y YT
CANOPY SPEC. 18 6

1#?5)93@
i CABIN SPEC.




,772142-05111,,"TOOL ASY",,,1,
1,,772142-05120,,"TOOL ASY",1,
1

1, 1,,,,
1, 1,1,1,,,N,1,,,,,XX,*1989.08,XX,*1989.08, ,,
2,1,,772142-05121, ,""TOOL
ssy'*,1,1,1,1,1,1,N,2,XX,*1989.08,XX,*1989.08,XX,*1989.08,XX,*1989.08, ,,,,1
2,,933171-00470, ,"PLIER (200)",1,1,1,1,1,1,,,,55555355>
2,,172614-38300, ,"PIN 5X45, LOCK",4,4,4,4,4,4,,,,,:5535535>»
2,,104200-92350, ,"DRIVER, SCREW',1,1,1,1,1,1,,,,,,5555535
2,,171301-92750, ,"WRENCH, L.O. FILTER",1,1,1,1,1,1,,,,,5555555>

2

2

,»,22417-800500, ,""COTTER PIN 8.0X50",4,4,4,4,4,4,,,,,5,535255

,,28110-080100, ,""WRENCH 8X10',1,1,1,
2,,28110-120140, ,"WRENCH 12X14",1,1,1
9,2,,28110-170190, ,"WRENCH 17X19",1,1,1
10,2,,28110-220240, ,""WRENCH 22X24",1
11,2,,28110-270300, ,""WRENCH 27X30", ,
12,2,,28110-320360, ,""WRENCH 32X36", 1 ,
13,2,,28150-050000, ,"BAR WRENCH'',1,1,1,
14,2, ,28150-060000, ,""BAR WRENCH 6',1,1,
15,2,,28150-080000, ,""BAR WRENCH 8',1,1,
16,2,,28227-271400, ,"'BOX WRENCH 27X140", N
17,2,,28230-120250, ,"" TURNING HANDLE™,1,1,1,1,1,1,,,,,.555455>
18,2,,933110-90000, ,"BAG, TOOL",1,1,1,1,1,1,,..,2555555>»
19,1,,172122-05100, ,NOZZLE,1,1,1,1,1,1,,,,,5555555>»
20,1,,933110-09700, ,"HOSE, GREASE™,1,1,1,1,1,1,,3,,,,5:555535
21,1,,933110-09800, ,"GUN 800, GREASE",1,1,1,1,1,1,.3,..,.555555
22,1,,172142-05100, ,"WRENCH 17X500,SOCKET",,1,,1,,1,,,..,5555955>»
23,1,,172142-05300, ,""TOOL BOX ASSY.",1,1,1,1,1,1,,,,.425355554
24,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,4,4,,,,,3:5535535>»
25,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,2,2,,,,535535533>»
26,1,,26716-100002, ,"NUT M10",2,2,2,2,2,2,,,,355235254
27,1,,172119-68600, ,BUCK,1,,1,,1,,,,,5,555555>

28,1,,22117-080000, ,"WASHER 8",2,.2,.2,.,,.553523533>»
29,1,,26116-080202, ,""BOLT M 8X 20 PLATED",2,,2,.,2,,,55535535533>»
30,1, ,26716-080002, ,"NUT M 8",2,,2,,2,,,,,:.5555555

1
1-
1-
A
2
3
4
5
6,
7,
8,



. a7, 37730 & ¥Za7)ILhr—2
Fig. TOOL, TOOLS BOX & MANUAL CASE

1-2inc. 2 ~18
1—-linc. 2 ~19
tinc. 2 ~21

FA,UKZ3"

*v/E23Yy
CANOPY SPEC.




1,1,,172142-11300, ,"FLANGE, MUFFLER™,1,1,1,1,1,1,,,,,5555555>
2,1,,172142-11330, ,"PIPE, EXHAUST",1,1,1,1,1,1,,,,.55555555
3,1,,172142-11340, ,"'STAY, EXHAUST PIPE™,1,1,1,1,1,1,,,,,55555555
4,1,,103954-13200, ,"GASKET, SILENCER",1,1,1,1,1,1,,,,,,5555555
5,1,,121120-13580, ,CLAMP,1,1,1,1,1,1,,,,,.555555>
6,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,.55353554
7,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,2,2,,,,3,5535533523
8,1,,22217-100000, ,"SPRING WASHER 10',3,3,3,3,3,3,,,.555555535
2,2

9,1,,26013-100202, ,""BOLT W/WASHER M10X20'',2,2,2,2,2,2,,,,5533555575
10,1,,26106-100652, ,"'BOLT M10X 65 PLATED",1,1,1,1,1,1,,,,,.555555>
11,1, ,26464-040000, ,U-BOLT,1,1,1,1,1,1,,,,,5555555>»
12,1,,26706-100002, ,""NUT M10",1,1,1,1,1,1,,,,,55555555

13,1, ,26716-100002, ,""NUT M10",3,3,3,3,3,3,,,,555355555

14,1, ,26756-080002, ,"LOCK NUT M 8 PLATED",4,4,4,4,4.,4,,,,,.555255>»



SV Ay ES

Fig. MUFFLER
¥75-
MUFFLER
R

(>
}
%@@ e

Y6y




1,1,,172142-11500, ,"HOSE, SUCTION",1,1,1,1,1,1,,,,,5555555>

2,1,,172142-11510, ,"DUCT, SEAL™,1,1,1,1,,.,,,,.5555555>

2-1,1,,172142-
1i1511,,bUCT,1,21,1,1,1,1,S,,72142322 ,M22221,72142322 ,M22221,72142322 ,M22221,72142
322 ,mM22221,,,,,1

3,2,,172142-

11560, ,SEAL,2,2,2,2,2,2,7Z,,72142322 ,M22221,72142322 ,M22221,72142322 ,M22221,72142
322,M22221,,,

4,1,,129132-12200, ,HOSE,1,1,1,1,1,1,,,,,.5555555

5,1,,129132-12500, ,""CLEANER ASSY, AIR",1,1,1,1,1,1,,,,,,5555555
6,2,,121252-12521,,"BODY, AIR CLEANER™,1,1,1,1,1,1,,,,,5555555>»
7,2,,121120-12531,,"PAN ASSY, DUST",1,1,1,1,1,1,,,,,,5555535

8,2,,121120-12541, ,"RETAINER, ELEMENT",1,1,1,1,1,1,,,,,5555555>»
9,2,,121120-12561, ,"'BOLT, WING",1,1,1,1,1,1,,,,,.555555>
10,2,,121120-12571, ,"'SEAL WASHER",1,1,1,1,1,1,,,,,.555455>

11,2,,121120-12901, ,ELEMENT,1,1,1,1,1,1,,,,.455555554

12,1,,129132-12561, ,""SUPPORT, AIR CLEANER"™,1,1,1,1,,,,,,555555555
12-1,1,,129132-12581, ,""SUPPORT
ASSY,CLEANER™,1,1,1,1,1,1,N,,72142291,M20923,72142291,M20923,72142291,M20923,721
42291 ,M20923, ,,,,1

13,1, ,22137-100000, ,""WASHER 10,POLISHED",6,6,6,6,,,:5555352553
13-1,1,,22137-100000, , ""WASHER

10,POLISHED" ,4,4,4,4,4,4,K, ,72142322 ,M22221,72142322 ,M22221,72142322 ,M22221,7214
2322 ,M22221,,,,,1

14,1,,22217-080000, ,"'SPRING WASHER 8",4,4,4,4,4,4,,,,.55232224

15,1, ,22217-100000, ,""SPRING WASHER 10",6,6,6,6,,.,5553553555>»
15-1,1,,22217-100000, ,"SPRING WASHER
10",4,4,4,4,4,4,,,72142322 ,M22221,72142322 ,M22221 ,72142322 ,M22221 ,72142322 ,M2222
—

16,1,,23000-070000, ,""CLAMP 70",4,4,4,4,4,4,,,,.55232224

17,1, ,26116-080162, ,"BOLT M 8X 16 PLATED",4.,4,4,4,4.4,,,.,:553533>»

18,1, ,26116-080352, ,""BOLT M 8X 35",2,2,2,2,2,2,,,,53555533>»
19,1,,26116-100162, ,"'BOLT M10X 16 PLATED",6,6,6,6,,,,555553555535
19-1,1,,26116-100162, ,"'BOLT M10X 16
PLATED",4,4,4,4,4,4,K,,72142322 ,M22221,72142322 ,M22221,72142322 ,M22221,72142322,
M22221,,,,,1

20,1,,26716-080002, ,""NUT M 8',2,2,2,2,2,2,,,,5535335535

21,1,,172142-11700, ,"PIPE, AIR
INTAKE",1,1,1,1,1,1,W,,72142322,M22221,72142322 ,M22221,72142322 ,M22221,72142322,
M22221,,,

22,1,,22217-100000, ,"SPRING WASHER

10",2,2,2,2,2,2,W, ,72142322 ,M22221,72142322 ,M22221,72142322 ,M22221,72142322 ,M222
21,,,

23,1,,26116-100202, ,"BOLT M10X 20
PLATED",2,2,2,2,2,2,W,,72142322,M22221,72142322 ,M22221,72142322 ,M22221,72142322,
M22221,,,

24,1,,172142-11740, ,"'"HOSE, AIR
INTAKE",1,1,1,1,1,1,W,,72142322,M22221,72142322 ,M22221,72142322 ,M22221,72142322,
M22221,,,

25,1, ,23000-060000, ,'"CLAMP
60",2,2,2,2,2,2,W,,72142322 ,M22221,72142322 ,M22221 ,72142322 ,M22221,72142322 ,M222
21,,,

26,1,,172137-65700, ,""RUBBER,
CUSHION",2,2,2,2,2,2,W,,72142337,*1989.04,72142337,*1989.04,72142337,7%1989.04,72
142337,*1989.04,,,



_ 77—
Fig. AIR CLEANER

F.O%>»
FUEL TANK

*amAHs
PREVI0S TYPE 2




1,1,,172142-12100, ,"SUPPORT, CABLE™,1,1,1,1,,,,,.5535555535
1-1,1,,172142-12200, ,"'SUPPORT,
CABLE",1,1,1,1,1,1,N,,72142306,M21109,72142306,M21109,72142306,M21109,72142306 ,M
21109,,,,,1

2,1,,172137-12110, ,""CABLE, THROTTLE™,1,1,1,1,1,1,,,,,.555555>
3,1,,172142-12150, ,""LEVER W/BUSH,ACCEL T',1,1,1,1,1,1,,,,553555555>5
5,2,,172141-12220,,"BUSH 30X10",2,2,2,2,2,2,,,,3:553533523
6,1,,172141-12160, ,BRACKET,1,1,1,1,1,1,,,,,55555555
7,1,,172141-12232,,SPRING,1,1,1,1,1,1,,,,,5555555>»
8,1,,172141-12240, ,SPRING,1,1,1,1,1,1,,,,.55535554
9,1,,172141-12250, ,PLATE,1,1,1,1,1,1,,,,,,5555545
10,1,,172137-12270, ,""JOINT, CABLE",1,1,1,1,1,1,,,,,5555555>
11,1,,172142-12420, ,PLATE,1,1,1,1,1,1,,,,,,5555535
12,1,,172113-12521,,"PIN, CABLE",1,1,1,1,1,1,,,,,5555555
13,1,,172141-41340, ,B00TS,1,1,1,1,1,1,,,,,.555555>
14,1,,172122-46630, ,"'"KNOB(D), LEVER",1,1,1,1,1,1,,,,55555555>5
15,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP',2,2,2,2,2,2,,,,535535533>»
16,1, ,1A1040-56900, ,"PIN 6X 17",1,1,1,1,1,1,,,,.,55555555

17,1, ,22137-060000, ,""WASHER 6, POLISHED",1,1,1,1,1,1,,,,,.555555>
18,1,,22217-100000, ,"'SPRING WASHER 10",3,3,3,3,3,3,,,.5555352554
19,1,,24190-160001, ,"BALL 1/2",1,1,1,1,1,1,,,,,55555535
20,1,,26013-080202, ,"BOLT W/WASHER M8X20",2,2,2,2,2,2,,,53555332525
21,1,,26116-100202, ,""BOLT M10X 20 PLATED",2,2,2,2,2,2,,,,535535533>»
22,1,,26116-100302, ,"BOLT M10X 30 PLATED",1,1,1,1,1,1,,,,.55555555



‘ 77
Fig. ACCELERATOR




1,1,,196420-02310, ,"ABSORBER, SHOCK",4,4,4,4,4,4,,,,,:5535535>»
2,1,,172126-13102, ,"'BED (A), ENGINE™,1,1,1,1,1,1,,,,,5555555>
3,1,,172142-13100, ,"'SUPPORT, ENGINE(L)",2,2,2,2,2,2,,,5535555355>5
4,1,,172142-13140, ,"'SUPPORT, ENGINE(R)',1,1,1,1,1,1,,,,,.555555>
5,1,,172142-13171, ,"'BRACKET, ENGINE™,1,1,1,1,1,1,,,,,.,,55555>
6,1,,172142-13210, ,"BRACKET, ENGINE™,1,1,1,1,1,1,,,,,55555554
7,1,,172124-13230, ,""STOPPER, ENGINE™,3,3,3,3,3,3,,,,55555555
8,1,,172142-13230, ,"'SUPPORT, ENGINE(RF)",1,1,1,1,1,1,,,,,5555555>
9,1,,172126-13241, ,""BED (B), ENGINE™,1,1,1,1,1,1,,,,,5555555>
10,1,,22217-120000, ,""WASHER 12,SPRING",8,8,8,8,8,8,,,,:555355555
11,1,,26013-100252, ,""BOLT M10X 25",6,6,6,6,6,6,,,,,5555555>»

12,1,,26013-120302, ,"'BOLT W/WASHER M12X30",8,8,8,8,8,8,,,.5555355555
13,1,,26013-120302, ,"'BOLT W/WASHER M12X30'",16,16,16,16,16,16,,,,55555555>»
14,1,,26716-120002, ,"'NUT M12",8,8,8,8,8,8,,,,,.555555>



. l O I L wyrb
Fig. ENGINE MOUNT




,,172116-13210, ,"'STOPPER SHIM TO0.8",2,
,,172116-13220, ,"'STOPPER SHIM T1.2",2,
,,172122-13300, ,"STAY, RADIATOR",4,4.,4,
,»,172126-13300, , ""MOUNT(A) ,RADIATOR",1,1
,»»,172142-13300, ,""MOUNT(B) ,RADIATOR",1,1
,,172122-13310, ,""MOUNT, RADIATOR",4,4,4

RPRR R R R

1
2
3
4
5
6
7

9,1,,172122-13400, ,"CLAMP,RADIATOR HOSE™,1,1,1,1,1,1,,,,,.,555555>
10,1,,172122-13410, ,""HOSE(B), WATER DRAIN",1,1,1,1,1,1,,,,,5555355>
11,1,,171064-44501, ,RADIATOR,1,1,1,1,1,1,,,,,.555555>»
12,2,,121250-44590, ,CLAMP,2,2,2,2,2,2,,,,553533523
13,2,,124450-44590, ,""CAP, RADIATOR",1,1,1,1,1,1,,,,,,5555535
14,2,,171064-44610, ,SHROUD,1,1,1,1,1,1,,,,,,.55555>
15,2,,171064-44640, ,"'BODY,RADIATOR",1,1,1,1,1,1,,,,,,5555555

17,2, ,26014-080122, ,"BOLT M 8X 12",4,4,4,4,4,4,,,,,:5535533>»

18,1, ,171064-44510, ,"'SUB-TANK ASSY',1,1,1,1,1,1,,,,,,5555555
19,2,,171064-44520, ,"'BODY, SUB-TANK",1,1,1,1,1,1,,,,,5555555>
20,2,,121450-44531,,CAP,1,1,1,1,1,1,,,,,,555555>
21,2,,124450-44560, ,CLAMP,1,1,1,1,1,1,,,,555535554
22,2,,121470-44581, ,GASKET,1,1,1,1,1,1,,,,.455555554
23,2,,23065-070225, ,"PIPE 7X 225",1,1,1,1,1,1,,,,.455555555
24,1,,933152-09280, ,""BAND 170",1,1,1,1,1,1,,,,,5555555>»
25,1,,124450-44550, ,"CLAMP, SUB-TANK",1,1,1,1,1,1,,,,.55535555
26,1,,121256-44600, ,"BRACKET, SUB-TANK™,1,1,1,1,1,1,,,,,.555555>
27,1,,171350-49010, ,"PIPE(A) ,HEAD-RAD.",1,1,1,1,1,1,,,,,555353555>
28,1,,171350-49020, ,"PIPE(B) ,RAD.-C.W.P.",1,1,1,1,1,1,,,,555555555
29,1,,121521-49100, ,'BODY, COCK',1,1,1,1,1,1,,,,,,5555535
30,1,,121250-49121,,PLUG,1,1,1,1,1,1,,,...555555>5
31,1,,124766-59050, ,"CLAMP 12" ,4,4,4,4,4,4,,,,,,:35523»
32,1,,22217-080000, ,"SPRING WASHER 8',10,10,10,10,10,10,,,,.55355554
33,1,,22217-080000, ,"SPRING WASHER 8'",2,2,2,2,2,2,,,,535235533>»
34,1,,23010-038000, ,"CLAMP 38",4,4,4,4,4,4,,,,,,:35523
35,1,,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,1,1,,,,,,5555555
36,1,,26013-080162, ,"'BOLT W/WASHER M8X16',1,1,1,1,1,1,,,,55555555>5
37,1,,26013-080202, ,"'BOLT W/WASHER M8X20'',8,8,8,8,8,8,,,,5535555515
38,1,,26013-100252, ,"BOLT M10X 25",4,4,4,4,4,4,,,,,553553523
39,1,,26116-080162, ,"BOLT M 8X 16 PLATED",2,2,2,2,2,2,,,,:55535254

40,1, ,26557-080162, ,""SCREW M 8X 16",2,2,2,2,2,2,,,,,2555355>5
41,1, ,26716-080002, ,""NUT M 8',8,8,8,8,8,8,,,.,,5555555
42,1, ,26716-080002, ,"NUT M 8",1,1,1,1,1,1,,,,,55555555



-2 & Ty b

RADIATOR & MOUNT

AV

rie 1 1

11

inc. 12 ~17




1,1,,194145-04810, ,"WASHER 10',6,6,6,6,6,6,,,,555555555

2,1,,772142-14110, ,"TANK ASY, FUEL",1,1,1,1,,,,.,555555555>»
2-1,1,,772142-14111, ,"TANK ASY,
FUEL",1,1,1,1,1,1,S,,72142322,M22310,72142322 ,M22310,72142322 ,M22310,72142322 ,M2
2310, ,,,,1

3,2,,104200-11920, ,C0CK,1,1,1,1,1,1,,,,,,555555>

5,2,,172141-14260, ,FLOAT,1,1,1,1,1,1,,,,,,,55555>

6,2,,172122-14300, ,"CAP, FUEL TANK",1,1,1,1,1,1,,,,,55555555

6A,3,,105430-55070, ,GASKET,1,1,1,1,1,1,,,,,,555555>

7,2,,172142-14330, ,""COVER, GAUGE",1,1,1,1,1,1,,,,.55555555

8,2,,172142-14400, ,"PROTECTOR, GAUGE',1,1,1,1,1,1,,,,.,5555555
9,2,,172142-14420,,"PIPE, FUEL",1,1,1,1,1,1,,,,,55555555

10,2,,101504-55101, ,""STRAINER,FUEL INLET",1,1,1,1,1,1,,,,,5555555>»
11,2,,22217-080000, ,"SPRING WASHER 8',3,3,3,3,3,3,,,,555535555
12,2,,23010-014000, ,""CLAMP 14",2,2,2,2,2,2,,,,355532523
13,2,,26116-080162, ,"BOLT M 8X 16 PLATED",3,3,3,3,3.,3,.,.5555535555>»
14,1,,172142-14420, ,"PIPE, FUEL",1,1,1,1,1,1,,,,.,55555555

15,1,,22217-100000, ,""SPRING WASHER 10',6,6,6,6,6,6,,,,555555555

16,1, ,23080-013000, ,"CLAMP 13,HOSE",1,1,1,1,1,1
17,1,,26116-100252, ,"'BOLT M10X 25 PLATED",6,
18,1,,172142-14610, ,""HOSE L900, FUEL",1,1,1,
19,1,,172137-14620, ,"'PIPE (C),FUEL",1,1,1,1,
20,1,,172142-14620, ,""HOSE L750, FUEL',1,1,1,
21,1,,194440-51620, ,"CLAMP, WIRE HARNESS",1, .1,
22,1,,129335-55700, ,""SEPARATOR, WATER",1,1,1,1,1,1,,,..,5555545
23,2,,104200-55321, ,"VALVE, TAPER",1,1,1,1,1,1,,,,
24,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,1,1,1,1,,,,,5555555>
25,2,,104200-55341, ,""HANDLE, COCK™,1,1,1,1,1,1,,,,.55555554
26,2,,124064-55510, ,"BOWL, FUEL STRAINER",1,1,1,1,1,1,,,,...555555
27,2,,102103-55520, ,0-RING,1,1,1,1,1,1,,,,,,055554>
28,2,,110250-55610, ,""RING, RETAINING,1,1,1,1,1,1,,,..,.555545
29,2,,121257-55720, ,""SPRING, SCREEN",1,1,1,1,1,1,,,,,55555554
30,2,,121257-55731, ,FLOAT,1,1,1,1,1,1,,,,.455535555
32,2,,101720-55750, ,"PLUG 6",2,2,2,2,2,2,,,,,32555255>5
33,2,,104200-55750, ,"SCREW M 4",1,1,1,1,1,1,,,,,.555455>»
34,2,,171081-55910, ,SCREEN,1,1,1,1,1,1,,,,555555555
35,2,,23418-060000, ,"GASKET 6, NYLON',2,2,2,2,2,2,,,,553525535
36,2,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,1,1,,,,.55535555
37,1,,124766-59050, ,"CLAMP 12'",6,6,6,6,6,6,,,,,,5555555
38,1,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,1,,,,,,5555545
39,1,,26116-080702, ,"BOLT M 8X 70 PLATED",1,1,1,1,1,1,,,,555555555
40,1,,933152-09280, ,""BAND 170",2,2,2,2,2,2,,,553525533>»
41,1,,933110-00301, ,"KEY ASSY",1,1,1,1,1.,1,,,..,.555555>



. 'I F.O%27 & F.0./N17
Fig. FUEL TANK & FUEL LINE

13—
2 11—

a4 \
| &

inc(2)~13

(2)

29—8 ]715' F 0 TN

' i
2% ﬁ 7 FUEL OIL STRAINERJ 14




,,172116-16100, ,BATTERY,1,1,1,1,1,1,,,,.,5555>
,,172142-16100, ,""CORD(+), BATTERY",1,1,1,1,1,1,,,,,5555555>
,,172142-16110, ,""CORD(-), BATTERY",1,1,1,1,1,1

,,22217-100000, ,"'SPRING WASHER 10",1,1,1,1,1,1,,,,,.,,.,5555>
,,26716-100002, ,""NUT M10",1,1,1,1,1,1,,,,,.555555>
,,172116-16310, ,"RETAINER, BATTERY",1,1,1,1,1,1,,,,,55555554
,,22157-080000, ,"WASHER 8",2,2,2,2,2,2,,,,3,55353523
,»,26716-080002, ,"NUT M 8",4,4,4,4,4.,4,,,,,,,,,,,,,
,,933171-15710, ,""ROD(B), BATTERY FIX",2,2,2,2,2,2,,,553553335>5

O©CoOoO~NOOUTAWNER



Ny T
BATTERY

Fig. l 3




»»,172137-16000, ,WIRE,1,,1,,1,,,,,,55555555

,»172142-16500, ,"HARNESS(A) , WIRE™,1,,1,,1,,,,,.,,.5555>
,»172142-16510, ,"HARNESS(B) , WIRE™,1,,1,,1,,,,,.,,.5555>
,»,172142-16520, ,""HARNESS(C), WIRE™,1,,1,,1,,,,.555555545
,,172142-16530, ,""HARNESS(D) , WIRE",1,,1,.1,,,,,,,.55555>
,,172126-16540, ,""CLAMP 10X70",1,,1,,1,,,,5553555535
1,,172142-16540, ,""HARNESS(E), WIRE",1,,1,,1,,,,5555553555>5
8,1,,172142-16550, ,CLAMP,3,,3,,3,,,.5555552555
9,1,,172116-16560, ,"LEAD WIRE(B",1,,1,,1,,,,555355553>
10,1,,172142-16560, ,"'BUSH 10X225",1,,1,,1,,,,.555535554
11,1,,172122-16570, ,"LINK, FUSIBLE™,1,,1,,1,,,,,555555554
12,1,,172142-16580, ,""HARNESS ,WIRE(CABIN T",1,,1,,1,,,.5555552355
13,1,,172122-16590, ,""BAND 200F",5,,5,,5,,5555355535555>»
14,1,,194440-51620, ,"CLAMP, WIRE HARNESS",1,,1,.1,,,,.,555535555
15,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",1,,1,,1,,,.555555355>5
16,1, ,172122-79890, ,"CLAMP 350",1,,1,,1,,,.555555555>»

17,1, ,22137-060000, ,""WASHER 6, POLISHED",3,,3,,3,,,555553555553
18,1, ,22137-100000, ,""WASHER 10,POLISHED",2,,2,,2,,,553555353553
19,1,,22217-080000, ,"SPRING WASHER 8",1,,1,,1,,,,5555555535
20,1,,22217-100000, ,"SPRING WASHER 10",2,.,2,,2,,.,5555525355>5
21,1,,22217-100000, ,"SPRING WASHER 10",1,,1,,1,,..555352553
22,1,,22857-400120, ,"'SCREW 4X12",5,,5,,5,,555553555535
23,1,,26022-060162, ,""'SCREW M 6X 16",3,,3,,3,,55555352553
24,1,,26116-080122, ,"BOLT M 8X 12 PLATED",1,,1,,1,.,,.:5553555535
25,1,,26116-100162, ,"BOLT M10X 16 PLATED",2,.,2,,2,,,.5555522235
26,1,,26116-100162, ,"'BOLT M10X 16 PLATED",1,.,1,.1,....52555553>»
27,1,,933168-55770, ,"BAND 146",3,,3,,3,,555553525535
28,1,,933168-56000, ,"GROMMET 17X19",1,,1,,1,,,,55535525535
29,1,,933171-15801, ,"WIRE, EARTH",1,,1,,1,,,,5555535555>»
30,1,,172141-17141,,"UNIT, CHECKER",1,,1,.1,,,..55555555>5
31,1,,172141-17150, ,BUZZER,1,,1,,1,,,,,55555555>
32,1,,172141-17160, ,"BOX, FUSE™,1,.1,,1,,,.,,.,5.55555
33,2,,29411-050000, ,"FUSE ( 5A) ,CARTRIDGE",1,,1,,1,,,54555552355>5
34,2,,29411-100000, ,"FUSE (10A),CARTRIDGE",2,,2,,2,,,5555555353>5
35,2,,29411-150000, ,""FUSE (15A) ,CARTRIDGE",2,,2,,2,,555555353352>5
36,1,,172141-17171,,"BOX, PILOT",1,,1,,1,,,,.555552555
37,2,,933113-05120, ,"BULB 12V 1.7W",3,,3,,3,,55555352553
38,1,,172141-17190, ,"SWITCH, WORK LAMP",1,.1,.1,,...,2555255>
39,2,,933113-05120, ,"BULB 12V 1.7W",1,,1,,,,.5555555355>5
39-1,2,,172141-17230, ,"'BULB 24V-
ew-,1,,1,,1,,N,,72141361,M22334,,,72141361,M22334, ,,,,,,1
40,1,,172147-17200, ,""METER, HOUR™,1,,1,,1,,,,.55555555>»
41,2,,172147-17210, ,""CASE, HOUR METER",1,.1,.,1,,,...2555255>»
42,2,,172147-17220, ,""CAP, HOUR METER",1,.,1,.1,,,..,5555255>»
43,2,,172147-17230, ,NUT, 2, ,2,.,2,,,,,,:5553555>»
44,2,,172147-17240, ,SLEEVE, 2, ,2,,2,,,,,,,5:55555
45,2,,172147-17250, ,"WIRE,LEAD",1,,1,,1,,,,,555555555

46,2, ,22217-050000, ,"SPRING WASHER 5",2,.2,.2,,,..52555255>5
47,1,,121522-77101, ,RELAY,1,,1,,1,,,.,,55555555

48,1, ,119640-77711, ,"LIMITER,CURRENT",1,,1,,1,,,..55555955>»
49,1, ,121522-77721, ," INDICATOR, CHARGING",1,,1,,1,,,,.55555355>5
50,1,,22217-060000, ,"SPRING WASHER 6",1,,1,,1,,,,55535555535
51,1,,26013-060122,,"BOLT M 6X 12",2,.2,,2,,,:5535552355>5
52,1,,26022-050162, ,""'SCREW M 5X 16",2,.2,.2,,,,.53555355>5
53,1,,26022-060162, ,""SCREW M 6X 16",3,.3,.3,,.:555555355>5

54,1, ,26022-060252, ,""SCREW M 6X 25",2,,2,,2,,,55535552355>5
55,1,,26116-060122, ,""BOLT M 6X 12",1,,1,,1,,,,,555555554
56,1,,933110-00100, ,"SWITCH ASSY, STARTER",1,.1,.1,,...,5555255>
58,2,,933110-00301, ,"KEY ASSY",1,.1,.1,,,...5555255>
59,1,,933110-05300, ,HORN,1,,1,,1,,,,,,,555555>
60,1,,933113-15900, ,"COVER, SWITCH TERMI.",1,,1,,1,,,,.55555555>
61,1,,22857-400100, ,""SCREW 4X10",2,,2,,2,,5555535335535
62,1,,26013-080162, ,"BOLT W/WASHER M8X16',2,,2,,2,,,55555553535

RPRR R R R

1
2
3
4
5
6
7



63,1,,933113-03000, ,"SWITCH, LIGHTING",1,,1,,1,,,,55535555535
64,1,,933113-05150, ,"LAMP, ROOM",1,,1,,1,,,,55535555535
65,2,,933113-05160, ,"BULB (12V5W)",1,,1,,1,,,5555555355>5
66,1,,933113-05220, ,"LAMP, HEAD",2,,2,,2,,5,555535335235
67,2,,933113-05230, ,"BULB (12V20W)",2,,2,,2,,55555553353>5
68,1,,172135-16540, ,"ARM 550, WIPER",1,,1,,1,,,,,,5555555>»
69,1,,172734-17070, ,"BLADE 450, WIPER",1,,1,,1,,,,55535555535
70,1,,26013-060122, ,""BOLT M 6X 12",3,,3,,3,,,555553555523
71,1,,26022-060162, ,""'SCREW M 6X 16",1,,1,,1,,,.,,2555555>
72,1,,933113-03100, ,"SWITCH, WIPER",1,,1,,1,,,,,55555555>
73,1,,933113-16200, ,""MOTER 520 A, WIPER",1,,1,,1,,.,55535555535
74,1,,933168-55770, ,"BAND 146",1,,1,,1,,,,55535555535
75,1,,172312-17250, ,ASHTRAY ,1,,1,,1,,,,55535555535
76,1,,22867-400100, ,"SCREW 4X10",3,,3,,3,,555355535555
77,1,,933113-15000, ,"CIGAR LIGHTER ASSY",1,,1,,1,,,,.555535554
78,1,,172151-17300, ,COVER, , ,,,1,,,,5555555555551



TrIoE (FrEY)
ELECTRIC PART (CABIN SPEC.)




,,172142-16500, ,""HARNESS(A) , WIRE",,1,,1,.,1,,,,,,,,,,.5>
,,172142-16510, ,"HARNESS(B) , WIRE™,,1,,1,.,1,,,,.,,.5,55>
,»172142-16520, ,"HARNESS(C) , WIRE"™,,1,,1,.,1,,,,.,,.5555>
,,172142-16530, ,""HARNESS(D) , WIRE",,1,,1,.,1,,,,,,.55555>
,,172126-16540, ,""CLAMP 10X70",,1,,1,,1,,,,,5555355>
»»,172142-16550, ,CLAMP, ,3,,3,,3,,,,,:5555555

1,,172142-16560, ,"BUSH 10X225",,1,,1,,1,,,,5553555555
8,1,,172122-16570, ,"LINK, FUSIBLE"™,,1,,1,,1,,,,555555555
9,1,,194440-51620, ,"CLAMP, WIRE HARNESS",,1,,1,,1,,,,555555555
10,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",,1,,1,,1,,,.,2555355>
11,1, ,22137-060000, ,""WASHER 6, POLISHED",.,3,.,3,,3,,55555355553
12,1,,22137-100000, ,""WASHER 10,POLISHED",.,2,,2,,2,,553555353523
13,1,,22217-080000, ,""SPRING WASHER 8",,1,,1,,1,,,,555555535
14,1, ,22217-100000, ,"SPRING WASHER 10",.,2,.,2,,2,,,55553555535
15,1,,22217-100000, ,"'SPRING WASHER 10", ,1,,1,,1,,,.555555555
16,1, ,26022-060162, ,""SCREW M 6X 16",,3,,3,,3,,55555355553
17,1,,26116-080122, ,"BOLT M 8X 12 PLATED",,1,,1,,1,,,,555555535
18,1,,26116-100162, ,""BOLT M10X 16 PLATED",,2,.,2,,2,,,55535535535
19,1,,26116-100162, ,""BOLT M10X 16 PLATED",,1,.,1,,1,.,,.,:55535555
20,1,,933168-55770, ,""BAND 146",,3,.,3,.3,,:55555555>5
21,1,,933168-56000, ,""GROMMET 17X19",,1,.,1,.1,,,.:.352553
22,1,,933171-15801, ,"WIRE, EARTH",,1,,1,,1,,,,,5555555>
23,1,,172141-17141, ,""UNIT, CHECKER",,1,,1,,1,,,,.55555535
24,1,,172141-17150, ,BUZZER, ,1,,1,,1,,,,,:555555>
25,1,,172141-17160, ,"BOX, FUSE™,,1,,1,,1,,,,,.5.5555>
26,2,,29411-050000, ,"FUSE ( 5A),CARTRIDGE",,1,,1,,1,,,555553535555
27,2,,29411-100000, ,"FUSE (10A),CARTRIDGE", ,2,,2,,2,,55535555355>5
28,2,,29411-150000, ,"FUSE (15A),CARTRIDGE", ,2,,2,,2,,555355553555
29,1,,172141-17171, ,""BOX, PILOT",,1,,1,,1,,,,555555535
30,2,,933113-05120, ,"BULB 12V 1.7W",,3,,3,.3,...55555955>5
31,1,,172141-17190, ,"SWITCH, WORK LAMP™,.,1,,1,,1,,..255355554
32,2,,933113-05120, ,"BULB 12V 1.7W",,1,,1,,,,55555555553
32-1,2,,172141-17230, ,"'BULB 24V-
ew",,1,,1,,1,N,,,,72141361,M22334,,,72141361,M22334,,,,,1
33,1,,172147-17200, ,""METER, HOUR",,1,,1,,1,,,..55555555
34,2,,172147-17210, ,"CASE, HOUR METER",,1,,1,,1,,,,,5555555>
35,2,,172147-17220, ,"CAP, HOUR METER",,1,,1,,1,,,,555555555
36,2,,172147-17230, ,NUT, ,2,,2,,2,,,,,,555555>
37,2,,172147-17240, ,SLEEVE, ,2,,2,,2,,,,,.,::555>
38,2,,172147-17250, ,"WIRE,LEAD", ,1,,1,,1,,,.,,.555455>5
39,2,,22217-050000, ,"SPRING WASHER 5",,2,.,2,,2,,,5535555355>5
40,1,,121522-77101, ,RELAY, ,1,,1,,1,,,,,,5555555

41,1, ,119640-77711, ,"LIMITER,CURRENT", ,1,,1,.,1,,,,,.555455>»
42,1,,121522-77721, ," INDICATOR, CHARGING",,1,,1,.,1,,,.,.555455>
43,1, ,22217-060000, ,"SPRING WASHER 6",,1,,1,.,1,,,,,.555455>
44,1, ,26013-060122, ,"BOLT M 6X 12",,2,,2,,2,,55535552335>5

45,1, ,26022-050162, ,""'SCREW M 5X 16",.,2,,2,,2,,,55355535533>»

46,1, ,26022-060162, ,""SCREW M 6X 16",,3,,3,.,3,...555535555

47,1, ,26022-060252, ,""SCREW M 6X 25",,2,,2,,2,,,.3555335254

48,1, ,26116-060122, ,""BOLT M 6X 12",,1,,1,.1,,,..,.555455>

49,1, ,933110-00100, ,"SWITCH ASSY, STARTER",,1,,1,,1,,,.,.5555355>
51,2,,933110-00301, ,"KEY ASSY",,1,,1,,1,,,..53555535
52,1,,933110-05300, ,HORN, ,1,,1,,1,,,,5,555555>
53,1,,933113-15900, ,"COVER, SWITCH TERMI.",,1,,1,.,1,,,.,,.555455>

RPRR R R R

1
2
3
4
5
6
7



Jyoe (v /E)
ELECTRIC PART (CANOPY SPEC.)

b

Fig. ‘ 5




N~NoOo o~ WNR

1
1
1
2
1
1
1

,172137-16560, ,BAND,5,5,5,5,5,5,,,
,172141-16560, ,"WIRE, LAMP™,1,1,1,
,172141-17200, ,"LAMP, WORK",1,1,1,
,172141-17210,,"BULB 12V e60W",1,1,1,
,172137-17400, ,'"STAY, BOOM LIGHT",1,
,22217-120000, ,""WASHER 12,SPRING",1,
,26116-120252,,"BOLT M12X 25 PLATED",

1
1
1



'I 6 T—=0527
Fig. WORK LAMP

— 4




,,172142-17601, ,""HEATER ASSY",1,,1,,1,,,,5553555535
,,172124-17630, ,"VALVE, MINIATURE",1,,1,,1,,,,5555555535
,,172142-17601, ,"'SEAT, HEATER",1,,1,,1,,,,,555555555
,,172124-17640, ,"JOINT 3/8",2,,2,.,2,,,,,,,5555555
,,172142-17640, ,""HOSE, HEATER",2,,2,,2,,,,535552335524
,,172142-17671, ,"'"HOSE, HEATER",2,.,2,,2,,,553555353554
2,,172142-17690, ,DUCT,1,,1,,1,,,,,55555555>
8,2,,172142-17750, ,PIPE,1,,1,,1,,,,,,5555555>
9,2,,22137-100000, ,"WASHER 10,POLISHED",3,.3,.3,,.:555555355>5
10,2,,22217-100000, ,"'SPRING WASHER 10",3,,3,,3,.,,.5555555535
11,2,,22217-100000, ,""SPRING WASHER 10",2,,2,,2,,5:555535235535
12,2,,22217-100000, ,""SPRING WASHER 10",2,,2,,2,,5555535235535
13,2,,23000-022000, ,""CLAMP 22',4,.,4,,4,,,,,35535533523
14,2,,26013-100202, ,""BOLT W/WASHER M10X20",3,,3,,3,,,.5555555595
15,2,,26116-100202, ,"'BOLT M10X 20 PLATED",3,,3,.3,.:,5555532555
16,2, ,26116-100202, ,""BOLT M10X 20 PLATED",2,.,2,,2,,555553533553
17,2,,26116-100202, ,""BOLT M10X 20 PLATED",2,,2,,2,,55555353355135
18,2,,933113-03200, ,""SWITCH, HEATER",1,,1,,1,,,,55535555535
19,2,,933113-15700, ,""HEATER ASSY",1,,1,.1,,,,.,:55535555
20,2,,933152-09280, ,"BAND 170",5,.,5,.,5,,.5555555955>5
21,2,,933166-24240, ,""ELBOW, SWIVEL JOINT",1,,1,.1,.....2555553>»
22,1,,772142-17710, ,"DEFROSTER ASY, T",1,,1,,1,,,,55535555535
23,2,,172122-16590, ,"BAND 200F",1,,1,,,,555553555535
23-1,2,,172122-79890, ,"'CLAMP
350",1,,1,,1,,S,,72142304,M21109, , ,72142304 ,M21109, ,,,,,,1
24,2,,172120-17710, ,"'"NOZZLE, DEFROSTER"™,1,.,1,.1,.,,...55355554
25,2,,172142-17810, ,HOSE,1,.,1,,,,,,5555555555
25-1,2,,172142-17830, ,HOSE, 1,,1,,1,,S,,72142304,M21109, , ,72142304 ,M21109,,,,,,, |
26,2,,22857-400120, ,"SCREW
4X12',1,,1,,1,,Z,,72142304,M21109, , ,72142304 ,M21109, ,,,,,,1
27,2,,26557-050102, ,""'SCREW M 5X 10",2,.,2,,2,,.52553525532
28,2,,172126-16540, ,"CLAMP
io0xvo",1,,1,,1,,W,,72142304,M21109, ,,72142304 ,M21109, ,,,,,,1

1,1
2,2
3,2
4,2
5,2
6,2
7



(0l
L
T
0
X &
O w
NA
_T&
&R
P
N
VT

e 1 7

]

inc. 2~ 21

inc.23~28

A

g Q \ /\&
Hin _
&

I

vy

CNON ON

REFER TO Fig 34




»,(72142-17810, ,"RADIO ASY",1,,,,,,,5555555555>
»»,172119-16590, ,"LEAD WIRE",1,,,,,,,5,55555555>
,,172122-16590, ,""BAND 200F",10,,,,,,55555555255
»,172122-16680, ,CONNECTOR, 1, ,,,,,555555555555
»»172135-17140, ,"BRACKET (B)",1,,.,:53325353352535
,,172119-17150, ,"AM-FM RADIO 5PB™,1,,,,.55555535235535
2,,172112-17171, ,""SPEAKER (SPA-413)",1,,,,55355553552335>5
8,2,,172112-17190, ,""’ANTENNA (NCP-314)",1,,,,.5555555332525
9,2,,172135-17210, ,"LEAD WIRE, ANTENNA"™,1,,,,5555535553553523
10,2,,172142-17850, ,"'BRACKET, RADIO",1,,,,:5555555555535
11,2,,172142-17880, ,"PLATE,RADIO™" ,1, ,,,,555553553553>»
12,2,,172142-17890, ,""LEAD WIRE,RADIO",1,,,,55555355353523
13,2,,172112-69300, ,""GROMMET 22X2",1,,,,555553553533523
14,2, ,22857-400120, ,"'SCREW 4X12",10,,,,55555555253555
15,2,,22857-500120, ,"'SCREW 5X12",2,,,,:5555555322335

16,2, ,26023-050122, ,""SCREW M 5X 12",2,,,,,5555553533553
17,2,,26023-060122, ,""SCREW M 6X 12",5,,,,,555555353523
18,2,,26557-040122, ,""SCREW M 4X 12,PAN HD",2,,,,:5555555353523
19,2,,933168-56000, ,""GROMMET 17X19",1,,,,.5555355535555

1,1
2,2
3,2
4,2
5,2
6,2
7



A (A1 R)
RADIO (SWISS SPEC.)

7

e 18




,,172141-29110, ,SPROCKET ,2,2,2,2,2,2, ,,,535535535>»

,»,26013-120302, ,""BOLT W/WASHER M12X30'',18,18,18,18,18,18,,,,,5555555>
,,172141-37100, ,"IDLER 280 ASSY",2,2,2,2,2,2,,,553555533>5
,»,172141-37110, ,""FORK(L), IDLER",2,2,2,2,2,2,,,55533552335

1
2
1
2
2,,172141-37120, ,"FORK(R), IDLER",2,2,2,2,2,2,,,,553555557>5

1
2
3
5,
6, 2,2,
7,2,,172141-37130, ,"SHAFT, IDLER",2,2,2,2,2,2,,,,,325535535>»
8,2,,172141-37140, ,"SEAL 357220',4,4,4,4,4,4,
9,2,,22242-000300, ,"CIRCLIP 30",2,2,2,2,2,2
10,2, ,22252-000720, ,"CIRCLIP 72",4,4,
11,2,,24101-062074, ,"'BALL BEARING",4,4,
12,1,,772146-37100, ,"IDLER 280 ASSY",2,
14,2,,172141-37110, ,"'FORK(L), IDLER",2,
15,2,,172141-37120, ,"'"FORK(R) , IDLER",2,
16,2,,172141-37130, ,"'SHAFT, IDLER",2,2,2,2,2,
17,2,,172141-37140, ,"'SEAL 357220",4,4,4,4,4,4,,,,,:555355>5
18,2, ,22242-000300, ,""CIRCLIP 30",2,2,2

19,2, ,22252-000720, ,"CIRCLIP 72" ,4,4,4
20,2,,24101-062074, ,""BALL BEARING",4,4,4
21,1,,772142-37300, ,""ROLLER ASSY, TRACK",8,8,8,8,8.8,,..,,.555555>
23,2,,172146-37310, ,""SHAFT, ROLLER",8,8,8,8,8.,8,,.,,5555555>5

24,2,,172141-37320, ,"'SPACER 75X2.6",16,16,16,16,16,16,,,.,2555555>»
25,2,,1A1030-48250, ,"SEAL QLF30621218,01L",16,16,16,16,16,16,,,,,,5555555
26,2,,22252-000620, ,"CIRCLIP 62(H)",16,16,16,16,16,16,,,,555555555
27,2,,22252-000750, ,"CIRCLIP 75",16,16,16,16,16,16,,,,,,,555554
28,2,,933111-73800, ,BEARING,16,16,16,16,16,16,,,,,55555554

29,1,,172113-36050, ,"BOLT, ROLLER ADJUST",8,8,8,8,8.8,.,..5:555555>»
30,1,,22217-160000, ,"SPRING WASHER 16'",8,8,8,8,8,8,,,,,35555555>»
31,1,,26657-160002, ,""CAP NUT M16",8,8,8,8,8,8,,,,55555555>»

32,1,,772146-37501, ,""ROLLER ASSY, CARIA"™,2,2,2,2,2,2,,,,,:555355>5
34,2,,172146-37510, ,"SHAFT, CARIA ROLLER",2,2,2,2,2,2,,,,:55535524
35,2,,172116-37540, ,""COVER, BLIND",2,2,2,2,2,2,,,,255353524
36,2,,1E6140-73420, ,""SEAL QLF255218, OIL",2,2,2,2,2,2,,,,535535533>»
37,2,,22252-000520, ,"CIRCLIP 52",4,4,4,4,4,4,,,,,,35555535

38,2,,24101-062054, ,""BEARING #6205",4,4,4,4,4.4,,,,,.555255>5

39,2,,24311-000460, ,"0-RING 1A P-46.0",2,2,2,2,2,2,,,3553532223

40,1, ,22451-160170, ,"WIRE 1.6X170",2,2,2,2,2,2,,,553555355>»
41,1,,933110-21600, ,"BOLT M 8X 18',2,2,2,2,2,2,,,,553523523

42,1, ,172146-37700, ,SPRING,2,2,2,2,2,2,,,,,:355525 55

43,1, ,172141-37800, ,""PISTON, ADJUST",2,2,2,2,,,.555555555>»
43-1,1,,172141-37801, ,""PISTON,
ADJUST",2,2,2,2,2,2,S,,72149113,M21270,72149113,M21270,72149113,M21270,72149113,
M21270,,,,,1

44,1,,172122-37842, ,"VALVE ASSY, NIPPLE",2,2,2,2,,,,553555353525
44-1,1,,172122-37843, ,""VALVE ASSY,
NIPPLE",2,2,2,2,2,2,S,,72149113,M21270,72149113,M21270,72149113,M21270,72149113,
m2127vo,,,,,1

49,2,,24315-000120, ,"0-RING 1B P-12.0",,.,2,2,,,5555535235535
49-1,2,,24315-000140, ,"O-RING 1B P-
14.0",2,2,2,2,2,2,S,,72149113,M21270,72149113 ,M21270,72149113 ,M21270,72149113 ,M2
1z270,,,,,1

50,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,5353525515
51,1,,172141-37850, ,"RING G35, BACK UP",2,2,2,2,2,2,,,,.55353554
52,1,,24325-000350, ,"0-RING 1B G-35.0",2,2,2,2,2,2,,,,55335223
53,1,,26013-100402, ,"BOLT M10X 40",8,8,8,8,8,
54,1,,933126-34300, ,"SEAL 3547710",2,2,2,2,2,2,,,355532223
55,1,,933171-13691, ,"'PLUG PT1/8",2,2,2,2,2,2,



'I 9 O—5 & 7% X b
Fig. ROLLER & ADJUST

davO0-5337
CRAWLER, RUBBER SPEC.




,1,,772142-38100, ,""CRAWLER ASSY',2,2,2,2,2,2,,,,55353553
,2,,172142-38100, ,""CRAWLER 320 ASSY',2,2,2,2,2,2,,,,5535335235
,3,,172142-38110, ,"LINK ASSY, TRACK",2,2,2,2,2,2,,,,5535335235
,»,172141-38200, ,BUSH,80,80,80,80,80,80,,,,,5555555>»
,,172141-38210, ,"PIN, CRAWLER",78,78,78,78,78,78,,,.,5553555535
,,172072-13790, ,"PLATE, SHOE",80,80,80,80,80,80,,,,5553555554
,,172141-38220, ,"PIN, MASTER",2,2,2,2,2,2,,,,535535535>»
8,2,,172614-38300, ,"PIN 5X45, LOCK",2,2,2,2,2,2,,,,55352355135
9,1,,172141-38250, ,""TRACK 320, MASTER",2,2,2,2,2,2,,,.553352235
10,1,,172146-38600, ,""CRAWLER, RUBBER",2,2,2,2,2,2,,,,,5555355>5

1,1
2,2
3,3
4,4
5,4
6,3
7,2



Y 0—Z(320)
Fig. 20 CRAWLER (320)

CRAWLER, RUBBER

JLoa-3

= Ly i
REPAIR PARTS

<




1,1,,172142-43300, ,"'SUPPORT,R",1,1,1,1,1,1,,,,,55295929+

2,1,,172142-43330, ,"'SUPPORT ,L",1,1,1,1,,,,5555552295>

2-1,1,,172142-43331, ,"'SUPPORT,

@w*,1,12,1,1,1,1,N,,72143020,*1990.08,72143020,*1990.08,72143020,*1990.08,721430

20,*1990.08,,,,,1

3,1,,172142-43390, ,""COVER, SUPPORT",2,2,2,2,2,2,, 4253355223232

4,1,,172142-45470, ,"PLATE, LINK'“,1,1,1,1,1,1

5,1,,22217-080000, ,"SPRING WASHER 8',3,3,

6,1,,22217-080000, ,"SPRING WASHER 8",3,3

7,1,,22217-100000, ,""SPRING WASHER 10",4,4
4
6

8,1,,22217-100000, ,"SPRING WASHER 10",4,
9,1,,26013-100452,,"BOLT M10X 45",6,6,6,
10,1, ,26116-080202, ,""BOLT M 8X 20 PLATED"
11,1,,26116-080202, ,""BOLT M 8X 20 PLATED"
12,1,,26116-100202, ,"'BOLT M10X 20 PLATED",
13,1, ,26116-100202, ,""BOLT M10X 20 PLATED",

hbwwmhbww'

3,
3
4
4
6
3
,3
4
4



_ 2 'I )44
Fig. LINK STAND




,»,172141-41150, ,"LINK(L), LEVER",1,1,1,1,1,1,,,,,55555595
,»,172141-41160,,J30INT,1,1,1,1,1,1,,,,,,,5.555>

,,172141-41330, ,"BOOTS, LEVER™,1,1,1,1,1,1,,,,,55555555

,,172142-44170, ,"JOINT, LEVER™,1,1,1,1,1,1,,,,,55555555

,,172143-45100, ,LEVER,1,1,1,1,1,1,,,,,,,,,5555

,,172143-45130, ,"'ROD ASSY,CONNECTING",1,1,1,1,1,1,,,,,5555555>»
2,,22351-060018, ,"'SPRING PIN 6X18",1,1,1,1,1,1,,,,,55555555

8,1,,172143-45800, ,KNOB(A),1,1,1,1,1,1,,,,,,,5,5555

9,1,,194440-51620, ,"CLAMP, WIRE HARNESS™,1,1,1,1,1,1,,,,,.,,55555>
10,1,,22217-140000, ,"'SPRING WASHER 14'",1,1,1,1,1,1,,,,.55535555
11,1,,24311-000140, ,"0O-RING 1A P-14.0",1,1,1,1,1,1,,,,,,5555555

12,1, ,26450-080202, ,""BOLT M 8X 20",1,1,1,1,,,,,,555555555
12-1,1,,26979-080162, ,""SCREW M
8x16",1,1,1,1,1,,N,,72143012,M22228,72143012 ,M22228,72143012 ,M22228,72143012 ,M22
228,,,72143012,,1

13,1, ,26716-080002, ,""NUT M 8",1,1,1,
14,1, ,26716-100002, ,"'NUT M10",1,1,1,
15,1, ,26736-140002, ,"'NUT M14",1,1,1,
16,1,,933168-55770, ,"'BAND 146'",2,2,2,
17,1,,172142-43620, ,""LINK W/BUSH",1,1,
18,2,,172141-41370, ,""BUSH 2015",2,2,2,
20,1,,172142-43750, ,"LINK, BUCKECT",1,
21,1,,172142-43770,,"LINK W/BUSH",1,1,
21-1,1,,172142-43771, ,"LINK
w/BUSH",1,1,1,1,1,1,S,,72142309,M22137,72142309,M22137,72142309,M22137,72142309,
M22137,,,,,1

22,2,,172141-41370, ,""BUSH 2015",2,2,2,2,2,2,,,,3,553533523

24,1,,172142-43810, ,"'SHAFT,803",1,1,1,1,1,1,,,,,55555554

25,1,,172142-43830, ,LINK,1,1,1,1,,,,,,,55555555

25-1,1,,172142-43831, ,""LINK
cmpP**,1,1,1,1,1,1,S,,72142309,M22137,72142309 ,M22137 ,72142309,M22137 ,72142309 ,M22
137,.,,.,1

26,1,,172122-45720, ,"'"ROD-END 14',2,2,2,2,2,2,,,,553533523

27,1,,172124-46200, ,"0-RING 27X5.7",4,4,4,4,4.,4,,,,,.555255>5
28,1,,194630-47340,,"SHIM 0.4",1,1,1,1,1,1,,,,,,555592>

29,1,,22117-080000, ,"WASHER 8",1,1,1,1,1,1,,,,,.555555>

30,1,,22157-120000, ,"WASHER 12",2,2,2,2,2,2,,,,3:553533523

31,1,,22217-140000, ,"SPRING WASHER 14",2,2,2,2,2,2,,,,553532233
32,1,,22351-050036, ,"SPRING PIN 5X36",2,2,2,2,2,2,,,,:55535254

33,1, ,24761-040000, ,"NIPPLE B,GREASE",3,3,3,3.,3,3,,,.5555355554
34,1,,26716-140002, ,"NUT M14",2,2,2,2,2,2,,,,355532523

35,1,,172142-43580, ,"'ROD,253",1,1,1,1,1,1,,,,,,5555535

36,1,,172142-43590, ,"'R0D,465",2,2,2,2,,,,1,,,.2532515

36-1,1,,172142-

43591, ,"ROD,465",2,2,2,2,2,2,F,2,72142352,*%1990.08,72142352,*1990.08,72142352,*1
990.08,72142352,*1990.08, ,,,,1
37,1,,172143-45670, ,""ROD, END 8",
38,1,,172122-46590, ,""ELBALL 8",2,
39,1,,172122-46590, ,"ELBALL 8",2,
40,1, ,172122-46590, ,"ELBALL 8",1,
40-1,1,,172374-41300, ,"'BALL 8L,
LINK",1,1,1,1,1,1,S5,2,72142352,*1990.08,72142352,*1990.08,72142352,*%1990.08,7214
2352,*1990.08,,,,,1

41,1,,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,,1,,,..,,.55>
41-1,1,,172374-41300, ,"'BALL 8L,
LINK",1,1,1,1,1,1,S,2,72142352,*1990.08,72142352,*1990.08,72142352,*1990.08,7214
2352,*%1990.08,,,,,1

42,1,,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,,,,,..55555>

43,1, ,22217-080000, ,""SPRING WASHER 8" ,7.,7,7,7,7,7,,5553552235>5

44,1, ,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,1,,,.,,.:55455>

45,1, ,22417-160160, ,""COTTER PIN 1.6X16",2,2,2,2,2,2,,,,53555355>5
46,1,,26116-080302, ,"BOLT M 8X 30 PLATED™,1,1,1,1,1,1,,,,.,55555554

47,1, ,26716-080002, ,""NUT M 8',13,13,13,13,13,13,,,,,.555555>»

RPRR R R R

1
2
3
4
5
6
7

11
25551111111111
1,



48,1, ,26716-080002, ,""NUT M 8',1,1,
49,1,,933110-54100, ,"PIN 4.75X14",
50,1,,172142-43570, ,"'ROD 138',1,1,
51,1,,172142-43600, ,""ROD 127',1
52,1,,26716-080002, ,""NUT M 8",1
53,1,,933160-09220, ,GROMMET ,1,1
53-1,1,,1A1140-

58060, ,GROMMET,1,1,1,1,1,1,N,,72149118,M21109,72149118,M21109,72149118,M21109,72
149118,M21109,,,,,1

54,1,,26716-080002, ,"NUT M 8",2,2,2,2,,,,1,,,,,,,,,,,

54-1,1,,194200-37780, ,""LS-NUT
8,2,2,2,2,2,2,5,2,72142352,*%1990.08,72142352,*1990.08,72142352,*1990.08,7214235
2,%1990.08,,,

PR R



| 2 IS F(T—L & KTy R
Fig CONTROL EQUIPMENT (BOOM & BUCKET)

®
\
©— 47
X“@ )
(1\3/76' Vi l") 3] |
BUCKET

RO
30 VA) REFER TO Fig 2]
..

\ .
g O
~

AN

@—31

| ,% |
REFER TO Fig. 23 45 47
49 45 50 32

. 7 o~ 4
2 r"(@. - C/%fcj'ﬁ \&%\%
ST | o 2 /

arra-nng T '
CONTROL VALVE N
< R:; . e

26




,»,172141-41150, ,"LINK(L), LEVER",1,1,1,1,1,1,,,,,55555595

,»,172141-41160,,J30INT,1,1,1,1,1,1,,,,,,,5.555>

,,172141-41330, ,"BOOTS, LEVER™,1,1,1,1,1,1,,,,,55555555

,,172142-44170, ,"JOINT, LEVER™,1,1,1,1,1,1,,,,,55555555

,,172143-45100, ,LEVER,1,1,1,1,1,1,,,,,,,,,5555

,,172143-45130, ,"'ROD ASSY,CONNECTING",1,1,1,1,1,1,,,,,5555555>»

2,,22351-060018, ,"'SPRING PIN 6X18",1,1,1,1,1,1,,,,,55555555

8,1,,172312-46321, ,KNOB(B) ,1,1,1,1,1,1,,,,,,,55555>

9,1,,22217-140000, ,"SPRING WASHER 14",1,1,1,1,1,1,,,,.55535555

10,1,,22351-030010, ,"'SPRING PIN 3X10",1,1,1,1,1,1,,,,,.555455>

11,1,,24311-000140, ,"0O-RING 1A P-14.0",1,1,1,1,1,1,,,,,,5555555

12,1, ,26450-080202, ,""BOLT M 8X 20",1,1,1,1,,,,,,555555555

12-1,1,,26979-080162, ,""SCREW M

8x16",1,1,1,1,1,1,N,,72143012,M22228,72143012 ,M22228,72143012 ,M22228,72143012 ,M2

2228, ,,,,1

13,1, ,26716-080002, ,"NUT M 8",1,1,1,1

14,1, ,26716-100002, ,"'NUT M10",1,1,1,1

15,1, ,26736-140002, ,"'NUT M14",1,1,1,1

16,1,,172142-43610, ,"LINK W/BUSH, TURN

17,2,,172141-41370, ,"'BUSH 2015",2,2,2
1
2
1

RPRR R R R

1
2
3
4
5
6
7

1,

1,

' 1,1,1,1,1,,,5555355535
19,1,,172142-43630, ,"LINK, ARM A™,1,1,
20,1,,172142-43670, ,"LINK, ARM B",2,2,
21,1,,172142-43730, ,"'SHAFT ,444.5",1,1,
22,1,,172122-45720, ,"'ROD-END 14',2,2,2,2,2,
23,1,,172124-46200, ,"0-RING 27X5.7",7,7,7,7,7,7 , 555535222355
24,1,,194630-47340, ,"SHIM 0.4",1,1,1,1,1,1,.,.,.,2555595>»
25,1,,22117-080000, ,"WASHER 8",1,1,1,1,1,1,,,,.,55555555
26,1,,22157-120000, ,"WASHER 12",2,2,2,2,2,2,,,,3.553533523
27,1,,22217-140000, ,"SPRING WASHER 14",2,2,2,2,2,2,,,,5535322235
28,1,,22351-050036, ,"SPRING PIN 5X36",3,3,3,3,3,3,,,.:555355554
29,1,,24761-040000, ,"NIPPLE B,GREASE',1,1,1,1,1,1,,,..,5555545
30,1,,26716-140002, ,""NUT M14',2,2,2,2,2,2,,,,553533523
31,1,,172141-42840,,"ROD, SWING",2,2,2,2,2,2,,,,,2555355>»
32,1,,172142-43570, ,"ROD 138",2,2,2,2,2,2,,,,355235224
33,1,,172122-46590, ,"ELBALL 8",2,2,2,2,2,2,,,.555355293
34,1,,172122-46590, ,"ELBALL 8",2,2,2,2,2,2,,,,55555533>
35,1,,172122-47250, ,"BALL 8, LINK",2,2,2,2,2,2,,,,.5535535523
36,1,,22217-080000, ,"SPRING WASHER 8",4,4,4,4,4,4,,,.,,,:355235
37,1,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,2,2,,,,555322235
38,1,,22417-160160, ,"COTTER PIN 1.6X16",2,2,2,2,2,2,,,,532552355>5
39,1,,26716-080002, ,"NUT M 8",8,8,8,8,8,8,,,.5555352555

40,1, ,26716-080002, ,""NUT M 8",4,4,4,4,4,4,,,,,,3555535

41,1, ,933110-54100, ,"PIN 4.75X14",2,2,2,2,2,2,,,355232223



o—14

39
26 ($UTQ|3JJ|JG) 31
4o, ;

By, 23 40®

—. KR
27— . ﬁ‘L @ ?;594%

REFER TO Fig. 22

1207 57
% 282923

23—0 |
B 2Uooe <17 P
e : .
©frf\/ 2339;2 16 [ 75 0
25 3‘Z ® ) |
39 NS e ’ Q\
AN =L WY A @g?@\%q AU~
(::JONT':R%L )\l;AL)\l;-Ej : ‘9&/% 6@? /}t Q/
e
k 1 .



1,1,,172141-41230, ,"LEVER(R) W/BUSH",1,1,1,1,,,,555555353555>
1-1,1,,172141-41231, ,"LEVER(R)
w/BUSH",1,1,1,1,1,1,N,,72141357,M22489,72141357 ,M22489,72141357 ,M22489,72141357,
M22489,,,,,1

3,2,,172141-41370, ,"'BUSH 2015",2,2,2,2,2,2,,,3553552533
4,1,,172141-41340,,B00TS,2,2,2,2,2,2,,,553553533»
5,1,,172122-45050, ,”KNOB (L)",1,1,1,1,1,1,,,,,,,,,,,,
6,1,,172122-45060, ,"KNOB (R)",1,1,1,1,1,1,,,,,,,,5555>
7,1,,172142-45130, ,LEVER(L),1,1,1,1,,,,,:555555555

7-1,1,,172142-

45131, ,LEVER(L),1,21,1,1,1,1,N,,72141357,M22489,72141357,M22489,72141357 ,M22489,7
2141357,M22489,,,,,1

8,2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,2,,,5535535533>»
10,1,,172124-46200, ,""0-RING 27X5.7",3,3,3,3,3,3,,,:55535533
11,1,,24761-050000, ,"NIPPLE C,GREASE",2,2,2,2,2,2,,,,53555355>5
12,1,,172141-41610, ,"LINK W/BUSH, SWING",1,1,1,1,1,1,,,,,5555355>
13,2,,172141-41370, ,""BUSH 2015",2,2,2,2,2,2,,,5535535533>»
15,1,,172143-45360, ,""LINK, SWING",1,1,1,1,1,1,,,,,,5555555
16,1,,172142-45420, ,"'SHAFT, SWING",1,1,1,1,1,1,,,,.5,555555
17,1,,172142-45440, ,"'SHAFT, TRACK",1,1,1,1,1,1,,,,.55555554

18,1, ,172143-45450, ,"BRACKET ASSY",1,1,1,1,,.....255353554
18-1,1,,172151-45960, ,'"BRACKET,
PEDAL',1,1,1,1,1,1,N,,72148106,M23141,72148106,M23141,72148106,M23141,72148106,M
23141,,,,,1

19,2,,172141-41370, ,"'BUSH 2015",2,2,2,2,2,2,,,3553532223
21,1,,1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,1,1,.,.,.,2555555>»
22,1,,172124-46200, ,"0-RING 27X5.7",4,4,4,4,4,4,,,,,,352553
23,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,4,4,,,,,3:5535535>»
24,1,,22351-050036, ,"SPRING PIN 5X36",1,1,1,1,1,1,,,,.55535555
25,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE",1,1,1,1,1,1,,,,55555555>5
26,1,,24761-050000, ,"NIPPLE C,GREASE',1,1,1,1,1,1,,,..,5555545
27,1,,26013-100252, ,"BOLT M10X 25",2,2,2,2,2,2,,,,3553533523
28,1,,26013-100252, ,"BOLT M10X 25",2,2,2,2,2,2,,,:553535223
29,1,,26116-100202, ,"BOLT M10X 20 PLATED",4,4,4,4.,4,4,,,,...535255
30,1,,933110-54100, ,"PIN 4.75X14",3,3,3,3,3,3,.,.555535524
31,1,,172111-16890, ,""GROMMET 9",1,1,1,1,1,1,,,,,.555555>
32,1,,172141-41840, ,"PEDAL(L), TRACK",1,1,1,1,1,1,,,,555555555
33,1,,172141-41850, ,"PEDAL(R), TRACK",1,1,1,1,1,1,,,,555535525
34,1,,172141-41900, ,"PEDAL, SWING",1,1,1,1,1,1,,,,,,5555555
35,1,,172141-41940,,"LOCK, SWING",1,1,1,1,1,1,,,,.55535554
36,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,35535552335
37,1,,22417-250200, ,"COTTER PIN 2.5X20",1,1,1,1,1,1,,,,,55555554
38,1,,26013-060352, ,"BOLT M 6X 35",4,4,4,4,4,4,,,,,,:35223>
39,1,,26116-100602, ,"BOLT M10X 60 PLATED",2,2,2,2,,,.,:553555555>5
39-1,1,,26116-100504, ,"'BOLT M10X 50
PLATED",2,2,2,2,2,2,N,,72148106,M23141,72148106,M23141,72148106,M23141,72148106,
M23141,,,,,1

40,1, ,26716-100002, ,""NUT M10",2,2,2,2,2,2,,,:553355235
41,1,,933171-18390, ,"PIN, FOOT BAR™,1,1,1,1,1.,1,,,,,...5555>

42,1, ,172141-42840,,"ROD, SWING",1,1,1,1,1,1,,,,.55535554
43,1,,172142-45650, ,ROD(A,1,1,1,1,1,1,,,,,,,555555

44,1, ,172142-45660, ,ROD(B,2,2,2,2,2,2,,,555352233

45,1, ,172122-46590, ,"ELBALL 8",3,3,3,3,3.3,,..,5555555>5

46,1, ,172122-46590, ,"ELBALL 8",2,2,2,2,2,2,,,,,:555355>5

47,1, ,22217-080000, ,"SPRING WASHER 8",5,5,5,5,5,5,,..,.:55455>
48,1, ,22417-160160, ,""COTTER PIN 1.6X16",3,3,3,3,3,3,,,.555553555>5
49,1, ,26716-080002, ,""NUT M 8',10,10,10,10,10,10,,,,55555555>»
50,1,,26716-100002, ,"NUT M10",2,2,2,2,2,2,,,,3:55535255
51,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,1,,,,,,5555555
52,1,,26116-100202, ,"BOLT M10X 20 PLATED",1,1,1,1,1,1,,,...5555555



Va9V F (/a7 & 242 4)
Fig. 2 CONTROL EQUIPMENT (DRIVE & SWING)

O »n

49 —g
$=3

P . - o @ I/
. | l ¥—39 1318 | o 47\
SN 8 = s o o

13—8

S A 3 29 |
22 @@— 4 | -




1,1,,172116-45940,,"KNOB (C), LEVER",1,1,1,1,1,1,,,,,5555555>5
2,1,,172142-46260, ,"LEVER,BLADE",1,1,1,1,1,1,,,,,,5555535
3,1,,22351-050032, ,"'SPRING PIN 5X32",1,1,1,1,1,1,,,,,55555555
4,1,,172142-43350, ,BRACKET,1,1,1,1,1,1,,,.,,555455>
5,2,,172141-41360, ,"'BUSH 1415",2,2,2,2,2,2,,,3:55552233
7,1,,172142-43400, ,BRACKET,1,1,1,1,1,1,,,,.,55555554

8,1,,172142-46920, ,"LINK, BLADE",1,1,1,1,1,1,,,,,,5555535
9,1,,22137-100000, ,"WASHER 10,POLISHED",3,3,3,3,3,3,,,,5553555553
10,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,1,,,,.55555555
11,1,,26013-100252, ,"'BOLT M10X 25",3,3,3,3,3,3,,,.5555355555
12,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,2,2,,55555333535
13,1,,26116-100302, ,""BOLT M10X 30 PLATED",1,1,1,1,1,1,,,,,5555555>
14,1, ,26716-100002, ,""NUT M10",1,1,1,1,1,1,,,,,55555555
15,1,,172141-42950, ,""CABLE, BLADE",1,1,1,1,1,1,,,,,5555555>»
16,1,,172141-42960, ,"JOINT, CABLE",1,1,1,1,1,1,,,,.55555555
17,1, ,172142-45670, ,"'ROD, SpOOL™,1,1,1,1,1,
18,1,,172122-46590, ,"ELBALL 8',1,1,1,1,1,1,
1,
1

1!!!1111111111

1,1,1,1,,,,,,,,,,,,,
1 111111111111111111

19,1, ,22217-080000, ,""SPRING WASHER 8',1
20,1,,22217-080000, ,"SPRING WASHER 8",1

21.1..22417-160160. ."COTTER PIN 1.6X16",1.1,1.1.1. 10 oomr .
22.1..26716-080002. ."NUT M 8".1.1.1,1.1.0nrmrmnroi,
23.1..933110-54100. ."PIN 4.75X14".1.1.1.1.1.0 07



2 5 Va7V F(TL—K)
Fig. CONTROL EQUIPMENT (BLADE)




,»,194200-37780, ,"LS-NUT 8",1,1,1,1,1,1,,,,,,5555545
,,172734-41300, ,"BALL 8L, LINK",1,1,1,1,1,1,,,,,,5555555
,»,172141-41340,,B00T7S,1,1,1,1,1,1,,,,,,,55555>
,,172112-41380, ,""SHAFT, BLADE LEVER",1,1,1,1,1,1,,,,,,5555535
,,172112-41960, ,"PIN 8X25.5",1,1,1,1,1,1,,,,,,5555555
,»,172141-43150, ,""HOOK, PEDAL"™,1,1,1,1,1,1,,,,.,5555555>»
1,,172141-43160, ,"BLACK, PEDAL LOCK",1,1,1,1,1,1,,,,,5555555>
8,1, ,1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,1,1,,,,,,5555535
9,1,,172116-45940, ,""KNOB (C), LEVER",1,1,1,1,1,1,,,,,,5555545
10,1,,172142-46100, ,BRACKET,1,1,1,1,1,1,,,,,,5555555
11,1,,172142-46120, ,BRACKET,1,1,1,1,1,1,,,,.,55555554
12,1,,172142-46130, ,R0D,1,1,1,1,1,1,,,,,,5555555
13,1,,172142-46150, ,"'ARM W/BUSH, 3RD V.",1,1,1,1,1,1,,,,,5555355>»
14,2,,172141-41360, ,"'BUSH 1415",2,2,2,2,2,2,,,,5535325235
16,1,,172142-46190, ,"LEVER W/BUSH, 3RD V.",1,1,1,1,1,1,,,,,55553555>
17,2,,172141-41370, ,""BUSH 2015",2,2,2,2,2,
19,1,,172124-46200, ,""0O-RING 27X5.7',2,2,2,
20,1,,172142-46230, ,"'BRACKET, 3RD V.',1,1,
21,1,,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,,,
22,1,,172122-47460, ,"SPOOL, 3RD",1,1,1,1,1,1,,,,,.555455>
23,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",1,1,1,1,1,1,,,.,2555555>»
24,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",1,1,1,1
25,1,,1C6281-52320, ,"PIN 8,COME-OFF SNAP',1,1,1,1
1

RPRR R R R

1
2
3
4
5
6
7

2,2,
22,2,2,,,,,,,,,,,,,
11,1,1,1,,,,,,,,,,,,,

26,1,,22137-080000, ,"WASHER 8, POLISHED",1,1,1,1,1,1,,,,,.:.5455>
27,1,,22217-080000, ,"SPRING WASHER
g',1,1,1,1,1,1,,,72148113,,72148113, ,72148113, ,72148113, ,72148113, ,72148113, , |
28,1,,22217-080000, ,"SPRING WASHER
g',1,1,1,1,1,1,,,72148113,,72148113,,72148113, ,72148113, ,72148113,,72148113, , |
29,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,:555325335
30,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,1,,,..,5555545
31,1,,22217-100000, ,"SPRING WASHER 10",3,3,3,3.,3.3...:53553555>»
32,1,,22417-400400, ,"COTTER PIN 4.0X40",1,1,1,1,1,1,,,,.,455555554
33,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,2,2,,,3553532223

34,1, ,24761-020000, ,"'NIPPLE PT1/8,GREASE™,1,1,1,1,1,1,,,,,.355555>5
35,1,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,2,2,,,55353525575
36,1,,26013-100402, ,"BOLT M10X 40",1,1,,,55555555555335
36-1,1,,26013-100502, ,""BOLT M10X
50*,1,1,1,1,1,1,N,,72141323,M21109,72141323,M21109,72141323,M21109,72141323,M211
09,.,.,,1

37,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,
38,1,,26116-100202, ,""BOLT M10X 20 PLATED",1,1,1,1, 2sssasaranasa
39,1,,26116-100202, ,"'BOLT M10X 20 PLATED",3,3,3,3,3,3,.,.,5555535535>»

40,1, ,26716-080002, ,"NUT M 8",2,2,2,2,2,2,,,,55332223

41,1, ,26716-080002, ,"NUT M 8",1,1,1,1,1,1,,,,,,5555555

42,1, ,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,,,,555552>
43,1,,933171-21700,,"PIN (B), SPOOL LINK",1,1,1,1,1,1,,,,,55555535

44,1, ,1A1380-46061, ,"SPRING,LEVER RETURN™,1,1,1,1,1,1,,,,,55555554

45,1, ,172142-46970, ,"LEVER, LOCK",1,1,1,1,1,1,,,,,,5555555

46,1, ,22137-120000, ,""WASHER 12,POLISHED",1,1,1,1,1,1,,,,.5.555555

47,1, ,26116-120352, ,"BOLT M12X 35 PLATED",1,1,1,1,1,1,,,.,,5555545

48,1, ,26716-120002, ,"NUT M12",1,1,1,1,1,1,,,,,5555555>

49,1, ,26756-120002, ,"LOCK NUT M12 PLATED"™,2,2,2,2,2,2,,,,3:553533523
50,1,,172110-

51850, ,SPACER,1,1,1,1,1,1,W,,72141323,M21109,72141323,M21109,72141323,M21109,721
41323,M21109,,,,,1

2121111111111111
1,1



Va7 F (= KN
Fig. 2 6 CONTROL EQUIPMENT (3RD VALVE)

o

_REFER TG Fig. 51
) - 50 // }

AL i \_// e O‘,/
, %/'\REFEB TG Fig. 24 J//" ’




,»,194150-01190, ,"KNOB, THROTTLE LEVER"™,2,2,2,2,2,2,,,,.55353554
,,172141-42600, ,"PIPE, LOCK",2,2,2,2,2,2,,,,553525535
,,172141-42700, ,"LINK, LOCK",2,2,2,2,2,2,,,,5535235535
,,172141-42750, ,""BOLT, STOPPER",8,8,8,8,8,8,,,,:55535555
,,172142-43440,,"'BOSS ASY",1,1,1,1,1,1,,,,,.555455>
2,,933171-23670, ,BUSH, 2,2,2,2,2,2,,,,,,,,,,55>
8,1,,172142-43550, ,"LEVER, LOCK L",1,1,1,1,1,1,,,,,55555555
9,1,,172142-43910,,"SP,LOCK LEVER",2,2,2,2,2,2,,,,3:553553523
10,1,,172142-43920, ,"'PLATE,LOCK",2,2,2,2,2,2,,,,,255535 55
11,1,,172142-43930, ,"LINK,LOCK",1,1,1,1,1,1,,,,,,5555555
12,1,,172142-43980, ,"LEVER, LOCK R",1,1,1,1,1,1,,,,,,5555545
13,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP'",6,6,6,6,6,6,,,,55555555>
14,1, ,22217-100000, ,""SPRING WASHER 10',4,4,4,4,4,4,,,,,,3555535
15,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,,555535555
16,1,,22351-050020, ,"'SPRING PIN 5X20",2,2,2,2,2,2,,,,535555355>5
17,1, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,2,2,2,2,,,:53553533>»
18,1, ,26116-100504, ,""BOLT M10X 50 PLATED",4,4,4,4,4,4,,,,,:5535535>»
19,1, ,26716-080002, ,""NUT M 8",8,8,8,8,8,8,,,,.55555555
20,1,,26716-100002, ,"NUT M10",4,4,4,4,4,4,,,,.,5:535255
21,1,,933110-54100, ,"PIN 4.75X14",5,5,5,5,5,5,,,,:55535554
22,1,,172142-43490, ,LINK,1,1,1,1,1,1,,,..,555554
23,1,,172142-43530, ,LINK,2,2,2,2,2,2,,,,55352553

1,1
2,1
3,1
4,1
5,1
7



. 2 i A ZARE 2
Fig. OPERATION LEVER STOPPER

REFER TO Fig. 22
19¢ 19
Lot
] (
REFER TO Fig. 23
®_ % \ [ :




,1,,172142-50102, ,FRAME,1,1,1,1,1,1,,,,,,5,55555
,1,,172141-50890, ,GROMMET ,2,2,2,2,2,2,,,,35553553523

,1,,172730-05250, ,""WASHER 12",12,12,12,12,12,12,,1,,,,5555535

,1,,172141-50901, ,"GUARD, SHOE",4,4,4,4,4,4,,1,,,,,:55555
,1,,26013-120452,,"BOLT M12X 45',12,12,12,12,12,12,,1,,,,,535555
6,1,,172122-50851, ,""GUARD(L), SPROCKET",1,1,1,1,,,,1,,,55553555
6-1,1,,172122-50852, ,""GUARD(L),
SPROCKET",1,1,1,1,1,1,N,1,72142345,M21109,72142345,M21109,72142345,M21109,721423
45,mM21109,,,,,1

7,1,,172122-50861, ,""GUARD(R), SPROCKET",1,1,1,1,,,,1,,,55555555
7-1,1,,172122-50862, ,"'GUARD(R),
SPROCKET*",1,1,1,1,1,1,N,1,72142345,M21109,72142345,M21109,72142345,M21109,721423
45,M21109,,,,,1

8,1,,26013-120252, ,""BOLT M12X 25",6,6,6,6,6,6,,1,,,,,,5,555

9,1,,172730-05250, ,""WASHER 12',6,6,6,6,6,6,,,,,55555555

10,1,,172142-53300, ,""WEIGHT, COUNTER(L)",1,1,1,1,1,1,,,,,5555355>
11,1,,172141-53350, ,""GROMMET 26",4,4,4,4,4,4,
12,1,,172142-53360, ,"WEIGHT, COUNTER(R)",1,1
13,1,,172142-53410, ,"WEIGHT, CENTER",1,1,1,1,1,1,,,
14,1,,22217-120000, ,""WASHER 12,SPRING",8,8,8,8,8,8,

15,1, ,26116-120352, ,"BOLT M12X 35 PLATED",6,6,6,6,6.,6,,,.55555555>»

16,1, ,26116-121002, ,""BOLT M12X100 PLATED",2,2,2,2,2,2,,,,535535533>»
17,1,,172142-54700, ,"'FRAME W/BUSH,TURNING",1,1,1,1,1,1,,,,555555555
18,2,,172142-54460, ,"'BUSH 60X65",2,2,2,2,2,2,,,,,2555255>»

19,1,,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,1,1,,,,,.555455>
20,1,,172730-05250, ,""WASHER 12",2,2,2,2,,,..2553533553

20-1,1,,22137-120000, ,""WASHER
12,POLISHED",2,2,2,2,2,2,N,,72142339,M21109,72142339,M21109,72142339,M21109,7214
2339,M21109,,,,,1

’ ’ ,1,1,,,,,,,,,,,,,

1
1
8



28 -
Fig. FRAME

goo—-537

/%Iifﬁ CRAWLER, IRON SPEC
- & 8

7
&

#oO—-537
CRAWLER. IRON SPEC. 4




,,172142-57600, ,""BEARING, TURNING",1,1,1,1,1,1,,,,,5555555>
,,172142-57610, ,"SEAL SET",1,1,1,1,1,1,,,,,,5555535
,,172122-57630, ,"'SEAL, UPPER",1,1,1,1,1,1,,,,,5555555>»
,172122-57640, ,""SEAL, LOWER",1,1,1,1,1,1,,,,,55555535
,172122-57610, ,BOLT,32,32,32,32,32,32,,,,55555355»
,172122-57620, ,""PARALLEL PIN 13X36",4,4,4,4,4,4,,,,,55353554
,172116-46630, ,"'KNOB, LOCK LEVER",1,1,1,1,1,1,,,,,,5555555
,172142-58801, ,"PIN, LOCK",1,1,1,1,1,1,,,,,,5555535

O~NOURWNPE

PRRPRPWOWWN R



- 2 EOAANTY LT & k2 h14Qy Y
ig. TURNING BEARING & TURNING LOCK

Lo HME—Z
TURNING MOTOR




RPRR R R R

1
2
3
4
5
6
7

,,172141-50750, ,""COVER,
,,172141-50761, ,""COVER,
,,172142-61130, ,COVER(C),1,1,1,

MOTOR"™,
UNDER",

,»,172142-61160, ,COVER(D),1,1,1
,»,172142-61170, ,COVER(E),1,1,1
,,172142-61180, ,""COVER,

REAR(C)

1,,172142-61190,,"COVER, REAR(L)',1,1,1,
8,1,,172142-61200, ,"'COVER, REAR(R)",1,1,1,
9,1,,172142-61210, ,"GRILLE, FRONT"™,1,1,1,1,1,1,,,,,55555555
10,1,,172142-61241, ,COVER(A),1,1,1,1,1,1

2

1
1
1,
1,

1

11,1,,172142-61260, ,COVER(B),1,1,1,1,1,1,,,.....5555>»
12,1,,172142-61290, ,COVER(A, ,1,,1,,1,,,,,.555555>
13,1,,172142-61300, ,COVER(B, ,1,,1,,1,,,,55555555>
14,1,,22117-100000, ,""WASHER 10",8,8,8,8,8,8,,,.,,5555555
15,1,,22117-100000, ,"WASHER 10'",5,5,5,5,5,5,,,5555555555

17,1, ,22217-100000, ,"'SPRING WASHER
18,1, ,22217-100000, ,""SPRING WASHER
19,1,,22217-100000, ,"'SPRING WASHER
20,1,,22217-100000, ,"SPRING WASHER
21,1,,22217-100000, ,"SPRING WASHER
22,1,,22217-100000, ,"SPRING WASHER
23,1,,22217-100000, ,"SPRING WASHER
24,1,,22217-100000, ,"SPRING WASHER
25,1,,22217-100000, ,"SPRING WASHER

26,1,,22217-120000, ,"WASHER 12,SPRING",4,4,

27,1,,26013-100202, ,"'BOLT
28,1,,26013-100202, ,"'BOLT
29,1,,26013-100202, ,""BOLT
30,1,,26116-100162, ,"BOLT
31,1,,26116-100162, ,"'BOLT
32,1,,26116-100162, ,"'BOLT
33,1,,26116-100162, ,""BOLT
34,1,,26116-100162, ,""BOLT
35,1,,26116-100162, ,""BOLT
36,1,,26116-100202, ,"BOLT
37,1,,26116-100202, ,"'BOLT
38,1,,26116-100202, ,""BOLT
39,1,,26116-120252, ,""BOLT

W/WASHER
W/WASHER
W/WASHER
M10X 16
M10X 16
M10X 16
M10X 16
M10X 16
M10X 16
M10X 20
M10X 20
M10X 20
M12X 25

10",8
10",6
10,4,
10,4,
10",4,
10", ,3

10%.2,2.2.2.2.2
6.6.6.6.6

10",6,6,
10." ’2’ ’

M10X20",8
M10X20",5
M10X20",5
PLATED",8,
PLATED",6,
PLATED",4,
PLATED",4,
PLATED",4,
PLATED", ,2
PLATED", ,3
PLATED",2,
PLATED",6,
PLATED",4,

51515511111111111

1
1,1,1,,,,,,,,,,,,,
1

,1,1,,,,,,,,,,,,,



30 JU—LhN—
Fig. FRAME COVER

Xy AY 35
CANOPY SPEC. 12 25




1,1,,26647-100152, ,"WING BOLT M10X15",1,1,,...555553555535
1-1,1,,26647-100152, ,""WING BOLT
Mi10x15",2,2,2,2,2,2,K,,72142294 ,M21109,72142294 ,M21109,72142294 ,M21109,72142294,
m21109,,,,,1

2,1,,172135-14250, ,"'CATCH,
MAGNT*,1,1,1,1,1,1,Z,,72142294 ,M21109,72142294 ,M21109,72142294 ,M21109,72142294 ,M
21109,,,,,1

3,1,,172142-62180, ,STEP(EV),1,1,1,1,1,1,,,,,,,,5555>

4,1,,172142-62230, ,"STEP CMP,FRONT T",1,1,1,1,1,1,,,,,,5555555
5,1,,172142-62330, ,"STEP,T",1,1,1,1,1,1,,,,,,555555>

6,1,,22137-030000, ,""WASHER
3",2,2,2,2,,,2,,72142294 ,M21109,72142294 ,M21109,72142294 ,M21109,72142294 ,M21109,
5535l

7,1,,22217-100000, ,"SPRING WASHER 10",5,5,5,5,5,5,,,,555535555
8,1,,22217-100000, ,"SPRING WASHER 10",6,6,6,6,6,6,,,,555555554
9,1,,22217-100000, ,"SPRING WASHER 10',5,5,5,5,5,5,,,,5535555555

10,1, ,22272-000090, ,"CIRCLIP E- 9",1,1,1,1,,,,,,555555553

10-1,1,,22272-000090, ,"CIRCLIP E-
9",2,2,2,2,2,2,K,,72142294 ,M21109,72142294 ,M21109,72142294 ,M21109,72142294 ,M2110
9,,,,,1

11,1, ,26116-100202, ,""BOLT M10X 20 PLATED",5,5,5,5,5.5...:52553553>»
12,1,,26116-100202, ,""BOLT M10X 20 PLATED",6,6,6,6,6,6,,,,55555555>»

13,1, ,26116-100202, ,"'BOLT M10X 20 PLATED",5,5,5,5,5,5

14,1, ,26557-030122, ,""'SCREW M 3X
12*,2,2,2,2,,,Z,,72142294 ,M21109,72142294 ,M21109,72142294 ,M21109,72142294 ,M21109
e

15,1, ,26717-030002, ,"'NUT M
3",2,2,2,2,,,2,,72142294 ,M21109,72142294 ,M21109,72142294 ,M21109,72142294 ,M21109,
3535l

16,1,,172312-17260, ,""GROMMET 22X2.3",1,,1,.,1,,...53555355>5

17,1,,172142-63130, ,"PLATE,C",1,,1,,1,,,,5555555555
18,1,,172142-63140, ,"PLATE,P", ,1,,1,,1,,,,.5.55555>

19,1,,172142-63200, ,PANEL,1,1,1,1,1,1,,,,,55555535

20,1,,172112-69790, ,"PLUG 32X2",,1,,1,.1,,..,.555255>

21,1,,22217-100000, ,"SPRING WASHER 10",3,3,3,3,3,3,,.:55555253
22,1,,22857-400100, ,"SCREW 4X10",2,2,2,2,2,2,,,553555335>5
23,1,,26116-100202, ,""BOLT M10X 20 PLATED",3,3,3,3,3,3,.,.,5555535535>»
24,1,,933171-15680, ,"GROMMET 40X13",1,.,1,.,1,,,..52555355>5

25,1,,172142-64600, ,""MOUNT, SEAT",1,1,1,1,1,1,..,.,.55535555

26A,1,,172142-64720, ,"PLATE,EV",,.,1,1,,,.,1,,,.555355>5

26B,1,,172142-64710, ,"PLATE,EV",1,1,,,1,1,,,,555552555

27,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,4,4,,,,,3:5535535>»
28,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,4,4,,,...3352235
29,1,,26116-100162, ,"BOLT M10X 16 PLATED",4,4,4,4.,4,4,,,,.::535255
30,1,,26116-100352, ,"BOLT M10X 35 PLATED",4,4,4,4,4,4,,,,.5:235224
31,1,,172111-16890, , ""GROMMET
9",1,1,1,1,1,1,W,,72142267,*1989.04,72142267 ,*1989.04,72142267 ,*1989.04,72142267
,*1989.04,,,,,1

32,1, ,26716-080002, ,"NUT M 8",,,1,1,,,,1,,,.5.55555

33,1,,22217-080000, ,"SPRING WASHER 8",,.,4.4,..,1,,,.555455>
34,1,,172116-64101, ,""SEAT ASSY",,.1,1,,,.,1,,,.555355>5

35,2,,172116-64140, ,"SLIDER R",,,1,1,,,,1,,.,5555545

36,2,,172116-64181, ,"BACK(A) , SEAT",,,1.1,,,.1,..,..55455

37,2,,172116-64190, ,"SLIDER L",,,1,1,,.,,1,,,.555555>

38,2,,172116-64211, ,"CUSHION, SEAT B",,,1.1,,..1,..,.:55555
39,2,,26013-060162, ,"BOLT M 6X 16",,,4.4,,,,1,,,:555355>5

40,2,,26022-080162, ,""'SCREW M 8X 16",,,4.,4,,,.1,,,.555555>»



'I ATy A% & ¥—p
Fig. STEP, INSTRUMENT PANEL & SEAT
TOUNTRY _[A

YIUKJTEP

A - _ -
CATION C)
*amhs
PREVIOS TYPE

T0 M/# 24458

*amihHy
PREVI0S TYPE

§—29

{ Xy /€Ty _ $—27
CANOPY SPEC. :




,»,194145-04810, ,"WASHER 10",5,5,
,,194145-04810, ,"WASHER 10",4,4,
,»,194145-04810, ,"WASHER 10",2,2,
,,172142-65150, ,BONNET(A) ,1,1,1,1,1,1,,,,,
,,172142-65160, ,"'SEAL, BONNET",1,1,1,1,1,1,,,,,.555555>
1,,172734-65260, ,"PIN, BONNET LEVER",1,1,1,1,1,1,,,,,5555555>
8,1,,172142-65270, ,BONNET(B) ,1,1,1,1,,,,.5:5555335>
8-1,1,,172148-
65100, ,BONNET(T),1,21,1,1,1,1,F,1,72148104,*%1990.11,72148104,*1990.11,72148104,*1
990.11,72148104,*1990.11,,,,,1
9,1,,172734-65270, ,""SPRING, CATCH",1,1,1,1,1,1,,,,.55555554
10,1,,172142-65300, ,BONNET(R) ,1,1,1,1,,,,5525555555
10-1,1,,172142-
65301, ,BONNET(R) ,1,1,1,1,1,1,N,,72142322,M22221,72142322 ,M22221,72142322 ,M22221,
72142322 ,M22221,,,,,1
11,1,,172124-65450, ,"LEVER, LOCK",1,1,1,1,1,1,,,,.,5555545
12,1,,172126-65460, ,HOOK,1,1,1,1,1,1,,,,,55555555
13,1,,172124-65480, ,CATCHER,1,1,1,1,1,1,,,,,55555555
14,1,,172124-65490, ,"PLATE,CATCH",1,1,1,1,1,1,,,,,..55555>
15,1,,172126-65500, ,KEY,1,1,1,1,1,1,,,,,,,5,5555
16,1, ,172142-65600, ,"PLATE, SEAL",1,1,1,1,1.,1,,,..,2555545
17,1,,172142-65640, ,"'STAY, HINGE",1,1,1,1,1,1,,,,,,5555545
18,1,,172142-65650, ,"ROD,
STOPPER"™,1,1,1,1,,,Z,,72148104,*1990.11,72148104,*1990.11,72148104,*1990.11,7214
8104,*1990.11,,,,,1
19,1, ,172142-65660, ,COVER,1,1,1,1,1,1,,,,.,:55554
20,1,,172137-65700, ,""RUBBER, CUSHION',4,4,4,4,4,4,,,,,,3:555535
21,1,,22137-100000, ,"WASHER 10,POLISHED",5,5,5,5,5,5,,,.555555535
22,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,2,2,,,,,:555355>»
23,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,2,2,,,,532555355>»
24,1,,22137-120000, , ""WASHER
12 ,POLISHED" ,4,4,4,4,,,Z,,72148104,*1990.11,72148104,*1990.11,72148104,*%1990.11,
72148104,*1990.11,,,,,1
25,1,,22217-080000, ,"SPRING WASHER 8"',2,2,2,2,2,2,
26,1,,22217-100000, ,"SPRING WASHER 10",5,5,5,5,5,5,
27,1,,22217-100000, ,"SPRING WASHER 10",8,8,8,8,8,8,,,,555555555
5,5,5,5,5,
2,2,2,2,2

1,1
2,1
3,1
4,1
6,2
7

28,1,,22217-100000, ,"SPRING WASHER 10",5,
29,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,
30,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,2,2,2,2,,,,53555255>»
31,1,,22417-320200, ,"COTTER PIN
3.2X20",4,4,4,4,,,2,,72148104,*1990.11,72148104,*%1990.11,72148104,*1990.11,72148
104,*1990.11,,,,,1

32,1,,26013-100202, ,""BOLT W/WASHER M10X20',2,2,2,2,2,2,,,,5333552575
33,1,,26013-100252, ,"BOLT M10X 25",4,4,4,4,4,4,,,.,.,:35523
34,1,,26013-100302, ,"BOLT M10X 30",2,2,2,2,2,2,,,:553532223
35,1,,26106-100202, ,""BOLT M10X 20 PLATED",2,2,2,2,2,2,,,.355532523
36,1,,26116-080202, ,"BOLT M 8X 20 PLATED",2,2,
37,1,,26116-100162, ,"BOLT M10X 16 PLATED",8,8
38,1,,26116-100202, ,"BOLT M10X 20 PLATED",5,5
39,1,,26116-100202, ,""BOLT M10X 20 PLATED",2,2
40,1, ,26116-100252, ,"BOLT M10X 25 PLATED",5,5
41,1,,933152-02900, ,WASHER,2,2,2,2,2,2,,,,,,.5>»
42,1, ,933110-00301, ,"KEY ASSY",1,1,1,1,1.,1,,,.,,.555555>

43,1, ,172148-65150, ,""TORSION
BAR",,,,,1,1,W,,,,,,,,,,72148104,%1990.11,72148104,*1990.11,1

44,1, ,172148-

65160, ,COLLAR, ,,,,2,2,W,,,,,,,,,,72148104,7%1990.11,72148104,*%1990.11, 1
45,1, ,172148-

65170, ,BRACKET(R),,,,,1,1,W,,,,,,,,,,72148104,*1990.11,72148104,*1990.11,1
46,1, ,172148-

65180, ,BRACKET(L),,,,,1,1,W,,,,,,,,,,72148104,*%1990.11,72148104,*1990.11,1
47,1,,22217-080000, ,"SPRING WASHER
8",,.,,,4,4.W,,,,,,,,,,72148104,*%1990.11,72148104,*1990.11,1



48,1, ,22372-060000, ,"SNAP PIN

6",,,,,4,4,W,,,,,,,,,,72148104,%1990.11,72148104,*1990.11,1
49,1,,26116-080162, ,"BOLT M 8X 16

PLATED",,,,,4,4,W,,,,,,,,,,72148104,*1990.11,72148104,*1990.11, 1



N SV
BONNET

SU By

PREVI0S TYPE




,,172142-68110, ,"CANOPY, T ASY",,1,,1,.1,,,..,3555535
,,172142-66700, ,"'POLE, CANOPY",,1,,1,,1,,,,555555555
,,172142-66400, ,"'"ROOF, CANOPY",.,1,,1,,1,,,,555555555
,,26013-120252, ,""BOLT M12X 25",,6,,6,,6,,,,555535555
,»,172142-66660, ,BOLT, ,8,,8,,8,,,,,,,:,555
,,22217-120000, ,"WASHER 12,SPRING",,8,,8,.8,,,.5535555555
1,,172143-62250, ,""SHEET, NON-SLIP",,1,,1,,1,,,,,5555555>»
8,1,,172141-68310, ,CANOPY(F), ,1,,1,,1,,,,,,555555>
9,1,,172141-68360, ,""COVER, FRONT",,1,,1,,1,,,..55555555
10,1,,22217-100000, ,"'SPRING WASHER 10", ,6,,6,,6,,,5555555555
11,1, ,26013-100252, ,""BOLT M10X 25",,4,.,4,.4,,.:535535535>»
12,1,,26116-100202, ,""BOLT M10X 20 PLATED",,6,,6,,6,,,,5535555555

1,1
2,2
3,2
4,2
5,2
6,2
7



- 3 3 Xy /E
Fig. CANOPY
!

inc. 2 ~6




,,(72142-68410, ,CABIN,1,,1,,1,,,,,,,5,55555

,»,194150-24270, ,"'SCREW CAP 13",2,,2,,2,,,5535553533523
,,172137-46210, ,SCREW, 17, ,17,,17,,,,,.5555555>5
,,172137-68120, ,PIN,2,,2,.,2,,,,,,,,,,5:5>

,»,172119-68590, ,"RACK, HAT",1,,1,,1,,,,,,.5.55555
,»,172142-68600, ,""RUBBER(A), CUSHION™,1,,1,,1,,,,5555555535
2,,172142-68610, ,""RUBBER(B), CUSHION",1,,1,,1,,,,5555552555
8,2,,172142-68620, ,"TRIM, SIDE",1,,1,,1,,,,,,,5.5555>
9,2,,172142-68650, ,""GLASS(RF), SASH",1,,1,,1,,,,,55355555>5
10,3,,172142-68660, ,"GLASS(RR), SASH",1,,1,,1,,,55555535355>5
11,3,,172142-68670, ,""GLASS(RR), SASH",1,,1,,1,,,5555553535555
12,3,,172122-69350, ,""'LOCK, WINDOW",2,,2,,2,,,.55355535535>»
13,3,,172122-69360, ,""HOLDER(F), LOCK™,1,,1,,1,,,,55555355555
14,3,,172122-69370, ,""HOLDER(R), LOCK™,1,,1,,1,,,,555555355>
15,2,,172142-68690, ,RUBBER, 1,,1,,1,,,,,,55555555
16,2,,172142-68810, ,"CABIN, T",1,,1,,1,,,,,55555555>
17,2,,172135-68820, ,""MOUNT, LOCK",1,,1,,1,,,,55535555535
18,2,,172135-68830, ,CUSHION,2,,2,,2,,,55355535535553
19,2,,172142-68890, ,""COVER,LIGHT L",1,,1,,1,,,..,5555555>
20,2,,172142-68900, ,"COVER,LIGHT R",1,,1,.,1,,,..55555955>5
21,2,,172142-68920, ,""PLATE,ACRYL",1,,1,.1,....53555555>»
22,2,,172142-68930, ,"SEAL,TOP",1,,1,,1,,,,,55555555>
23,2,,172137-68940, ,PLATE,1,,1,,1,,,,,,5555555>
24,2,,172142-68940, ,"TRIM,ROOF(T)",2,,2,,2,,,5522233321235
25,2,,172135-69010, ,"FRAME (L), GLASS",1,,1,,1,,,,.555555535
26,2,,172135-69030, ,""FRAME (R), GLASS",1,,1,,1,,,,55555555135
27,2,,172135-69070, ,""GASKET, FRAME (L)",1,,1,,1,,,,5555553555>5
28,2,,172135-69080, ,"GASKET, FRAME (R)",1,,1,,1,,,,5535555355>5
29,2,,172135-69140, ,"GLASS, FRONT",1,,1,.,1,,...55555355>5
30,2,,172135-69150, ,"GLASS, FRONT LOWER™,1,,1,,1,,.,,.5555355554
31,2,,172135-69180, ,""GLASS, SIDE",1,,1,.1,.....3555555>»
32,2,,172135-69190, ,"GLASS, REAR",1,,1,,1,,,,:55555555>»
33,2,,172137-69270, ,"LATCH (L)",1,,1,,1,,,,,.5555553>
34,2,,172135-69280, ,"SEAL (C), SIDE",1,.1,.1,,.,,,..55555>
35,2,,172135-69290, ,"SEAL (D), REAR",1,.,1,.1,,.,,,..55555>
36,2,,172135-69300, ,"RUBBER (A)".2,.,2,.2,,,,555522353>
37,2,,172135-69320, ,""SUPPORT (A L)ASSY",1,,1,,1,,,,5535555355>5
38,3,,172135-69340, ,""SUPPORT (A L)",1,,1,,1,,..2555533555
39,3,,172135-69360, ,RUBBER, 1, ,1,,1,,,,,5,555555>
40,2,,172135-69330, ,""SUPPORT (A R)ASSY",1,,1,,1,,,5555555359>
41,3,,172135-69350, ,""SUPPORT (A R)",1,,1,,1,,,55553555555>5
42,3,,172135-69360, ,RUBBER,1,,1,,1,,,,,55555555>
43,2,,172135-69420, ,""SEAL, FRONT GLASS",1,,1,.1,,...555535554
44,2,,172135-69430, ,""SEAL, DOOR",1,,1,,1,,,.5555555535

45,2, ,172137-69541, ,""SHAFT, ROLLER",4,,4,.4,,,,2355235224
46,2,,172137-69570, ,LATCH(R) ,1,,1,,1,,,...5555533>
47,2,,172117-69600, ,""RUBBER, CUSHION",1,,1,,1,,,,55535555535
48,2, ,172137-69651, ,""COLLAR, GLASS",7,,7,,7,345223522335224
49,2,,172135-69700, ,RUBBER(A),2,,2,,2,,,,,55555555>
50,2,,172135-69710, ,RUBBER(B),2,.2,,2,,,,::2535335>5
51,2,,172137-69840, ,SCREW,7,,7,,7,,555252523555
52,2,,172122-69940, ,""RUBBER, CUSHION",1,,1,,1,,,,,555555555
53,2,,172110-75450, ,GROMMET ,2,.,2,,2,,,4.55255535 55
54,2,,22137-060000, ,"WASHER 6, POLISHED",1,,1,.1,,,.,,555535555
55,2,,22137-060000, ,"WASHER 6, POLISHED",4,,4,.,4,,,,:3552335224
56,2,,22137-080000, ,"WASHER 8, POLISHED",4,,4,,4,,,,53555535523
57,2,,22137-100000, ,"WASHER 10,POLISHED",4,.,4,,4,,:5:55352553
58,2,,22137-120000, ,"WASHER 12,POLISHED",4,,4,.,4,,.,.3555335254
59,2,,22157-080000, ,"WASHER 8" ,7,.,7,.7,,3255523522235>5
60,2,,22217-100000, ,"SPRING WASHER 10",2,.2,,2,,,:555525255>5
61,2,,24104-062004, ,"BALL BEARING",4,,4,,4,,.,:553552335>5
62,2,,26013-080202, ,"BOLT W/WASHER M8X20™,4,,4,,4,,,:,35553522335
63,2,,26013-080202, ,"'BOLT W/WASHER M8X20',6,,6,,6,,555555553555

1,1
2,2
3,2
4,2
5,2
6,2
7



64,2,,26013-100252, ,""BOLT M10X 25",4,.,4,.,4,,.,:5555353554
65,2,,26013-120302, ,""BOLT W/WASHER M12X30",4,,4,,4,,,5553522335 5
66,2,,26022-050122, ,""SCREW M 5X 12",12,,12,,12,,,,,55355555135
67,2,,26022-060122, ,"SCREW M 6X 12",4,.,4,.4,,,..52555255>5
68,2, ,26557-060252, ,""SCREW M 6X 25",1,,1,,1,,,,,55555955>5
69,2,,26567-040102, ,""'SCREW M 4X 10",4,,4,,4,,,,:553533553
70,2,,26717-100002, ,"NUT M10",2,,2,,2,,,,,,,5555555
71,2,,26756-140002, ,"LOCK NUT M14 PLATED",4,.,4,.,4,,,.5535535535>5
72,2,,933160-09220, ,GROMMET ,2,,2,,,,,,,55555555>
72-1,2,,172725-16380, , ""GROMMET
15x20",2,,2,,2,,N,,72142360,M21109, , ,72142360,M21109,,,,,,,1
73,2,,172148-68420, ,"TRIM, SIDE L",1,,1,,1,,,,,555555555
74,1,,772135-68850, ,"'SIDE DOOR ASSY",1,,1,,1,,,,5535555535>5
75,2,,172137-66230, ,GROMMET ,1,,1,,1,,,,,52555555>»
76,2,,172137-66240, ,"LOCK, DOOR™,1,,1,,1,,,,.555535555
77,2,,172135-68850, ,"'DOOR ASSY, SIDE™,1,,1,.,1,,,.,5553555554
77-1,2,,172135-68851, ,"'DOOR ASSY,
Sibev,1,,1,,,,N,,72151109,M22988, ,,72151109,M22988, ,,,,,,1
78,3,,172137-69410, ,HINGE, 2, ,2, .2, ,,,,,,,,,5555
79,4,,172137-66650, ,HINGE(B),2,,2,,2,,,,,,5555545
80,4,,172122-69390, ,HINGE, 2, ,2,,2,,,,,,,,55555>
81,2,,172135-68950, ,""COVER, LATCH",1,,1,,1,,,,,555555555
82,2,,172135-69160, ,"GLASS, SIDE DOOR(A)",1,,1,,1,,,.5555552325
83,2,,172135-69170, ,"'GLASS, SIDE DOOR(B)',1,,1,,1,,.:5555553555
84,2,,172137-69200, ,""HANDLE, OUTER",1,,1,.,1,,,.,55555555>5
85,2,,172137-69210, ,""HANDLE, INNER",1,.,1,,1,,..,.55352553
86,2,,172137-69220, ,GROMMET ,1,,1,,1,,,,55535555535
87,2,,172135-69260, ,""SEAL (A), DOOR™,1,,1,,1,,,,55555352555
88,2,,172135-69270, ,"SEAL (B), DOOR",1,,1,.1,,,.,::555555>
89,2,,172122-69620, ,""KNOB, DOOR"™,1,,1,,1,,,,.555535555
90,2,,172117-69630, ,""CATCH ASSY, DOOR™,1,.,1,,1,,..5553525535
91,3,,172117-69640, ,CATCH-FEMALE,1,,1,,1,,,,.5535555535
92,3,,172117-69650, ,GASKET, 1, ,1,.,1,,,,,5:555555>
93,3,,172117-69660, ,CUSHION,1,.,1,,1,,,.,,.555455>»
94,3,,172117-69670, ,CATCH-MALE,1,,1,,1,,,...5555955>»
95,3,,172117-69680, ,WASHER, 1, ,1,,1,,,,,,,555555>
96,3,,172117-69690, ,"CAP, KNOB",1,,1,,1,,,,,,,5555555
97,3,,22217-050000, ,"SPRING WASHER 5",3,.3,.3,,..555525355>5
98,3,,22217-080000, ,"SPRING WASHER 8",1,.,1,.,1,,,..55555355>5
99,3, ,26557-050162, ,""SCREW M 5X 16",3,.,3,.3,,.:5555553555>5
100,3,,26716-050002, ,"NUT M 5",3,,3,,3,,,,5555555555
101,3,,26716-080002, ,"NUT M 8",1,,1,,1,,,,,55555555>
102,2,,172112-69790, ,"PLUG 32X2",1,,1,.,1,,,..52555255>5
103,2,,22137-100000, ,"WASHER 10,POLISHED",4,,4,.4,,,,.355535255
104,2,,26013-100252, ,"BOLT M10X 25",4,.4,.4,,..5525522555
105,2,,26022-050202, ,""SCREW M 5X 20",4,,4,,4,,.5553555355>5
106,2,,26022-060122, ,""'SCREW M 6X 12",4,,4,,4,,,,3,55352553
107,2,,26023-050122, ,"SCREW M 5X 12",5,.5,.5,,...53555255>5
108,2,,26577-050122, ,"SCREW M 5X 12",2,.2,.,2,,,,.52555255>5
109,1,,172142-68950, ,""MAT, FLOOR T",1,.1,,.,,5355553525235
109-1,1,,172142-68951, ,"'MAT, FLOOR
™,1,,1,,1,,N,,72148106,M23141, , ,72148106 ,M23141, ,,,,,,1
110,1,,172148-68400, ,"MAT, FLOOR A",1,.,1,.1,,...,5555255>5
111,1,,172148-68410, ,"MAT, FLOOR B",1,,1,.1,,,..,5555255>5
112,1,,172151-68800, ,TREE-
cLip,2,,2,,4,,wW,,72151111,M23217,,,72151111,M23117,,,,,,, 1



3 Xy
Fig. CABIN

1
inc. 2~73




1,1,,172142-72860, ,"CYLINDER,BOOM UA™,1,,1,.,1,,,,.55555555>»
2,2,,172142-72900, ,""SEAL SET, HEAD",1,,1,,1,,,,55535555535
9,2,,172142-72210, ,""HEAD 80 40 C W/BUSH",1,,1,,1,,,,55555355555
11,3,,933135-14600, ,""BUSH 40 30, ROD",1,,1,,1,,,,,555535555
12,2,,172142-72231, ,""PISTON 80 27 B",1,,1,,1,,,,.55555355>
13,2,,172142-72241, ,"PISTON 80 27
A",1,,1,,1,,,,72175012,,,,72175012,,,,72175012,,,,1
14,2,,172141-72250, ,"U-NUT M27",1,,1,,1,,,,553555555>»
15,2,,172142-72911, ,"'SEAL SET, PISTON",1,,1,,1,,,,5555555555
19,2,,172142-72260, ,""WASHER 80 B",1,,1,,1,,,,.5555355555
20,2,,772142-72870, ,""TUBE W/BUSH,BOOM UA™,1,,1,,1,,,555555353555
22,3,,933125-30000, ,""BUSH 45 50",1,,1,,1,,,,55535555535
23,2,,172137-72730, ,"'RING 44B, CUSHION",1,,1,,1,,,,,555555555
24,2,,772142-72331, ,""ROD W/BUSH BOOM",1,,1,,1,,,,,55555555>5
26,3, ,933125-30000, ,"BUSH 45
5o0-,1,,1,,1,,,,72168003, ,,,72168003, ,,,72168003, ,,,1
27,2,,22252-000561, ,"CIRCLIP 56",1,,1,,1,,,..55555355>5
28,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,,2,,2,,,555535522335
29,2,,933111-26600, ,"RING 55, SPRING",1,,1,,1,,,.,5555555555
30,2,,933127-27102, ,""PLUNGER 44A, CUSHION",1,,1,.,1,,,..55555955>5
31,1,,172142-72340, ,""COVER, SLIDE™,1,.1,.1,,..,.55355554
32,1,,933147-03400, ,"WASHER, BRAKE ARM™,1,,1,,1,,,,,.55555555
33,1,,22217-100000, ,"SPRING WASHER 10",1,,1,,1,,,,55535555535
34,1,,26116-100162, ,"BOLT M10X 16 PLATED",1,,1,.,1,.,.,.:5553555555
35,1,,933168-14170, ,"SPRING 16",2,,2,,2,,,,5535552355>5



| 3 5 T—LIULHUA)(FrEL)
Fig. BOOM CYLINDER (UA) (CABIN SPEC.)




1,1,,172142-72281, ,""CYLINDER ASSY, BOOM",,1,,.,.55555535535535
1-1,1,,172142-72282, ,""CYLINDER ASSY,
Boowv',,1,,1,,1,S,,,,72141330,M20632, ,,,,,,,,1
2,2,,172142-72900, ,"'SEAL SET, HEAD",,1,,1,.1,,...,.:55555>
9,2,,172142-72210, ,""HEAD 80 40 C W/BUSH",,1,,1,,1,,,55555553552551
11,3, ,933135-14600, ,""BUSH 40 30, ROD",,1,,1,,1,,.5555555355551
12,2,,172142-72231,,"PISTON 80 27 B",,1,,1,,1,,,,555555535
13,2,,172142-72241, ,"PISTON 80 27
A",,1,,1,,1,,,,,72175012,,,,72175012,,,,72175012, ,1
14,2,,172141-72250, ,""U-NUT M27",,1,,1,,1,,,,,.555955>5
15,2,,172142-72911, ,""SEAL SET, PISTON",,1,,1,.,1,,,.,:53555545
19,2,,172142-72260, ,""WASHER 80 B",,1,,1,,1,,,,,55555535
20,2,,772142-72291, ,"TUBE W/BUSH, BOOM(Z)",,1,,1,,1,,,.55555355>5
22,3,,933125-30000, ,"BUSH 45 50",,1,,1,,1,,,,555535555
23,2,,772142-72330, ,""ROD W/BUSH, BOOM(Z)",,1,,555555355255333351
23-1,2,,772142-72331, ,"ROD W/BUSH BOOM",,1,,1,,1,S,,,,72141330,M20632,,,,,,5,,1
25,3,,933125-30000, ,"BUSH 45

50", ,1,,1,,1,,,,,72168003,,,,72168003, ,,,72168003,,1
26,2,,172137-72730, ,"RING 44B, CUSHION",,1,,1,.1,,,,,.555555>
27,2,,22252-000561, ,"CIRCLIP 56",,1,,1,.1,,.,..555955>5
28,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE",.,2,,2,,2,,55555333335
29,2,,933111-26600, ,"RING 55, SPRING",,1,,1,,1,,,,555555555
30,2,,933127-27102, ,""PLUNGER 44A, CUSHION",,1,,1,,1,,,,.55555554
31,1,,172142-72340, ,"COVER, SLIDE",,1,,1,.1,,,..,.555555>
32,1,,993147-03400, ,"WASHER, BRAKE ARM™,,1,,1,.,1,,,.,,.555455>
33,1,,22217-100000, ,"SPRING WASHER 10",,1,.,1,.1,,,...3555545
34,1,,26116-100162, ,""BOLT M10X 16 PLATED",,1,.,1,.1,,,.,5555555>»
35,1,,933168-14170, ,"SPRING 16",,2,,2,,2,,,5535535533>»



36 T—LIYLAUZ) (v /E)
Fig. BOOM CYLINDER (UZ) (CANOPY SPEC.)




1,1,,172142-72370, ,"CYLINDER ASSY, ARM",1,1,1,1,1,1,,,,,5555555>
2,2,,172141-71890, ,"SEAL SET, CYL.HEAD™,1,1,1,1,1,1,,,,,55555555
7,2,,172141-72190, ,"WASHER 75",1,1,1,1,1,1,,,,,5555555>»

8,2,,172141-72250, ,"'U-NUT M27',1,1,1,1,1,1
9,2,,772142-72380, ,""TUBE W/BUSH, ARM",1,1,
11,3,,933125-12701, ,"BUSH 38 50A™,1,1,1,1,
12,2,,772142-72410, ,"'ROD W/BUSH, ARM™,1,1,
14,3, ,933125-12701, ,""BUSH 38 50A",1,1,1,1,
15,2,,172141-72690, ,""HEAD 75 40 W/BUSH",1,
17,3, ,933135-14600, ,"'BUSH 40 30, ROD",1,1,
18,2,,172148-72930, ,""SEAL SET, PISTON",1,1
21,2,,172141-73051, ,"PISTON 75 27 A",1,1,1
22,2,,172141-73071, ,"PISTON 75 27 C",1,1,1
23,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,

1é1é
24,2,,933111-26600, ,"RING 55, SPRING',1,1,1,1,1

RPN v u



3 7 F—L)L4
Fig. ARM CYLINDER




1,1,,172142-72430, ,""CYLINDER ASSY,BUCKET",1,1,1,1,1,1,,,,,5555555>
2,2,,172142-71920, ,""SEAL SET, HEAD",1,1,1,1,1,1,,1,,,,,.,55555551
2-1,2,,172142-72920, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,555535553551
7,2,,172141-72250,,"U-NUT M27",1,1,1,1,1,1,,,,55555532>»
8,2,,772142-72440, ,"TUBE W/BUSH, BUCKET",1,1,1,1,1,1,,,,,55553555>
10,3, ,933125-12701, ,"BUSH 38 50A",1,1,1,1,1,1,,,,.,5555545
11,2,,772142-72500, ,"'ROD W/BUSH, BUCKET",1,1,1,1,1,1,,,,,5555555>
13,3,,933125-12701, ,""BUSH 38 50A",1,1,1,1,1,1,,,,,,5555535
14,2,,172142-72510, ,""HEAD 65 40 W/BUSH",1,1,1,1,1,1,,,,,,5555545
16,3, ,933135-14600, ,"'BUSH 40 30, ROD",1,1,1,1,1,1,,,,,.555455>
17,2,,172148-72940, ,""SEAL SET, PISTON",1,1,1,1,1,1,,,,,,5555555
20,2,,172148-72790, ,"PISTON 65",1,1,1,1,1,1,
21,2,,172142-72560, ,"WASHER 65, LOCK",1,1,1
22,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,2
23,2,,933111-26600, ,"RING 55, SPRING,1,1,1



8 Ny Ry 4
Fig. BUCKET CYLINDER
5




1,1,,172142-72670, ,""CYLINDER ASSY, SWING",1,1,1,1,1,1,,,,,5555555>
2,2,,172142-72900, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,,5555535
9,2,,172142-72210, ,"'"HEAD 80 40 C W/BUSH",1,1,1,1,1,1,,,,,5555555>
11,3,,933135-14600, ,"BUSH 40 30, ROD™,1,1,1,1,1,1,,,,,.555555>
12,2,,172142-72231, ,""PISTON 80 27 B",1,1,1,1,1,1,,,,,.555455>
13,2,,172142-72241, ,"PISTON 80 27 A",1,1,1,1,1,1,,,,,2555555>
14,2,,172141-72250, ,""U-NUT M27",1,1,1,1,1,1,,,,,5555535>»
15,2,,172142-72941, ,""SEAL SET, PISTON",1,1,1,1,1,1,,,,,,5555535
20,2,,172142-72260, ,"WASHER 80 B",1,1,1,1,1,1,,,,.55535555
21,2,,772142-72680, ,""TUBE W/BUSH, SWING",1,1,1,1,1,1,,,,,555535555
23,3,,933125-12701, ,""BUSH 38 50A",1,1,1,1,1,1,,,,,
24,2,,172137-72700, ,""RING 40A, CUSHION",1,1,1,1,1,
25,2,,172137-72710, ,""COLLAR 40B, CUSHION",1,1,1,1,
26,2,,172137-72720, ,"COLLAR 40A, CUSHION",1,
27,2,,172137-72730, ,"RING 44B, CUSHION",1,1,
28,2,,772142-72780, ,"'ROD W/BUSH, SWING",1,1, 2335333339339
30,3,,933125-12701, ,""BUSH 38 50A",1,1,1,1,1,1,,,,,5555555>»
31,2,,172142-72800, ,"PLUNGER 44D, CUSHION"™,1,1,1,1,1,1,,,,,55555555
32,2,,172142-72810, ,"CIRCLIP 22",1,1,1,1,1,1,,,,,5555553>
33,2,,22252-000561, ,"CIRCLIP 56",1,1,1,1,1,1,,,,,.555955>
34,2,,24761-020000, ,"NIPPLE PT1/8,GREASE,1,1,1,1,1,1,,,,55555555>5
35,2,,933111-26600, ,""RING 55, SPRING',1,1,1,1,1,1,,,,,,5555545
36,1,,172142-72820, ,""COVER, SWING",1,1,1,1,1,1,,,,.55555555
37,1,,933147-03400, ,"WASHER, BRAKE ARM™,1,1,1,1,1,1,,,,,55555555
38,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,1,,,.,.,5555555
39,1,,26116-100162, ,"BOLT M10X 16 PLATED",1,1,1,1,1.,1,.,...,2555555>»
40,1,,933168-14170, ,"SPRING 16',2,2,2,2,2,2,,,,5535335513

,1,,,,,,,,,,,,,

1,1,1
1,1,1,1
1,1,1,1,1,,,5555355555
1,1,1,1
1,1,1,1



AAT99) 4
SWING CYLINDER

Fie 39




1,1,,172142-72570, ,"CYLINDER ASSY, BLADE",1,1,1
2,2,,172142-72930, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,55555535
7,2,,172142-72241,,"PISTON 80 27 A",1,1,1,1,1,1
8,2,,172141-72250, ,"U-NUT M27',1,1,1,1,1,1,,,,,,
9,2,,172142-72950, ,"'SEAL SET, PISTON",1,1,1,1,1,
12,2,,172142-72260, ,""WASHER 80 B",1,1,1,1,1,1,,,,,,5555545
13,2,,772142-72580, ,""TUBE W/BUSH, BLADE™,1,1,1,1,1,1,,,,,5555555>
15,3,,172142-72850, ,""BUSH 40 50 C",1,1,1,1,1,1,,,,,5555555>»
16,2,,772142-72620, ,""ROD W/BUSH, ROD",1,1,1,1,1,1,,,,,,5555545
18,3,,172142-72850, ,"'BUSH 40 50 C",1,1,1,1,1,1,,,,.55535554
19,2,,172142-72640, ,""HEAD 80 40 W/BUSH",1,1,1,1,1,1,,,,,55555535
21,3,,933135-14600, ,""BUSH 40 30, ROD',1,1,1,1,1,1,,,,,,5555555
22,2,,172142-72661, ,""PISTON 80 27 C",1,1,1,1,1,1,,,,,55555555
23,2,,933111-26600, ,"RING 55, SPRING",1,1,1,1,1,1,,,,.55555555

1,,,,,,,,,1111



40 TJL—FKoy>4
Fig. BLADE CYLINDER

7



,,172142-71200, ,""MOUNT, PUMP",1,1,1,1,1,1,,,,,5555555>»
,»,26013-100302, ,"BOLT M10X 30",8,8,8,8,8,8,,,,.55555555
,,172141-71210, ,"COUPLING, PUMP",1,1,1,1,1,1,,,,,5555555>
,»,22351-050010, ,"'SPRING PIN 5X10",6,6,6,6,6,6,,,,,5555555>
,»,22351-050025, ,""SPRING PIN 5X25",3,3,3,3,3.,3,,..555559555>5
,,26450-120402, ,"BOLT M12X 40",6,6,6,6,6,6,,,,.55555554
1,,933171-23101,,"COUPLING CF16",1,1,1,1,1,1,,,,,55555555
8,1,,172142-73100, ,"PUMP ASSY, HYDL.OIL",1,1,1,1,1,1,,,,,,5555555
9,2,,172142-73110, ,"PUMP, FRONT",1,1,1,1,1,1,,,,,55555535
10,2,,172141-73140, ,"'SEAL SET",1,1,1,1,1,1,,,,.55535555
11,2,,172141-73150, ,""COVER, REAR",1,1,1,1,1,1,,,,.,5555545
12,2,,172142-73150, ,""PUMP, CENTER",1,1,1,1,1,1,,,,,5555555>
13,2,,172141-73160, ,NUT ,4,4,4,4,4.,4,,,,,,,,,,5>
14,2,,172142-73170, ,""PUMP, REAR™,1,1,1,1,1,1,,,,,5555555
15,2,,172141-73180, ,FRAME,2,2,2,2,2,2,,,,,3555355 5
16,2,,172141-73190, ,FRAME,1,1,1,1,1,1,,,,,.,5555545
17,2,,172142-73190,,STUD,4,4,4,4,4,4,,,,,553553525
18,2,,172141-73200, ,COUPLING,2,2,2,2,2,2,,,553553533>»
19,2,,172141-73210, ,CIRCLIP,2,2,2,2,2,2,,,,5533555335
20,2,,172141-73220, ,PLATE,3,3,3,3,3,3,,,.555535554
21,2,,172141-73230, ,GUIDE,6,6,6,6,6,6,,,,,3555555>»
22,2,,172141-73240, ,"PIN, PARALLEL",10,10,10,10,10,10,,,,55555555>»
23,1,,26013-120352, ,"BOLT M12X 35",2,2,2,2,2,2,,,,32553533523

RPRR R R R

1
2
3
4
5
6
7



4 Ko7 & J9yxF
Fig. HYD. OIL PUMP & JOINT




,,172142-73300, ,""MOTOR ASSY, DRIVING",2,2,2,2,2,2,,,,53553533>»
,,172141-70030, ,""BEARING, ANGULAR",2,2,2,2,2,2,,,5535535533>»
,,172141-70040, ,"NUT, RING",2,2,2,2,2,2,,,,:55353523
,»,172141-70060, ,"'GEAR(B), PLANETARY",8,8,8,8,8,8,,,,,5555555>5
,,172141-70070, ,""CAGE & ROLLER",8,8,8,8,8,8,,,,:555355555
2,,172141-70080, ,COLLAR,8,8,8,8,8,8,,,,5553555554
8,2,,172141-70090, ,""WASHER, THRUST",8,8,8,8,8,8,,,.5535555535
9,2,,172141-70100, ,"PLATE, THRUST",2,2,2,2,2,2,,,,3:553553523
10,2,,172141-70110, ,SCREW,8,8,8,8,8,8,,.,,,555555 5>
11,2,,172141-70120, ,""GEAR, SUN",2,2,2,2,2,2,,,3553532223
12,2,,172141-70130, ,HOLDER,2,2,2,2,2,2, ,,,,35535535»
13,2,,172141-70140, ,"'"GEAR(A) , PLANETARY",6,6,6,6,6,6,,,,535555555>»
14,2,,172141-70150, ,""CAGE & ROLLER",6,6,6,6,6,6,,,,555555555
15,2,,172141-70160, ,"" INNER LACE",6,6,6,6,6,6,,,,,.555555>
16,2,,172141-70170, ,""GEAR, DRIVE",2,2,2,2,2,2,,,,53555355>5
17,2,,172141-70180, ,""PLATE(T1.8), THRUST",2,2,2,2,2,2,,1,,,,553355>
18,2,,172141-70190, ,""PLATE(T2.3), THRUST",2,2,2,2,2,2,,1,,,,55355555
19,2,,172141-70200, ,"'PLATE(T2.8), THRUST",2,2,2,2,2,2,,1,,,,55352555
20,2,,172141-70210, ,COVER,2,2,2,2,2,2,,,,3:4555335555
21,2,,172141-70230, ,WIRE,2,2,2,2,2,2,,,,,32555355>»
22,2,,172122-73430, ,PLUG,4,4,4,4,4.,4,,,..,352553
23,2,,22242-000350, ,"CIRCLIP 35",2,2,2,2,2,2,,,,553533553
24,2,,22351-050016, ,"'SPRING PIN 5X16',6,6,6,6,6,6,,,,5535555555
25,2,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,4,4,4,4,,,,,,,:3:355»
26,2,,23871-030000, ,"PLUG PT3/8,SCREW",4,4,4,4,4,4,,,,,,53353355>»
27,2,,24190-050001, ,"BALL 5/32",262,262,262,262,262,262,,,,5555555135
28,2,,172141-70240, ,SHAFT,2,2,2,2,2,2, ,, 45535535335
29,2,,172141-70270,,PIN,2,2,2,2,2,2,,,,,,,55555>
30,2,,172141-70290, ,""HOLDER, SPRING",4,4,4.,4,4.4,,,,,.:55255>
31,2,,172141-70300, ,SPRING,2,2,2,2,2,2,,,355552233»
32,2,,172141-70310, ,"'SNAP RING",2,2,2,2,2,2,,,,.55323524
33,2,,172141-70320, ,PIN,6,6,6,6,6,6,,,,,.,,,5,5>
34,2,,172141-70330, ,""HOLDER, RETAINER",2,2,2,2,2,2,,,,535535533>»
35,2,,172141-70360, ,"PLATE, VALVE",2,2,2,2,2,2,,,,3:55353223
38,2,,172141-70400, ,PLUNGER,2,2,2,2,2,2,,,,,3552255»
39,2,,172141-70410, ,"VALVE, CHECK",4,4,4,4,4,4,,,,,,3:55233>
40,2,,172141-70420, ,SPRING,4,4,4,4,4,4,,,,,,352553
41,2,,172141-70430, ,PLUG,4,4,4,4,4,4,,,..::333315
42,2,,172141-70450, ,""SEAT, SPRING",4,4,4,4,4.4,,,,,.555255>

43,2, ,172141-70460, ,SPRING,4,4,4,4,4.,4, ,,,,:552255»
44,2,,172141-70470, ,CAP,4,4,4,4,4,4,,,,,,,.5.555
45,2,,172141-70480, ,PIN,2,2,2,2,2,2,,,,,,,,:555>
46,2,,172141-70490, ,PIN,4,4,4,4,4,4,,,,,,,,,,,,,
47,2,,172142-73600, ,PLATE,2,2,2,2,2,2,,,,5535325235
48,2,,172142-73610, ,"'PLATE, RETAINER",2,2,2,2,2,2,,,,5535322135
49,2,,23871-020000, ,"PLUG PT1/4,SCREW",8,8,8,8,8,8,,,55555353555>
50,2,,24101-060024, ,"BALL BEARING"™,2,2,2,2,2,2,,,,3.55353523
51,2,,24101-060044, ,"BALL BEARING 6004",2,2,2,2,2,2,,,,,3:3555255>»
52,2,,26450-080202, ,"BOLT M 8X 20'",12,12,12,12,12,12,,,,,,:55455>»
53,2,,172141-70500, ,"SEAL ASSY",2,2,2,2,2,2,,,,53552255>5
54,3,,172141-70510, ,"SEAL SET, REDUCTION",2,2,2,2,2,2,,,,3555535523
57,3,,172141-70520, ,""SEAL SET, MOTOR',2,2,2,2,2,2,,,,553525535
60,3,,172141-70530, ,"SEAL SET, BASE PLATE",2,2,2,2,2,2,,,.553355235
63,2,,172141-70540, ,"CYLINDER BLOCK S/A™,2,2,2,2,2,2,,,,,55323535
66,1, ,26013-120302, ,""BOLT W/WASHER M12X30'',18,18,18,18,18,18,,,,,,5553555>

1,1
3,2
4,2
5,2
6,2
7



4 2 VA E—42
Fig. DRIVING MOTOR




,,172142-73311, ,"MOTOR, SWING™,1,1,1,1,1,1,,,,.,55555554
,»,172137-70490, ,PLUG,1,1,1,1,1,1,,,,,,,,,5,5>
,»,172137-70520, ,PLUG,2,2,2,2,2,2,,,,,,,,,5,5>
,»,172137-70530, ,BALL,2,2,2,2,2,2,,,,,,,,5555>
,,172137-70540, ,"DRIVE, VALVE",1,1,1,1,1,1,,,,,.555555>
,,172137-70570, ,PIN,2,2,2,2,2,2,,,,,,,,5555>
2,,172137-70580, ,SPRING,2,2,2,2,2,2,,,,3,55353523
8,2,,172137-70590, ,PLATE,1,1,1,1,1,1,,,,,,5555535
9,2,,172137-70600, ,VALVE,1,1,1,1,1,1,,,,,.:555455>
10,2,,172137-70620, ,""PLATE, SPACER",1,1,1,1,1,1,,,.,,5555555
11,2,,172148-73320, ,"REDUCTION GEAR ASSY",1,1,1,1,1,1,,,.,5555555>
12,3,,172142-73330, ,PLUG,1,1,1,1,1,1,,,,,55555555
13,3,,172148-73330, ,""GEAR, INPUT",1,1,1,1,1,1,,,,,,5555555
14,3,,172142-73340, ,COVER,1,1,1,1,1,1,,,,,,,,5455>
15,3,,172148-73340, ,""GEAR, OUTPUT",1,1,1,1,1,1,,,,.55555555
16,3, ,172142-73350, ,PLUG,1,1,1,1,1,1,,,,,455555554

17,3, ,172142-73360, ,RETAINER,1,1,1,1,1,1,,,,,.555555>»
18,3,,172142-73370, ,BEARING,1,1,1,1,1,1,,,,,55555555
19,3,,172142-73380, ,""BEARING, NEEDLE™,1,1,1,1,1,1,,,,,55555555
20,3,,172142-73400, ,PLUG,1,1,1,1,1,1,,,,,.555455>»
21,3,,172142-73410, ,BEARING,1,1,1,1,1,1,,,..,555554
22,3,,172142-73420, ,""'SHAFT ASSY, PINION",1,1,1,1,1,1,,,,,,5555555
23,3,,172142-73431, ,""CASE, GEAR",1,1,1,1,1,1,,,,,,5555535
24,3,,172142-73450, ,SPACER,1,1,1,1,1,1,,,,.,5555555
25,3,,172142-73460, ,SOCKET,1,1,1,1,1,1,,,,,,5555545
26,3,,172142-73470, ,SHIM,1,1,1,1,1,1,,,,.,255554
27,3,,172142-73520, ,"'SEAL SET",1,1,1,1,1,1,,,,,5555555>»

28,3, ,22252-000900, ,"CIRCLIP 90",1,1,1,1,1,1,,,,,,5555595
29,3,,22312-080280, ,"PARALLEL PIN 8X28",2,2,2,2,2,2,,,,,32555355>»
30,3,,24217-040002, ,"LOCK NUT M40",1,1,1,1,1,1,,,.,,5555545
31,3,,24237-040000, ,"WASHER 40",1,1,1,1,1,1,,,,.455355554
32,3,,26450-080252, ,"BOLT M 8X 25",6,6,6,6,6,6,,,,.55555555
33,3,,26450-080502, ,"BOLT M8X 50",3,3,3,3,3,3,.,.555535555
34,2,,172148-73350, ,"PLATE, VALVE",1,1,1,1,1,1,,,,,55555525
35,2,,172148-73361, ,DRIVE,1,1,1,1,1,1,,,,.455535554
36,2,,172142-73500, ,""HOUSING, VALVE™,1,1,1,1,1,1,,,,,.555555>
37,2,,172142-73511, ,BOLT,4,4,4,4,4,4,,,,,,355553
38,2,,172142-73531, ,"SEAL SET",1,1,1,1,1,1,,,,.,5555555
39,2,,172142-73550, ,ROLLER,1,1,1,1,1,1,,,,,,5555555

40,1, ,26013-120452, ,"BOLT M12X 45",6,6,6,6,6,6,,,,,.,555455>»

1,1
2,2
3,2
4,2
5,2
6,2
7



4 3 toh1E—5—
Fig. TURNING MOTOR




,,172141-73800, ,""JOINT, SWIVEL",1,1,
,»,194630-31910, ,"LINER 22.5X40X2",1,
,,172141-73810, ,""SHAFT, SWIVEL",1,1,
,,172131-73830, ,"FLANGE,SWIVEL",1,1
,,172141-73830, ,"'HUB, SWIVEL",1,1,1
,,172137-73860, ,""SPACER, SWIVEL",1,1,
2,,172141-73890, ,""SEAL SET, SWIVEL",1,
8,3,,172142-73800, ,"0-RING 55.76X5.7",8,
9,3,,24311-000750, ,"0O-RING 1A P-75.0",1,1,1,1,
10,3, ,24321-000700, ,"O-RING 1A G70",1,1,1,1,1,
11,2, ,22242-000451, ,"CIRCLIP  45",1,1,1,1,1,1,
12,2,,23871-020000, ,"PLUG PT1/4,SCREW",6,6,6,6,

»3,3,3,

4,4.,4

1
2
2
2
2
2

IR

1
2
3
4
5
6
7

13,2,,26013-100252, ,""BOLT M10X 25",3,3,3



44 AANILY 542 K
Fig. SWIVEL JOINT




,,172142-74120, ,""VALVE ASSY, CONTROL™,1,1,1,1,1,1,,,,,5555555>
,,172142-74810, ,TIE-ROD,1,1,1,1,1,1,,,,,,5555555
,,172142-74800, ,TIE-R0D,2,2,2,2,2,2,,,,5535255135
,,172142-74930, ,""SECTION ASSY, INLET",1,1,1,1,1.,1,,,.,,.555555>
,,172116-74160, ,""SECTION, INLET",1,1,1,1,1,1,,,.,,5555555
,»,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,,55555>
3,,172142-74920, ,"VALVE, RELIEF",1,1,1,1,1,1,,,,,,5555535
8,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555>»
9,2,,172142-74820, ,"SECTION, INLET",1,1,1,1,1,1,,,,,55555535
10,3,,172116-74160, ,"'SECTION, INLET",1,1,1,1,1,1,,,,,.555555>
11,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555>»
12,3,,172142-74890, ,""VALVE, RELIEF",1,1,1,1,1,1,,,,,,5555555
13,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555>»
14,2,,172142-74790, ,"'SPACER KIT",1,1,1,1,1,1,,,,,5555555
15,3,,172146-74680, ,"'SECTION ASSY, SPACER",1,1,1,1,1,1,,,,.55535555
16,4, ,172122-73430, ,PLUG,1,1,1,1,1,1,,,,,455555555
17,4,,172146-74750, ,SPACER,1,1,1,1,1,1,,,,,5555555>»
18,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,555555555
19,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,555555555
20,3,,172142-74920, ,"VALVE, RELIEF",1,1,1,1,1,1,,,,,.555455>
21,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.25555554
22,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,1,1,1,1,,,,.55555555
23,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,55555554
24,4,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,1,1,,,,.55535555
25,2,,26716-080002, ,"NUT M 8",4,4,4,4,4,4,,,,,5:232224
26,2,,26716-100002, ,""NUT M10",2,2,2,2,2,2,,,.5535335522
27,2,,172142-74880, ,"'SECTION, SPACER',1,1,1,1,1,1,,,,,,5555555
28,3,,172142-74900, ,SPACER,1,1,1,1,1,1,,,,.,55555554

1,1
2,2
3,2
4,2
5,3
6,4
7

29,3,,172122-73430, ,PLUG,1,1,1,1,1,1,,,,,...5455>
30,3,,172116-74320, ,PLUG,2,2,2,2,2,2,,,,532552355 5
31,3,,172116-74150, ,0-RING,2,2,2,2,2,2,,,,.55353524
32,1,,26013-100302, ,"BOLT M10X 30",3,3,3,3,3,3,,,,5553555553
33,1,,26716-100002, ,"NUT M10",2,2,2,2,2,2,,,,355535254



4 5 J2hA—LNILT(PHR—R)
Fig. CONTROL VALVE (P PORT)

26

3O —-XNWLT ASSY

CONTROL VALVE ASSY

(172142-74120)

Fig.45 Ref.No.1

INC Fig.45 Ref.No.2~31
Fig.46 Ref.No.1~22
Fig.47 Ref.No.1~38
Fig.48 Ref.No.1~35
Fig.49 Ref.No.1~27




,,172124-74180, ,""SECTION ASSY, SPOOL™,1,1,1,1,1,1,,,,,5555555>»
,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,.,,5555>
,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,535535533>»
,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,,,,555555
,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,2,2,,,,3:55535524
»»,933166-80520, ,WIPER,2,2,2,2,2,2,,,,,,,,,,,5
3,,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,,55555>
8,3,,933166-80550, ,""SCREW, CAP",1,1,1,1,1,1,,,,,55555555
9,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,:555335525
10,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.55555554
11,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,5535535535>»
12,2,,172146-74630, ,""SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,5555555>
13,3,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,5555555>»
14,3,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,,3:555255>5
15,3,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,5355535 55

16,3, ,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,2,2,,,5535535533>»
17,3, ,933166-80520, ,WIPER,2,2,2,2,2,2,,,,5535535535
18,3,,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,5555555
19,3,,933166-80550, ,"SCREW, CAP",1,1,1,1,1,1,,,.,,.555555>
20,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,:553535223
21,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.25555554
22,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,,5535533523

1,2
2,3
3,3
4,3
5,3
6,3
7



4 6 A krO—JinF(/9amy)
Fig. CONTROL VALVE (DRIVE)

6 U a(R)
DRIVING (R)

Jam(L)
DRIVING (L)

/7377 (R)
DRIVING (R)

a>hba-) W7 ASSY

CONTROL VALVE ASSY

(172142-74120)

Fig.45 Ref.No.1

INC Fig.45 Ref.No.2~31
Fig.46 Ref.No.1~22
Fig.47 Ref.No.1~38
Fig.48 Ref.No.1~35 -
Fig.49 Ref.No.1~27




,,172142-74760, ,""SECTION KIT, SPOOL'™,1,1,1,1,1,1,,,,,.,5555545
,,172142-74720, ,"SECTION, SPOOL"™,1,1,1,1,1,1,,,,,5555555>
,,172112-06330, ,"'SPRING,CONTROL VALVE™,1,1,1,1,1,1,,,,,55555555
,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,,,,5555>
,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,,555555>5
,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,535535533>»
4,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,,,5555555
8,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,2,2,,,5535535533>»
9,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,,,,,,555>

10,4, ,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,,5,555>

11,4, ,933166-80550, ,""SCREW, CAP",1,1,1,1,1,1,,,,.,55555554
12,4,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,53555533>»
13,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555>»
14,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,:55535255
15,3,,172142-74910, ,""VALVE, RELIEF",1,1,1,1,1,1,,,,,,5555555
16,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555>»
17,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,1,1,1,1,,,,.,55555555
18,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555>»
19,4,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,1,1,,,,,.:55555>
20,2,,172142-74830, ,"SECTION, SPOOL™,1,1,1,1,1,1,,,,,.555455>
21,3,,172142-74860, ,"'SECTION, SPOOL™,1,1,1,1,1,1,,,,.55555554
22,4,,172112-06330, ,"SPRING,CONTROL VALVE™,1,1,1,1,1,1,,,,.55555554
23,4,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,55555554
24,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,55555525
25,4,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,:55232524
26,4,,172116-74220, ,SCREW,2,2,2,2,2,2,,,.532533533»
27,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,2,2,,,,3:553533523
28,4,,172146-74740, ,WASHER ,1,1,1,1,1,1,,,,.,352555>
29,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.,455535555

30,4, ,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,555555>
31,4,,933166-80550, ,"'SCREW, CAP',1,1,1,1,1,1,,,..,3555545
32,4,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,3:55353523
33,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,5555555
34,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,553352335
35,3,,172146-74730, ,""VALVE ASSY",1,1,1,1,1,1,,,,,.:55455>
36,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555>
37,3,,172142-74910, ,"VALVE, RELIEF",1,1,1,1,1,1,,,,,,5555545
38,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,.555555

1,2
2,3
3,4
4,4
5,4
6,4
2



4 7 O ha—=nnnwg (P—L &XA 2 %5)
Fig. CONTROL VALVE (ARM & SWING)

IO —=WXNVT ASSY

CONTROL VALVE ASSY

(172142-74120) 4

Fig.45 Ref.No.1

INC Fig.45 Ref.No.2~31
Fig.46 Ref.No.1~22
Fig.47 Ref.No.1~38
Fig.48 Ref.No.1~35
Fig.49 Ref.No.1~27



,,172142-74770, ,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,.,5555555
,,172142-74730, ,"SECTION, SPOOL"™,1,1,1,1,1,1,,,,,5555555>
,,172112-06330, ,"'SPRING,CONTROL VALVE™,1,1,1,1,1,1,,,,,55555555
,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,,,,5555>

,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,,555555>5

,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,535535533>»
4,,172116-74220, ,SCREW,2,2,2,2,2,2,,,45535335533»
8,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,2,2,,,5535535533>»
9,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,,:555355>»

10,4, ,933166-80530, ,CAP,2,2,2,2,2,2,,,,,,,,,555>

11,4, ,933166-80550, ,""SCREW, CAP",1,1,1,1,1,1,,,,.,55555554
12,4,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,5555535332>»
13,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555>»
14,4,,933171-80610, ,0-RING,2,2,2,2,2,2, ,,,
15,3,,172142-74910, ,"'VALVE, RELIEF",1,1,1,
16,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555>»
17,2,,172142-74780, ,"'SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,.,55555555
18,3,,172142-74740, ,""SECTION, SPOOL",1,1,1,1,1,1,,,,,5555555>
19,4,,172112-06330, ,"SPRING,CONTROL VALVE",1,1,1,1,1,1,,,,.5.535555
20,4,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,,5555545
21,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,.455555554
22,4,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,535535533>»
23,4,,172116-74220, ,SCREW,2,2,2,2,2,2,,,4553553533»
24,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,2,2,,,,,35555355>»
25,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,:55535554
26,4,,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,555555>
27,4,,933166-80550, ,""SCREW, CAP',1,1,1,1,1,1,,,,,,5555535
28,4,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,:55353523
29,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,.555555
30,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,:55532223»
31,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,.,2555555>»
32,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,55555554
33,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",1,1,1,1,1,1,,,.,.,.555555
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,.555555
35,4,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,1,1,,,,.55535554

1,2
2,3
3,4
4,4
5,4
6,4
2

1

,1,1,,,,,,,,,,111



8 O hA—=IWNIVT(T—L & N5y R)
Fig. 4 CONTROL VALVE (BOOM & BUCKET)

JI>kO0-=0W/ST ASSY
CONTROL VALVE ASSY
(172142-74120) (
Fig.45 Ref.No.1

INC Fig.45 Ref.No.2~31

Fig.46 Ref.No.1~22

Fig.47 Ref.No.1~38

Fig.48 Ref.No.1~35

Fig.49 Ref.No.1~27

BUCKET



,,172142-74750, ,"SECTION, SPOOL™,1,1,1,1,1,1,,,,,5555555>
,,172112-06330, ,"'SPRING,CONTROL VALVE™,1,1,1,1,1,1,,,,,55555555
,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,55555555

,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,55555555

,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,,32555355>5
»,172116-74220, ,SCREW,2,2,2,2,2,2,,,,,,,,55555

3,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,2,2,,,,3:5535355
8,3,,172146-74740, ,WASHER,1,1,1,1,1,1,,,,,5555555>»
9,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,,3:555355>»

10,3, ,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,,55555>

11,3, ,933166-80550, ,""SCREW, CAP",1,1,1,1,1,1,,,,.,55555554
12,3,,933171-80510, ,""SEAT, SPRING",2,2,2,2,2,2,,,,53555533>»
13,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555>»
14,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,:55535554
15,2,,172146-74670, ,""'SECTION ASSY, SPOOL™,1,1,1,1,1,1,,,,,.555555>
16,3, ,172112-06330, ,""SPRING,CONTROL VALVE™,1,1,1,1,1,1,,,,.55555554
17,3,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,5555555>»
18,3,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,5555555>»
19,3,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,5535352135
20,3,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,355335224
21,3,,172116-74230, ,"'"HEAD BOLT, SOCKET",2,2,2,2,2,2,,,,2553533524
22,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,535535532>»
23,3,,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,,55555>
24,3,,933166-80550, ,"SCREW, CAP",1,1,1,1,1,1,,,,,...5555>
25,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,:553532233
26,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.455555554
27,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,.5535533524

1,2
2,3
3,3
4,3
5,3
6,3
7



4 9 arha-wnnF(trHhH1 & FL—NK)
Fig. CONTROL VALVE (TURNING & BLADE)

tohq
TURNING

" wihq
D TURNING
® o)
S ) \
&S A

é? ayhA—pINT ASSY
CONTROL VALVE ASSY
(172142-74120)
Fig.45 Ref.No.1 >
INC Fig.45 Ref.No.2~31
Fig.46 Ref.No.1~22
Fig.47 Ref.No.1~38
Fig.48 Ref.No.1~35
Fig.49 Ref.No.1~27



1,,172142-74350, ,""VALVE, BRAKE CMP,1,1,1,1,1,1,,,,,,5555545
2,,172148-71570, ,"VALVE, CHECK",2,2,2,2,2,2,,,,3:55353523
2,,172148-71580, ,SPRING,2,2,2,2,2,2,,,,3553533523
2,,172147-70500, ,PLUG,2,2,2,2,2,2,,,,,,,:5555>

2,,172122-70710, ,SPRING,2,2,2,2,2,2,,,,,3,555355»
2,,172122-70720, ,PLUG,2,2,2,2,2,2,,,,,,,,5555>
7,2,,172142-74360, ,"VALVE ASSY, RELIEF",2,2,2,2,,,,1,,,.555555>5
7-1,2,,172146-71510, ,""VALVE ASSY, RELIEF",2,2,2,2,2,2,,,,53553555352351
8,3,,172148-71670, ,"'SEAL SET, RELIEF'",1,1,1,1,1,1,,,,,,5555535
15,3,,172122-73430, ,PLUG,2,2,2,2,2,2,,,,,3:555355 5

16,3, ,172142-74370, ,"REPAIR SET",1,1,1,1,1,1,,,,.455555554
20,1,,26116-100702, ,""BOLT M10X 70 PLATED",6,6,6,6,6,6,,,,55555555>

1
2
3
4
5
6



5 AL TL—FNLT
Fig. TURNING BRAKE VALVE

7
inc.(7),8




,1,,172141-74700, ,""VALVE ASSY, SELECTOR™,1,1,1,1,1,1,,,,.,55555555
,2,,172141-74790, ,""PLATE, ADAPTER",1,1,1,1,1,1,,,,,5555555>»
,2,,172141-74820, ,PLATE,1,1,1,1,1,1,,,,,,5555555
,2,,172141-74830, ,COVER,1,1,1,1,1,1,,,,,,,555555
8,2,,172141-74840, ,SPRING,1,1,1,1,1,1,,,,.55555555
9,2,,172141-74850, ,""RETAINER, BALL",1,1,1,1,1,1,,,,.,5555555
10,2,,172141-74860, ,""SLEEVE, DETENT",1,1,1,1,1,1,,,,,5555555>»
11,2,,172141-74870, ,""SEAL KIT",1,1,1,1,1,1,,,,,,5555535
17,2,,172141-74890, ,WASHER,1,1,1,1,1,1,,,,.,5,535555
18,2,,172141-74900, ,GUIDE,1,1,1,1,1,1,,,,,.,555555>
19,2,,172141-74910, ,SPACER,1,1,1,1,1,1,,,,,5555555>»
20,2,,172141-74920, ,"VALVE, RELIEF",1,1,1,1,1,1,,,,,,5555535
21,2,,172141-74950, ,"PLUG 1/16",3,3,3,3,3,3,,,5555523555
22,2,,24190-050002, ,"BALL 5/32",2,2,2,2,2,2
23,2,,26450-060162, ,"BOLT M 6X 16',1,1,1,1,
24,2,,26450-060202, ,""BOLT M 6X 20",7,7,7,7, 2335333333393
25,2,,26557-080502, ,""'SCREW M 8X 50",1,1,1,1,1,1,,,,,55555555
26,1,,26013-080202, ,"BOLT W/WASHER M8X20",4,4,4,4,4,4,,,,3,553355525

1
3
6
7

1,1,,,,,,,,,,,11
7,7



Y= KNILT(INILT)
3RD VALVE (VALVE)

rie O |

< \‘\ €
REFER TO Fig. 26 -)\\ PN




., 172142-75101, ,""RESERVOIR ASSY",1,1,1,1,1,1,,,,,5555555>»
,,172141-73710, ,"ROD, STRAINER",1,1,1,1,1,1,,,,,,5555535
,,172112-74801, ,"'STRAINER, SUCTION"™,1,1,1,1,1,1,,,,,55555555
,,172112-74901, ,"ELEMENT W/VALVE",1,1,1,1,1,1,,,,,55553555>»
,,172112-74911, ,ELEMENT,1,1,1,1,1,1,,,,.55555555

,,172112-74971, ,""VALVE, BY-PASS",1,1,1,1,1,1,,,,,5555555>
2,,172112-75770, ,""SPRING, STRAINER",1,1,1,1,1,1,,,,,,5555535
8,2,,172112-75780, ,"'SPRING, STRAINER",1,1,1,1,1,1,,,,,,5555555
9,2,,26716-100002, ,"NUT M10",1,1,1,1,1,1,,,,,55555555
11,2,,172142-75260, ,PIPE,1,1,1,1,1,1,,,,,.555455>»
12,2,,172122-75331, ,""COVER (B), RESERVOIR™,1,1,1,1,1,1,,,,,555535555
13,1,,172122-75450, ,""COVER(A) ,HYD.RESERV.",1,1,1,1,1,1,,,,5555355555
14,2,,172122-75600, ,""GAUGE, OIL LEVEL",1,1,1,1,1,1,,,,,,5555535
16,3,,172122-75620, ,BOLT,2,2,2,2,2,2,,,,,255535 55
17,3,,172122-75630, ,GASKET ,4,4,4,4,4,4, ,,,:55335224
19,2,,172116-75850, ,"PLUG, OIL FEED",1,1,1,1,1,1,,,,,5555555>
20,2,,22134-240000, ,"WASHER 24",1,1,1,1,1,1,,,,.,55555555
21,2,,22417-200160, ,""COTTER PIN 2.0X16",1,1,1,1,1,1,,,,,55555555
22,2,,24311-000380, ,"0-RING 1A P-38.0",1,1,1,1,1,1,,,,,,5555555
23,2,,24321-001350, ,"0-RING 1A G-135.0",2,2,2,2,2,2,,,,53552355>5
24,2,,26013-100202, ,"'BOLT W/WASHER M10X20',8,8,8,8,8,8,,,5553555555
25,2,,933171-23042, ,MAGNET,1,1,1,1,1,1,,,,.55555554
26,2,,933171-23062, ,""PLUG 24, DRAIN",1,1,1,1,1,1,,,,,55555554
27,1,,22137-140000, ,"WASHER 14 ,POLISHED",4,4,4,4,4.4,,,,,.555455>5
28,1,,22217-140000, ,"SPRING WASHER 14" ,4,4,4,4,4,4,,,,,,332234
29,1,,26116-140302, ,"BOLT M14X 30 PLATED",4,4,4,4,4.,4,,.,.,:533523>»

1,1
2,2
3,2
4,2
5,3
6,3
7



5 YA H
Fig. HYD. OIL TANK
19
2—O g—24

ne(1) ~ 26 @—13

< D———zs

24—9

23— D




,»,172142-76100, ,CONNECTOR, 3,3,3,3,3,3,,,,
,,172142-76110, ,"ELBOW PF1/2",3,3,3,3,3,3
,»,24315-000180, ,"0-RING 1B P-18.0",3,3,3,
,1,,172142-76130, ,""JOINT 7/8UN-1/4",1,1,1,1,
,1,,172124-76350, ,""CONNECTOR 1/2*,1,1,1,1,1,

8,2,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1,,,
9,1,,23871-030000, ,"PLUG PT3/8,SCREW",3,3,3,3,3,3,,,55555355555
10,1, ,24315-000240, ,""0-RING 1B P-24.0",3,3,3,3,3,3,,,,55355555135
11,1,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1,,,,,,,,,,,,
12,1,,933152-24120,,"0-RING (B)",1,1,1,1,1,1,,,,,,,,,,,5
13,1,,933166-24120, ,""CONNECTOR PF1/2-10",1,1,1,1,1,1,,,,,55553555
14,1,,933166-25420, ,ADAPTER,1,1,,,,,5.555555255
14-1,1,,23391-040000, ,"JOINT RGI
i/2*,1,1,1,1,1,1,N,,72142283,M21109,72142283,M21109, ,,,,,,,,1
15,1,,933166-25420, ,ADAPTER, 3,3, ,,,,:555553555555
15-1,1,,23391-040000, ,"JOINT RGI
1/2",3,3,3,3,3,3,N,,72142283,M21109,72142283,M21109, ,,, 555551

16,1, ,172142-76400, ,"PIPE, SUCTION",1,1,1,1,1,1,,,,,,5555555
17,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,2,2,,,555555353>5
18,1,,172142-78100, ,HOSE,1,1,1,1,1,1,,,,,.555455>»

19,1, ,172142-78110, ,HOSE,1,1,1,1
20,1,,172142-78350, ,HOSE,1,1,1,1
21,1,,172142-78360, ,HOSE, 3,3,3,3 3333333333335
22,1,,172142-78740, ,HOSE,1,1,1,1,1,1,,,,,
24,2,,172312-78700, ,"TUBE, SPIRAL",1,1,1,
25,1,,172112-78750, ,""CLAMP (B), HOSE',1,1,1,1,
26,1,,23000-041000, ,"CLAMP 41'",12,12,12,12,12,12,,,,,55355554
27,1,,23000-070000, ,"CLAMP 70",4,4,4,4,4,4,,,,,3:5535533>»
28,1,,29321-405065, ,"GROMMET 40X5.0",1,1,1,1,1,1,,,,,...5455>

1,1 .
2,1 .

4,2 3,3,3555553533335335
5,1 . 1.1,,:5555535335

1
3

,1,1
,1,1,,,,,,,,,,,,,
»3,3

1,1,1,1,,,,555555535

.1
2,
4,

1111111111111111



=Ko T—NNIF)
(TANK-PUMP-VALVE)

. 5 3177/\47:‘/(9‘
Fig. HYD. OIL PIPING

A=K T
MAIN PUMP

arra-nnng

" \CONTROL VALVE

LN D)
HYD. OIL TANK




1,,172142-76180,,J0INT,1,1,1,1,1,1,,,,.,5555545
2,,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,1,1,,,,,55555535
1,,172730-75140, ,ADAPTOR,1,1,1,1,1,1,,,,,55555555
,1,,24315-000140,,"0-RING 1B P-14.0",1,1,1,1,1,1,,,,,,5555535
,1,,23393-030000, ,"JOINT 90RGI 3/8",1,1,1,1,1,1,,,,,5555355>
7,1,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1,1,1,,,,.,5555555
8,1,,933152-24062, ,""CONNECTOR (C)",4,4,4,4,4,4,,,,55355233
10,2,,933152-24120,,"0-RING (B)",4,4,4,4,4,4,,,,,,,,,,,,,
11,1,,933152-24120,,"0-RING (B)",4,4,4,4,4,4
12,1,,933152-24410, ,""CONNECTOR (A)',4,4,4,4,
13,1,,933155-08481, ,""CONNECTOR (A)'',1,1,1,1,
14,1,,933155-08481, ,""CONNECTOR (A)",3,3,3,3,

15,1, ,933169-24281, ,CONNECTOR,1,1,1,1,1,1,,,
17,2,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1,,,,,,555355>
18,1,,172142-77500, ,HOSE,1,1,1,1,1,1,,,,,.555555>
20,2,,172312-78700, ,"TUBE, SPIRAL"™,2,2,2,2,2,2,,,,.55353553
21,1,,172142-77520, ,HOSE,1,1,1,1,1,1,,,,,,5555535
23,2,,172312-78700, ,"TUBE, SPIRAL"™,2,2,2,2,2,2,,,,3:55353523
24,1,,172141-78020, ,"BUSH 10325",1,1,1,1,1,1,,,,,..,5555>
25,1,,172142-78120, ,HOSE, 2,2,2,2,2,2,,,,,,,,,555>
26,1,,172142-78130, ,HOSE,1,1,1,1,1,
27,1,,172142-78140, ,HOSE,2,2,2,2,2,
28,1,,172142-78150, ,HOSE,1,1,1,1,1,1,,,,,,,55555>
29,1,,172142-78450, ,GROMMET ,6,6,6,6,6,6,,,,,.55545 55
30,1,,172142-78760, ,""COVER 16-650, HOSE",6,6,6,6,6,6,,,,,.555555>
31,1,,172142-78970, ,""HOLD, HOSE',1,1,1,1,1,1,,,..,5555545
32,1,,172142-78980, ,SUPPORT,1,1,1,1,1,1,,,,,,5555555
33,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,5535535533>»
34,1,,23000-025000, ,"CLAMP 25',12,12,12,12,12,12,,,,,.,555455>»
35,1,,23251-030701, ,HOSE,1,1,1,1,1,1,,,,,,,555555
36,1,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,2,2,,,53353523555
37,1,,26116-100602, ,""BOLT M10X 60 PLATED",2,2,2,2,2,2,,,,535535533>»
38,1,,172142-76320, ,BUSH,1,1,1,1,1,1,,,,,,,555555

1
3
4
5
6

4
1
3
1

1,1,1
2 2 2,,,,,,,,,,,,,
1,1,1



. 5417‘y/\473‘/(/\‘1b7“—%—9, T—L14)
Fig. HYD. OIL PIPING (VALVE-MOTOR, BOOM)

oA TL—%NT
TURNING BRAKE VALVE (S5

18

\

ANV )
CONTROL VALVE




1,1,,172142-76150, ,"JOINT 3/74UN-1/4",2,2,2,2,2,2,,,5333522275
2,1,,172142-76160, ,"" JOINT 3/4UN-3/8",2,2,2,2,2,2,,5553523335 5
3,1,,172110-76440, ,ELBOW,2,2,,,,,,,5555555555

3-1,1,,23393-020000, ,"JOINT
90RrRGI1/4",2,2,2,2,2,2,N,,72142283,M21109,72142283,M21109, ,,,,,,,,1
4,1,,933152-22771, ,"ELBOW (90B)",4,4,,,,...:55522353>
4-1,1,,23393-030000, ,"JOINT 90RGI
3/8",4,4,4,4,4,4,N,,72142283,M21109,72142283,M21109,,,,,55551
5,1,,933152-24120, ,"0-RING (B)",6,6,6,6,6,6,,,,,5555555
6,1,,933155-08481, ,""CONNECTOR (A)'",2,2,2,2,2,2,,,5533525275
7,1,,172122-78200, ,""HOSE F406G 05",1,1,1,1,1,1,,,,.55555554
8,1,,172142-78660, ,HOSE,2,2,2,2,2,2,,,,,,,,5555>»
10,2,,172142-78700, ,"TUBE, SPIRAL",2,2,2,2,2,2,,,,535535533>»
11,1,,172142-78680, ,HOSE,1,1,1,1,1,1,,,,,.555555>
13,2,,172142-78700, ,""TUBE, SPIRAL",1,1,1,1,1,1,,,,.55555555

14,1, ,172312-78690, ,HOSE,1,1,1,1,1,1,,,,.,455555554
15,1,,172142-78720, ,HOSE,1,1,1,1,1,1,,,,,55555555
16,2,,172142-78700, ,"TUBE, SPIRAL",1,1,1,1,1,1,,,,,5555555>



5 5 AT7YINA B (INILT—Z 4 NI
Fig. HYD. OIL PIPING (VALVE-SWIVEL)

\\<
\

et —
7 S mu,‘,;lh' O\ -
Sy R B //
U AN A N D =

CONTROL VALVE




,1,,172141-76180, ,CONNECTOR,1,1,1,1,1,1,,,,,55555554

,2,,24315-000110, ,"0O-RING 1B P-11.0",1,1,1,1,1,1,,,,,,5555535

,1,,172141-76220, ,NIPPLE,1,1,1,1,1,1,,,,,5555555>»

»1,,172110-76440, ,ELBOW,1,1,,,,,,5555555555>

5-1,1,,23393-020000, ,"JOINT

90rRGI1/4**,1,1,1,1,1,1,N,,72142283,M21109,72142283,M21109,,,,,,,5,1

6,1,,172112-77261, ,""CONNECTOR PF1/2L-42",1,1,1,1,1,1,,,,,5555355>

7,2,,933152-24120,,"0-RING (B)",1,1,1,1,1,1,,,,,,,,,555>

8,1,,933166-25420, ,ADAPTER, 1,1, ,,,,,,5555555555

8-1,1,,23391-040000, ,"JOINT RGI

i/2*,1,1,1,1,1,1,N,,72142283,M21109,72142283,M21109, ,,,,,5,,1

9,1,,933171-24901, ,CONNECTOR,1,1,1,1,1,1,,,,,5555555>»

11,2,,933152-07400, ,""0-RING (A)",1,1,1,1,1,1,,,,,5555555>

12,1,,933171-24970, ,ADAPTER,1,1,1,1,,,,,5555535535

12-1,1,,23391-060000, ,"JOINT RGI

3/4*,1,1,1,1,1,1,N,,72142324 ,M21109,72142324 ,M21109,72142324 ,M21109,72142324 ,M21

109,,,,,1

13,1,,172142-76470, ,"PIPE, RETURN",1,1,1,1,1,1,,,,,5555555>»

14,1,,26013-100162, ,""BOLT M10X 16",2,2,2,2,2,2,,,,355235254

15,1,,172142-78381, ,HOSE,1,1,1,1,1,1,,,,,.5555555

16,1, ,172142-78390, ,HOSE,,1,1,1,1,

17,1,,172142-78440, ,HOSE,1,1,1,1,
1,
1

1

1

18,1,,172142-78640, ,HOSE,1,1,1 1
19,1,,172142-78650, ,HOSE,1,1,1,1,1,1,

0

1

],-11111111111111111111111

51555555511111111

20,1,,172112-78750, ,"'CLAMP (B), HOSE™"
21,1,,23000-019000, ,"CLAMP 19,1,
21-1,1,,23000-016000, ,"CLAMP
16",1,1,1,1,1,1,N,,72142353,*1990.07,72142353,*1990.07,72142353,*1990.07,7214235
3,*1990.07,,,,,1

22,1,,23000-041000, ,"CLAMP 41',3,3,3
23,1,,23010-014000, ,"CLAMP 14",1,1,1

1
1
1
E
1



56 AT7INLHh(Va—-2)
Fig. HYD. OIL. PIPING (RETURN)

1

JHYD. OIL TANK

AL E—4
TURNING MOTOR

- 3 2P -
CIREEDE 19 asta-way
‘C/ \f\ kL') P><CONTROL VALVE
\/18
Lo
12 =
6 7 & @ﬁ’




1,1,,172730-75140, ,ADAPTOR,4,4,4,4,4,4, ,,,,35535533>»
2,1,,172141-76230, ,J0INT,2,2,2,2,2,2,,,,553523523
3,1,,172110-76450, ,ELBOW,2,2,,,,,,,5:55555555

3-1,1,,23394-020000, ,"JOINT

45RG11/4",2,2,2,2,2,2,N, ,72142283,M21109,72142283,M21109,,,,,,,,, |
4,1,,172110-76470, ,NIPPLE,2,2,,,,,,,,55555555>
4-1,1,,23391-020000, ,"JOINT
rRGI1/4",2,2,2,2,2,2,N,,72142283,M21109,72142283,M21109,,,,,,5,5, 1}
5,1,,23391-020000, ,"JOINT RGI1/4",2,2,2,2,2,2,,,,53:33555275
6,1,,24315-000140, ,"'0O-RING 1B P-14.0",4,4,4,4,4,4,,,,.55335224
7,1,,933152-22761, ,"ELBOW (45B)",2,2,,,,,.::25353352535
7-1,1,,23394-030000, ,"JOINT 45RGI
3/8",2,2,2,2,2,2,N,,72142283,M21109,72142283,M21109,,,,,,55,1
8,1,,933152-24410, ,""CONNECTOR (A)'",2,2,2,2,2,2,,,,5333552275
9,1,,172142-78310, ,HOSE,2,2,2,2,2,2,,,,,3:555355 5

10,1, ,172142-78320, ,HOSE, 2,2
11,1,,172142-78330, ,HOSE, 2,
12,1,,172142-78340, ,HOSE, 2,
13,1,,172141-78450, ,HOSE, 2

22,2
,2,2
,2,2

2,2

NNNN

,2
2 ,2
2 2



N 57177“//\'(77‘/(l~5‘y77l/—A)
Fig. HYD. OIL PIPING (TRACK FRAME)

= et
/ - t
N |
SR> S amE—4 DRIVING MOTOR
oY -
- DRIVING MOTOR

- y & 3xs N
; 11 2Isaq -k
.- : SWIVEL JOINT
/, < NN \' :;




,,172142-76500, ,"PIPE(A), BOOM",1,1,1,1,1,
,,172142-76520, ,"PIPE(B), BOOM™,1,1,1,1,1,
,»172142-76540, ,"PIPE(L) , ARM",1,1,1,1,1,1,,,,,.,,5555>
,,172142-76560, ,"PIPE(R), ARM™,1,1,1,1,1,1
,,172142-76580, ,"PIPE(L), BUCKET",1,1,1,1,
,,172142-76600, ,"PIPE(R), BUCKET",1,1,1,1,
1,,172141-76670, ,"CLAMP, PIPE(A)',6,6,6,6,6
8,1,,172141-76680, ,"'CLAMP, PIPE(B)",3,3,3,3,3,3,,,5555553555>5
9,1,,22217-080000, ,"SPRING WASHER 8",6,6,6,6,6,6,,,,,55555555
10,1,,26013-100352, ,""BOLT M10X 35",6,6,6,6,6,6,,,,.,55555555

RPRR R R R

1
2
3
4
5
6
7

O

12,1,,172142-78270, ,HOSE,2,2,2,
13,1,,172142-78280, ,HOSE,2,2,2,
14,1,,172142-78290, ,HOSE,1,1,1,
15,1,,172142-78300, ,HOSE,1,1,1,
16,1, ,172142-78770, ,""COVER 16-730,
17,1,,172122-79880, ,COVER,1,1,1,1,1,1,,,,,,5555555

18,1, ,23000-025000, ,"CLAMP 25',6,6,6,6,6,6,,,,5535555555



| 5 8 ATIINAH (T — L)
Fig. HYD. OIL PIPING (BOOM)

REFER TO Fig 62

T=Li4

/ T=hLi) 5
¢ | BOOM CYL.
Nry b)) 8 9 11
BUCKET CYL.




,,172730-75140, ,ADAPTOR,3,3,3,3,3,3,,,.5535555535

,,172122-76131, ,""CONNECTOR PT1/2-45",1,1,1,1,1,1,,,,55555233>
,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1,1,1,,,,,5555555>»
,,172124-76160, ,CONNECTOR,2,2,2,2,2,2,,,,,555535 55
,»,172142-76240, ,""JOINT PF3/4',2,2,2,2,2,2,,,5533525575
1,,172142-76340,,"JOINT 3/47",1,1,1,1,1,1,,,,555555535
8,1,,172142-76350, ,"" JOINT 1/27",1,1,1,1,1,1,,,,,5555355>5
9,1,,172142-76360, ,"'NUT PF3/74",1,1,1,1,1,1,,,,55555533>
10,1,,172142-76370, ,"NUT PF1/2",1,1,1,1,1,1,,,,,55555545
11,1,,172110-76440, ,ELBOW,2,2,,,,,,,,,,555555>
11-1,1,,23393-020000, ,"JOINT
90RGI11/4",2,2,2,2,2,2,N,,72142283,M21109,72142283,M21109, ,,,,,,,, 1
12,1,,172112-77261, ,""CONNECTOR PF1/2L-42",1,1,1,1,1,1,,,,,5555355>»
13,2,,933152-24120, ,"0-RING (B)",1,1,1,1,1,1,,,,,,,,,,,,
14,1,,172112-77360, ,""CONNECTOR PF1/2PF1/2",1,1,1,1,1,1,,,,,555353555
15,1, ,23871-030000, ,'"PLUG PT3/8,SCREW",1,1,
16,1, ,23871-040000, ,""PLUG PT1/2,SCREW",1,
17,1,,24315-000140, ,"0-RING 1B P-14.0",5,
18,1,,24315-000180, ,'""0-RING 1B P-18.0",1,
19,1,,24315-000240, ,""0-RING 1B P-24.0",2,
20,1, ,933152-24062, ,""CONNECTOR (C)*,1,1,1,1,1,
22,2,,933152-24120,,"0-RING (B)',21,1,1,1,1,1,,,
23,1,,933152-24120,,"0-RING (B)",2,2,2,2,2,2,,,

24,1,,933152-24410, ,""CONNECTOR (A)",1,1,1,1,1,1,,,,,,45555545

25,1,,933155-08481, ,""CONNECTOR (A)*,1,1,1,1,1,1

26,1,,933155-08481, ,""CONNECTOR (A)",1,1,1,1,1,1,,,,,55555535

27,1,,933166-25420, ,ADAPTER,1,1,,,,,,5555555555>

27-1,1,,23391-040000, ,"JOINT RGI
i/2*,1,1,1,1,1,1,N,,72142283,M21109,72142283,M21109, ,,,,,,,,1

28,1, ,933166-25420, ,ADAPTER, 1,1, ,,,,,5555555555>

28-1,1,,23391-040000, ,"JOINT RGI
i/2*,1,1,1,1,1,1,N,,72142283,M21109,72142283,M21109,,,,,55551
29,1,,933171-24970, ,ADAPTER,1,1,1,1,,,,555355535535>»

29-1,1,,23391-060000, ,"JOINT RGI
3/4*,1,1,1,1,1,1,N,,72142324 ,M21109,72142324 ,M21109,72142324 ,M21109,72142324 ,M21
109,,,,,1
30,1,,172142-78530, ,HOSE, 1
31,1,,172142-78540, ,HOSE, 1
32,1,,172142-78550, ,HOSE, 2
33,1,,172142-78570, ,HOSE, 1
34,1,,172142-78580, ,HOSE, 1
35,1,,172142-78590, ,HOSE, 1,1
37,2,,172142-78710, ,"TUBE, SPIR
38,1,,172142-78610, ,HOSE,1,1,1,1,1,1,,,,,,,,,555>
40,2,,172142-78710, ,"TUBE, SPIRAL",1,1,1,1,1,1,,,,,.555455>
41,1,,172142-78800, ,""COVER 20-700, HOSE™,1,1,1,1,1,1,,,,555555555
42,1,,172142-78820, ,"COVER 24-780, HOSE"™,1,1,1,1,1,1,,,,,5555555>»
43,1,,172142-78841, ,HOSE,1,1,1,1,1,1,,,,,,,,,555>
44,1,,172142-78850, ,HOSE,1,1,1,1,1,1,,,,,,,,,555>

45,1, ,23000-041000, ,""CLAMP 41",2,2,2,2,2,2,,,,532552235>5

46,1, ,23000-035000, ,""CLAMP 35",2,2,2,2,2,2,,,,53555355>5
47,1,,23251-060505, ,HOSE,1,1,1,1,1,1,,,,,55555555

1,1
2,1
4,2
5,1
6,1
7

,1
.1,
.2,
.1,
.1,



5 9 ATIYNL A (F—=FKNIVT 7L —L4)
Fig. HYD. OIL PIPING (3RD VALVE,FRAME)

LTI H
SWING CYL.

3RD_VALVE




,,172142-76200, ,"JOINT, ELBOW",1,1,1,1,1,1,,,,.,55555554
,,172142-76270, ,""JOINT 1/2, SWIVEL",1,1,1,1,1,1,,,,555555555
,,172142-76280, ,"" JOINT 3/4, SWIVEL",1,1,1,1,1,1,,,,555555555
»»23394-060000, ,"JOINT 45RGI13/4",1,1,1,1,1,1,,,,,545555545
,»»,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,1,1,,,,,55553555>
,»,23871-060000, ,"'PLUG PT3/4,SCREW",1 1,1,1,,,,.55555554

RPRR R R R

1
2
3
4,
S,
6,
7,1,,26013-100252,,"BOLT M10X 25",2,2,2
8,1,,172142-76700, ,""PIPE(A), 3RD",1,1,1
9,1,,172142-76720, ,"PIPE(B), 3RD",1,1,1,
10,1,,172142-76750, ,"'SUPPORT, PIPE",1,1,
11,1,,172125-76900, ,CLAMP,2,2,2,2,2,2,,,,55353553
12,1,,172312-77930, ,""SPACER, CLAMP',2,2,2,2,2,2,,,,5535235535
13,1,,22217-120000, ,"WASHER 12,SPRING",2,2,2,2,2,2,,,,553535513
14,1,,26116-120552, ,""BOLT M12X 55 PLATED",1,1,1,1,1,1,,,,,...5555>
15,1,,26116-120752, ,"'BOLT M12X 75 PLATED",1,1,1,1,1,1,,,,,.555555>
16,1,,172142-78500, ,HOSE,1,1,1,1,1,1,,,,,,,55555>
17,1,,172142-78510, ,HOSE,1,1,1,1,1,1,,,,,55555555
18,1,,172142-78810, ,""COVER 24-400, HOSE™,1,1,1,1,1,1,,,,.55555555
19,1,,172142-78950, ,""CLAMP(A), HOSE'™,1,1,1,1,1,1,,,,,,555555>
20,1,,172142-78960, ,""CLAMP(B), HOSE",1,1,1,1,1,1,,,,,55555595
21,1,,172142-78780, ,""COVER, HOSE",1,1,1,1,1,1,,,.,2555555>»
22,1,,172142-78790, ,""COVER 20-600, HOSE',1,1,1,1,1,1,,,,,,5555555
23,1,,172137-79950, ,COVER,1,1,1,1,1,1,,,,,5555555>»
24,1,,23000-041000, ,"CLAMP 41" ,4,4,4,4,4,4,,,,,,:35523
25,1,,22217-120000, ,"WASHER 12,SPRING",1,1,1,1,1,1,,,,,,5555555
26,1,,23000-035000, ,""CLAMP 35",4,4,4,4,4,4,,,,,325235533>»
27,1,,26116-120602, ,""BOLT M12X 60 PLATED",1,1,1,1,1,1,,,,,5555555>

1,1,
2,2,
1,1,
1,1
1,1



_ 60 AT7INAHh (=R T,T=4)
Fig. HYD. OIL PIPING (3RD VALVE,BOOM)

12 P

13
:, 1

T—LiYrH
ARM _CYL.

Ny by o
BUCKET CYL. 17‘%

4 Vol ?,
164&%
1 ,é§%—_2 \‘
7—& >3 A\
VAN *\

¢ /;\// '
///L

.
~

7

’
4
¢



,,172112-77580,,"JOINT 1/8",1,1,1,1,1,1,,,,,55535355>

,,172141-77800, ,""JOINT, GREASE",4,4,4,4,4,4,,,,,,3535535

1,,172142-77800, ,HOSE,1,1,1,1,1,1,,,,,,5555555

4,1,,172142-77810, ,HOSE,2,2,,,,,,:55555355555

4-1,1,,172142-

77811, ,HOSE,2,2,2,2,2,2,N,,72141355,*1989.08,72141355,*1989.08,72141355,*1989.08
,72141355,*1989.08,,,,,1

5,1,,172312-77820, ,"FITTING, GREASE",1,1,1,1,
6,1,,24761-020000, ,"NIPPLE PT1/8,GREASE",3,3,

1,1
2,1
31

w P
w
we



| 6-| I ho%ayy
Fig. GREASING

AL TN E
SWING CYL.

©
o
O ONL
\\
5
NG

v hANTI)
TURNING BEAR!




,»,172142-81510, ,"BOOM W/BUSH, 3RD V.",1,1,1,1,1,1,,,,553555555>5
,»,172112-83500, ,"PIN BUSH 45X60",2,2,2,2,2,2,,,553555533>5
,,172142-81550, ,"PIN 38X186',1,1,1,1,1,1,,,,,,5555555
,172122-81581, ,"PIN (B), BOOM™,1,1,1,1,1,1,,,,,.555555>

1
2
1
1,
1,,172122-81621,,"PIN (C), BOOM™,1,1,1,1,1,1,,,,55555355>
1,

1
2
3
4,
S,
6,
7,1,,22417-800500, ,"COTTER PIN 8.0X50",2,
8,1,,22417-800630, ,""COTTER PIN 8.0X63",1,
9,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,
10,1,,933171-29750, ,"'SHIM SET, PIN 38",2,
11,1,,172142-81200, ,"ARM W/BUSH",1,1,1,1,
12,2,,172116-82400, ,"PIN BUSH 38X55",6,6,
13,1,,172142-81620, ,0-RING,2,2,2,2,2,2,,,
14,1,,172122-82301, ,"PIN ASSY, ARM",2,2,2
15,1,,22417-800500, ,"'COTTER PIN 8.0X50",2
16,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1
17,1,,933171-29750, ,""SHIM SET, PIN 38",2,
18,1,,172142-81300, ,""ARM(L) , BUCKET",1,1,
19,1,,172142-81320, ,"ARM(R) , BUCKET',1,1,1,1,
20,1,,172126-84400, ,"LINK, BUCKET",1,1,1,1,1,
21,2,,172116-82400, ,"PIN BUSH 38X55",2,2,2,2,
22,2,,172116-84490, ,"PIN BUSH 38X41",2,2,2,2,
23,1,,172122-84501, ,"PIN (A), BUCKET ARM™,1,1
24,1,,172116-84590, ,"PIN, BUCKET ARM",1,1,1,1,
25,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE",3,3,
26,1,,933110-86600, ,"'"NUT M24, NYLON",2,2,2,2,2
27,1,,933171-29750, ,"SHIM SET, PIN 38",2,2,2,2
28,1,,933171-29760, ,WASHER,2,2,2,2,2,2,,,,355554
29,1,,172122-81581, ,"PIN (B), BOOM™,1,1,1,1,1,1,,,,,,45555545
30,1,,172142-82300, ,""BRACKET, BOOM™,1,1,1,1,1,1,,,,,.555455>
31,1,,172142-82350, ,"PIN 60X336',1,1,1,1,1,1,,,.,.,555554
32,1,,172142-82360, ,PLATE,1,1,1,1,1,1,,,,,5555555>»
33,1,,172142-82370, ,"PIN 45X237",1,1,1,1,1,1,,,,,...5455>
34,1,,172142-82400, ,"PLATE, LOCK",1,1,1,1,1,1,,,,.5.555555
35,1,,172141-83371,,"PIN 38-97",1,1,1,1,1,1,,,,,.555455>
36,1,,172112-87840, ,"SHIM 45X1",4,4,4,4,4,4,,,,,:555355>5
37,1,,172141-94260, ,"PIN 38-130',1,1,1,1,1,
38,1,,22217-160000, ,'"SPRING WASHER 16'",2,2,2,
39,1, ,22242-000600, ,"CIRCLIP 60",1,1,1,1,1,1,,,,,.555555>

40,1, ,22417-800500, ,""COTTER PIN 8.0X50",1,1,1,1,1,1,,,,,.555455>

41,1, ,22417-800630, ,""COTTER PIN
8.0X63",2,2,2,2,2,2,,,72168202,,72168202, ,72168202, ,72168202, ,72168202, ,72168202
-

42,1, ,26013-100252, ,""BOLT M10X 25",2,2,2,2,2,2,,,,,:555255>»

43,1, ,26116-160402, ,""BOLT M16X 40 PLATED",2,2,2,2,2,2,,,355532223

44,1, ,933171-29750, ,""SHIM SET, PIN 38",2,2,2,2,2,2,,,,,3555355>5
45,1,,172122-86261, ,"PIN, BUCKET",2,2,,,2,2,,1,,,.555555>»

46,1, ,22417-800500, ,""COTTER PIN
8.0x50",2,2,,,2,2,,1,72168202, ,72168202, ,72168202, ,72168202, ,72168202, ,72168202,
, 1

47,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,,,2,2,,1,,,,3555551>5
48,1,,933171-29751, ,"'SHIM SET, PIN 38",2,2,,,2,2,,1,,,,3555535
49,1,,172142-76620, ,RUBBER,1,1,1,1,1,1,,,,,,5555535

NNR R RN v

,1,1,,,,,,,,,,,,,

1
2 212121111111117777
1



62 T—I & T—L
Fig. BOOM & ARM




,, 1 72122-81401, ,""BUCKET ASSY 450", ,,1,1,,.,,.55355535555>»
,,172116-86240, ,"SIDE CUTTER, BUCKET",,,2,2,,,,,,,,,72168008,,72168008,,,,,,1
,, (72122-86123, ,"TEETH ASSY"™,,.4.4,,,,,.5.555555>5
,,172113-86123, ,TEETH, , ,4.4,,,,,,,,5:5555>

,,172137-86710, ,"TEETH SHIM 17 SET",,,4.,4,,.:5235552335523
4,,172137-86720, ,"" TEETH SHIM T0.3",,,16,16,,,,1,,.,55555554
8,4,,172137-86730, ,"TEETH SHIM T0.5",,.,4,4,,,,1,,,.555555>
9,4,,172137-86740, ,"TEETH SHIM T1.0",,.,4,4,,,,1,,,.555555>
10,3,,172142-81390, ,NUT,, ,8.,8,,,,,,5:555555>
11,3,,172142-81380, ,BOLT, ,,8,8,,,,,,:55555555
12,1,,172122-86261, ,"PIN, BUCKET",,,2,2,,,,55555353553

13,1, ,22417-800500, ,""COTTER PIN 8.0X50",,,2,2,,,5555535235535
14,1,,24761-020000, ,""NIPPLE PT1/8,GREASE", ,,2,2,,,355535555335>5
15,1,,933171-29751, ,"'SHIM SET, PIN 38",,,2,2,,,,,53555335555
16,2,,172122-86800, ,"'SHIM 38X0.8",,,2,2,,,:5555555355>5
17,2,,172122-86810, ,""SHIM 38X1.2",,,2,2,,,,553555353553

1,1
3,2
4,2
5,3
6,3
7



63 NPy R (450) (FamHi7)

Fig. BUCKET (450) (PREVIOS TYPE)
COUNTRY UKJEP
Fig No. - 62 -

10 M/# 24458




,1,,172112-87860, ,"'SHIM 40X1",2,2,2,2,2,2,,,5535535533>»
,1,,172142-94100, ,""BLADE ASSY",1,1,1,1,1,1,,,,,55555555
,1,,172142-94210, ,"PIN 38X135",2,2,2,2,2,2,,,,3553533523
,1,,172142-94240, ,"PIN 40X96(B)',2,2,2,2,2,2,,,,3555552223
,1,,172124-94310, ,"PLATE, LOCK",2,2,2,2,2,2,,,,355335524
,1,,22417-800560, ,""COTTER PIN 8.0X
6",2,2,2,2,2,2,,,72168202,,72168202,,72168202, ,72168202, ,72168202, ,72168202, , |
,1,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,2,2,,,,3555335525
8,1,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,2,2,,,,,3:555255>5
9,1,,26013-100252, ,"'BOLT M10X 25",4,4,4,4,4,4,,,,.55332224

10,1, ,933171-29750, ,""SHIM SET, PIN 38',2,2,2,2,2,2,,,,553533553

1
2
3
4
5
6
5
7






Y00S2891,""Construction equipment",Excavator,B
[Info]

PcNo=Y00S2891
PcName=B27 (EUROPE)
JpnUse=0

JpnSecl=

JpnSec2=

JpnSec3=
JpnPreface=0

EngUse=1
EngSecl1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B
EngPreface=1



0,Y00S2891

1,001, ,"VEHICLE B27"

2,1,,"LABEL (CABIN SPEC.)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK',"B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,2, ,"LABEL(CABIN SPEC.)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK'","B27-P(R)
UK","B27-CR UK(EP","B27-P(R) EP"

2,3,."LABEL (CANOPY SPEC.)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,4, ,"LABEL(CANOPY SPEC.)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK',"B27-P(R)
UK","B27-C(R) EP","B27-PR UK(EP"

2,5, ,"LABEL(UK REMODELING)OPTIONAL","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK","B27-P(R) UK'","B27-C(R) EP","B27-P(R) EP"

2,6,,"TOOL,TOOLS BOX & MANUAL CASE","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK",""B27-P(R) UK',"B27-C(R) EP","B27-P(R) EP"

2,7, .MUFFLER,"B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK","B27-C(R)
EP","B27-P(R) EP"

2,8,,"AIR CLEANER","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK","B27-
C(R) EP","B27-P(R) EP"

2,9, ,ACCELERATOR, "B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK","B27-
C(R) EP","B27-P(R) EP"

2,10, ,"ENGINE MOUNT","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,11, ,"RADIATOR & MOUNT","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK",""B27-C(R) EP","B27-P(R) EP"

2,12, ,"FUEL TANK & FUEL LINE","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-
P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,13, ,BATTERY,"B27-C(R) AY","B27-P(R) AY","B27-C(R) UK'","B27-P(R) UK","B27-C(R)
EP","B27-P(R) EP"

2,14, ,"ELECTRIC PART(CABIN SPEC.)","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,"B27-P(R) UK'","B27-C(R) EP","B27-P(R) EP"

2,15, ,"ELECTRIC PART(CANOPY SPEC.)","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK","B27-P(R) UK',"B27-C(R) EP","B27-P(R) EP"

2,16, ,"WORK LAMP","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK","B27-
C(R) EP","B27-P(R) EP"

2,17, ,"HEATER & DEFROSTER","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK™,"B27-C(R) EP","B27-P(R) EP"

2,18, ,"RADIO (SWISS SPEC.)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,19, ,"ROLLER & ADJUST","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,20, ,"CRAWLER (320)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,21, ,"LINK STAND","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK'","B27-
C(R) EP","B27-P(R) EP"

2,22, ,"CONTROL EQUIPME.(BOOM & BUCKET","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,"B27-P(R) UK™,"B27-C(R) EP","B27-P(R) EP"

2,23, ,"CONTROL EQUIPME.(ARM & TURNING',"B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,""B27-P(R) UK',"B27-C(R) EP","B27-P(R) EP"

2,24, ,"CONTROL EQUIPME.(DRIVE & SWING',"B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK","B27-P(R) UK',"B27-C(R) EP","B27-P(R) EP"

2,25, ,"CONTROL EQUIPMENT (BLADE)","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK","B27-P(R) UK',"B27-C(R) EP","B27-P(R) EP"

2,26, ,"CONTROL EQUIPMENT(3RD VALVE)","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK","B27-P(R) UK',"B27-C(R) EP","B27-P(R) EP"

2,27, ,"OPERATION LEVER STOPPER","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-
P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,28, ,FRAME,""B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK',"B27-C(R)
EP","B27-P(R) EP"

2,29, ,"TURNING BEARING & TURNING LOCK',"B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK",""B27-P(R) UK',"B27-C(R) EP","B27-P(R) EP"

2,30, ,"FRAME COVER","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"



2,31, ,"STEP, INSTRUMENT PANEL & SEAT","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK","B27-P(R) UK',"B27-C(R) EP","B27-P(R) EP"

2,32, ,BONNET,""B27-C(R) AY',"B27-P(R) AY","B27-C(R) UK","B27-P(R) UK',"B27-C(R)
EP","B27-P(R) EP"

2,33, ,CANOPY,""B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK","B27-C(R)
EP","B27-P(R) EP"

2,34, ,CABIN,"B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK',"B27-C(R)
EP","B27-P(R) EP"

2,35, ,"BOOM CYLINDER(UA)(CABINE SPEC.","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,"B27-P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,36, ,"BOOM CYLINDER(UZ)(CANOPY SPEC.',"B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK","B27-P(R) UK'","B27-C(R) EP","B27-P(R) EP"

2,37, ,"ARM CYLINDER","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK',"B27-P(R)
UK™,"B27-C(R) EP","B27-P(R) EP"

2,38, ,"BUCKET CYLINDER","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK™,"B27-C(R) EP","B27-P(R) EP"

2,39, ,"SWING CYLINDER","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,40, ,"BLADE CYLINDER","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,41, ,"HYD.OIL PUMP & JOINT","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,42, ,"DRIVING MOTOR","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK™,"B27-C(R) EP","B27-P(R) EP"

2,43, ,"TURNING MOTOR","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK™,"B27-C(R) EP","B27-P(R) EP"

2,44, ,"SWIVEL JOINT","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK',"B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,45, ,"CONTROL VALVE(P PORT)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-
P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,46, ,"CONTROL VALVE(DRIVING)",""B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-
P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,47, ,"CONTROL VALVE(ARM & SWING)","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,"B27-P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,48, ,"CONTROL VALVE(BOOM & BUCKET)","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,"B27-P(R) UK™","B27-C(R) EP","B27-P(R) EP"

2,49, ,"CONTROL VALVE(TURNING & BLADE)","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,"B27-P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,50, ,"TURNING BRAKE VALVE","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,51,,"3RD VALVE (VALVE)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK'","B27-P(R)
UK","B27-C(R) EP","B27-P(R) EP"

2,52, ,"HYD.OIL TANK","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK™,"B27-C(R) EP","B27-P(R) EP"

2,53, ,"HYD.OIL PIPING (T-P-V)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-
P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,54, ,"HYD.OIL PIPING(V-M,B)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-
P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,55, ,"HYD.OIL PIPING (VALVE-SWIVEL)","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,"B27-P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,56, ,"HYD.OIL PIPING(RETURN)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-
P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,57, ,"HYD.OIL PIPING(TRACK FRAME)","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,"B27-P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,58, ,"HYD.OIL PIPING(BOOM)","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R)
UK™,"B27-C(R) EP","B27-P(R) EP"

2,59, ,"HYD.OIL PIPING(3RD VALVE,FRAME","B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,"B27-P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,60, ,"HYD.OIL PIPING(3RD VALVE BOOM)","'B27-C(R) AY","B27-P(R) AY","B27-C(R)
UK™,"B27-P(R) UK","B27-C(R) EP","B27-P(R) EP"

2,61, ,GREASING,""B27-C(R) AY","B27-P(R) AY","B27-C(R) UK™","B27-P(R) UK","B27-C(R)
EP","B27-P(R) EP"



2,62,,"BOOM & ARM","B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK","B27-
C(R) EP","B27-P(R) EP"

2,63, ,BUCKET(450),""B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK","B27-
C(R) EP","B27-P(R) EP"

2,64, ,BLADE,""B27-C(R) AY","B27-P(R) AY","B27-C(R) UK","B27-P(R) UK'","B27-C(R)
EP","B27-P(R) EP"



	preface.pdf
	PREFACE (1)
	PREFACE (2)
	SPECIFICATIONS
	PARTS NAME
	WIRING DIAGRAM


